RESERVDELSKATALOG
SPARE PARTS MANUAL

2)

enpd




bl
_

g




EMUSALA 200500
CRANKCASE HALF

VEVHUSHALWA TRANSMSSSIONSIAPA 125
CRANKCASE FALF TRANSMISSION COVTA

WXELLADA 260500 WA XC 6VXL
GEARBON'S SPEED




- DIMENSIONER OCH BETECKNINGAR DIMENSIONS AND DISCRIPTIONS

Skruvar: Géngdimension x ldngd (M6 x 30) Screws: Thread dimensions x length
Muttrar: Géngdimension (M8) Nuts: Thread dimension
Brickor: . Typ, inre @ x yttre @ x tjockiek (FBB64x10x 1) Washer: Type, inner @ x exterior @ x thickness
Typer: FBB = Fjﬁderbricka, 6ppen Types: FBB = Spring washer open .
FA = Fjaderbricka . FA = Spring washer ‘ .
Li= = Lasbricka, innertandad LI = Lock washer, inside indent _1
o . . ) ‘ -
Kullager: Fabrikantens beteckning (SKF 6301) ) Ball bearings: Manufactures description , a
TétrinQar.-: " Inre @ x yttre @ x tjocklek (25 x 42 x 7) ' Sealing rings: Inner @ x exterior @ x thickness T ) ‘
. ) . ) ) ) o M B -
L = Léngd L = Length ) 1
z = Antal kuggar . z = Numbers of cogs oo
N = Ny reservdel N = New spare part
L e
Rétt till andringar férbehalles Specifications subject to change without notice ) ' *‘._l
. R . .»‘_,"‘". o
. . o ) " ‘ : H
»
s I




@ Husqvarna

RAM, FRAME




Z2Z2Z2zZ

p=4

2 Z2 =z 22

Z2Z2Z22

Antal - Quantity
Reservdelsnummer 126 240 250 400 500 400 | Bendmning, Description
Fig. | Sparepart number EU | US
CR|WR|XC |[CR|[WR|CR |[WR|XC |[WR|WR|CR|XC | xC
1 1511430-02 — | 1 Ram. Frame
15 11 438-01 — 1 1 Ram. Frame
1511 430-01 — 1 1 1 Ram.Frame
1511438-03 — | 1 1 1 1 1 1 1 Ram.Frame
2 15 13 070-01 2 2 2 2 2 2 2 2 2 2 2 2 2 Styrlager. Bearing
3 1513617-01 10| 2 2 2 2 2 2 2 2 2 2 2 2 2 Distans. Spacer
4 151953701 70| 4 4 4 4 4 4 4 4 4 4 4 4 4 Propp. Plug
5 725246251 10| 2 2 2 2 2 2 2 2 2 2 2 2 2 Bult. Bolt M8 x 55
6 | 1513152:01 10| 1 1 1 1 1 1 1 1 1 1 1 1 1 Fotpinne, higer. Foot peg, right
7 | 1513156-01 40| 1 1 1 1 1 1 1 1 1 1 1 1 1 Fotpinne, vanster. Foot peg, left
8 | 1513158-01 20| 1 1 1 1 1 1 1 1 1 1 1 1 1 | Fjader, hoger. Spring left
9 1513158-01 20| 1 1 1 1 1 1 1 1 1 1 1 1 1 Fjéder, vénster. Spring, left
10 1513 707-01 7 2 2 2 2 2 2 2 2 2 2 2 2 2 Mutter M8, Nut
1 1511276-01 & | 2 2 2 Motorfastplat
Engine mounting plate
151125301 4 2 |2 2|2 |2 2|2]|2|2] 2| Motoristplat
Engine mounting plate
12 7341164-01 AL | 9 9 9 9 9 9 9 9 9 9 9 9 9 Bricka. Washer
13 72524728110 | 2 2 2 2 2 2 2 2 2 2 2 2 2 Buit M8 x 105. Bolt
7252461-81 40| 4 4 4 4 4 4 4 4 4 4 4 4 4 Bult M8 x 50. Bolt
14 725246181 10| 1 1 1 1 1 1 1 1 1 1 1 1 1 Bult M8 x 50. Bolt
15 725245151 10| 1 1 1 1 1 1 1 1 1 1.4 1 1 1 Buit M8 x 20. Bolt
16 1513707-01 10| 1 1 1 1 1 1 1 1 1 1 1 1 1 Mutter M8. Nut
17 | 7252477-81 A1)} 1 1 1 1 1 1 1 1 1] 1 1 1 1| Buit M8 x 130. Bolt
18 | 1511431-01 ~1 | 1 1 1 1 Sadelbrygga. Rearframe
15 11 431-02 - 1 1 1 1 Sadelbrygga. Rearframe
15 11 440-01 - 1 1 Sadelbrygga. Rearframe
15 11 440-02 -7 1 1 1 Sadelbrygga. Rearframe
19 | 1515511-01 £ | 1 1 1 1 Bromslank. Brake stay arm
20 | 73221168110 | 1 | 1 1 1 Mutter M6. Nut
2t | 7 4} %53-41 A0 4 4 4 4 Bricka. Washer
DL D "
22 & Ol 2 2 2 2 Lager. Bearing
23 7252374-51 AY| 2 2 2 2 Bult M6 x 30. Bolt
25 | 7382198-04 J 0| 2 2 2 2 2 2 2 2 2 2 2 2 2 Lager. Bearing
27 | 151551001 2| 1 1 A 1 Bromspedal kpl. med lager
Brake lever compl. with bearing
28 | 7252371-51 A0 | 1 1 1 1 1 1 1 1 1 1 1 1 1 Skruv M6 x 22. Screw
29 | 7322116B 10| 1 1 1 1 1| 1 1 1 1 1 1 1 | Mutter M6, Nut
30 7322 118-01 A ¥ 1 1 1 1 1 1 1 1 1 1 1 1 Muﬁter M8. Nut
31 1511303-01 5| 1 1 1 1 Bromswire. Brake cable
15 11 303-03 5 1 1 1 1 1 1 1 1 1 Bromswire
: Brake cable
32 | 1515554-01 /O] 1 1 1 1 1 1 1 1 1 1 1 1.1 1 | Vingmutter. Wingnut
34 15 15 528-01 “" 1 1 1 1 1 1 Bromspedal kpl.
Brake lever compl.
1515550-01 2 1 1 1 Bromspedal kpl.
: Brake lever compl.
35 | 72524555140 4 1 1 1 1] 1 1 1 1 1 1 1 | Skruv M8 x 30. Screw
45 1516289-01 10| 1 1 1 1 1 1 1 1 1 1 1 1 1 Bult. Bolt
46 7216 150-01 10| 1 1 1 1 1 1 1 1 1 1 1 1 1 Pinne. Pin
47 1513 160-01 AV 2 2 2 2 2 2 2 2 2 2 2 2 2 Rérpinne. Bushing
48 15 16 897-01 10} 1 1 1 1 1 1 1 1 1 ‘Snabbkoppling bromswire
Securing plate brakecable
49 | 151689801 20 1] 1 1 11 1] 1| 1 | Fjader. Spring




W) Husqvarna

FRAMGAFFEL, FRONT FORK

43
36.38.3942

2
325




22 22 Z2Z2 22

=4

z2222z2zz

Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Bendmning, Description
Fig. | Sparepart number EU | US
CR|WR|XC |CR|WR|CR |[WR|XC [WR|WR|CR | XC [ XC
1] 1512411-01 — | 1 1 1 1 1 1 1 1 Framgatffel kpl. Front fork compl.
1512 411-02 — 1 1 1 1 1 Framgaffel kpl. Front fork compl.
2 | 151241201 — | 2 2 2 2 2 2 2 2 Gaffelben kpl. Fork leg compl.
151241202 —- 2 2 2 2 2 Gaffelben kpl. Fork leg compl.
3 | 151241301 — | 2 . 2 2 2 2 2 2 2 Gaffelben, undre. Fork leg lower
1512 413-02 — 2 2 2 2 2 Gaffelben undre. Fork leg lower
4 | 151242201 2 2 2 2 2 2 2 2 Déampspindel. Damping spindel
15 12 422-02 Démpspindel. Dampingspindel

5 | 151237301 1{)
6 | 1512419-01 50
7 | 151237601
8 | 1512872-01 /1 Q
9 | 151239801 4
10 | 735313310 AQ
11 | 7231362:01 49
12 | 1610823-01 10
13 | 72524575117
14 | 151216101 &
15 | 7322 116-51 1§
16 | 7341.153-01 7
17 | 1512379-01 4
18 | 1512371-01 0
20 | 1516 348-01,%
21 | 725236853 4D
22 | 151242101 2
23 | 151371901 2O
24 | 151241001 {4
25 | 1512356-01 4
26 | 725537401 2 )
27 | 151305901 —
29 | 151232901 &
30 | 151240401 2

= = DO NP NMNNOMNONDON®®ONMNNMNMNNOMNOMNOMNMNNDNODN

31° | 7255457-01 20| 8
32 | 151232701 5| 1
33 | 151314101 4 | 2
34 | 7252497-81 10} 2
35 | 1512328-01 5| 1
37 | 151239101 7| 1
38 | 151232501 3| 1
39 | 7353126-00 10| 1
40 | 1519751-03.5 | 1
1519 751-01 &
151975102 .$
41 | 151953206 — | 2
43 | 1512 409.01 ’;L 1
) 9L
o | ARMGYY|
45 | 151241701 2| 2
1512417-02 - 2,
46 | 151241401 40| 2
47 | 151241801 4O| 2
48 | 151241501 Ao| 2
49 | 1512416-01 A/ 3| 2
50 | 151242001 4| 2

LB AT,

= = N OMMNDMMNPMMPNMNON®ONMNOMNMNOMNODMNOMNNMRNODNDRNDND

PO RO U S

oS

NN NN

= = NN NMNNMNMNDMNDMOINOONMNDMNNMNODNMNNODNDMONODODN

. md ek A o N N =

N D - N

DD NN

= = N O NN NNMNMNOGNO®OGGRNNMNDMNODNRNDNDNDNRNIN
= =2 NN PPN ON®ONNMRNMNMDNDMNMRNONNDLDRNLDNDND

8 8
1 1
2 2
2 2
1 1
1 2
1 1
1 1
1
2 2
1
2 | 2
2

2
2 2
2 2
2 2
2 2
2

= = N OO NN MNMNMNMN®OGNMO®OOOMNNMMNMNNMNMNNNDMNDDN

P ST ST UR gy

NN = N

NN NN

= = N O MNMPNDMMNMNDNMN®NOORNMNNODNDNMNMNNDNPODNDNDRD

—_ = N =N N = @

X

NN NN

- . . a N N = = = N MNNRNNDNNDON®E®NODNDMMNMNMNNODNODNONRNDDNDRND

NN - N

DN N NN

== = DO NDMNMNONENOEONMMNMNOMNMNMNMNNMNDNDNDN

[ TS I N

[ S

LS\ VR VI )

= =2 NN NMNNMNNNOONOONMMNMMNMMNODNMNODNNODNDRNONDND

PO SO S T

(SR Y

NN DN

~ = NN ONNMMNMMNMNDNOONOONMNNMNMNNMNMNODMNOMNMNDN

[ g S T,

LIV VIR M

LAV I\ T S B\ N §

= =2 NN NDMNDMNDOONOOONNNMNONMNDMNONNDMNMNDDN

S e 4 o a NN = e

NN = N

Do DN

= =2 N OO NN NMNNMNNOON®EOENMNDMNMNMRNODMNOMNNMNONNDND

- a2 NN =

NN =N

LASIEN AT \S I \V T\ )

Tétningsbricka. Seal washer
Tétningsring. Seal
Stodbricka. Support washer
Avstrykare. Scraper
Bottenventil. Valve ring
Spérring. Circlip

Skruv M6 x 8. Screw
Bricka. Washer

Skruv M8 x 35. Screw
Bricka. Washer

Mutter M6. Nut

Bricka. Washer

Overfall. Clamp
Pinnskruv. Stud
Slanghallare. Hose holder
Skruv M6 x 16. Screw
Fjéder. Spring

O-ring

Toppskruv. Topscrew
Ventil. Vaive

Skruv M6 x 30. Screw
Overtall. Clamp

Mutter. Nut

Gaffelkrona tvre
Upper triple clamp
Skruv M8 x 35. Screw

Mutter. Nut

Styrhéliare kpl.
Handle bar retainer compl
Skruv M10 x 35. Screw

Distans. Spacer
Wirestyrare. Cable guide
Bricka. Washer
Sparring. Circlip’

Nummerskylt gul. Number plate
yellow

Nummerskylt vit. Number plate
white

Nummerskylt grén. Number plate
green

Buntband. Zipties
Gaffelkrona kpl. Lower triple clam
Bricka. Washer ~ WéJ—

Gaffelben dvre. Fork leg upper
Gaffelben &vre. Fork leg upper

Bussning. Bushing
Bussning. Bushing
Bricka. Washer
Sparring. Circlip
Distans. Spacer

M R X b tipceh




@ Husqvarna

SVINGARM




z2Zz Z2 2

2 Z2Z22Z2 2

Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Benédmning, Description
Fig. | Sparepart number EU | US
CRIWR|{XC |CR|WR|CR |WR|XC [WR|[WR|CR | XC | XC
2 15112770120 4 [ 4 | a | a4 | a | a|a|4a|a|a]|a]|alas Nallager. Needle bearing
3 (15112780120 4 | 4 | 4 | 4 | 4| 4] 4| 4|4]|a]| 4| 4| 4| Distans Spacer
4 15 11 289-01 l() 1 1 1 1 1 1 1 1 1 1 1 1 1 Slitskydd. Wear cover
5 7344 926-01 7 G| 2 2 2 2 2 2 2 2 2 2 2 2 2 Bricka. Washer
6 723136601 )O| 2 2 2 2 2 2 2 2 2 2 2 2 2 Skruv M6 x 12. Screw
7 | 1511417:01 1| 1 1 1 1 Bakgarffel kpl. Swing arm compl.
1511 417-02 -1 1 1 1 1 1 1 1 1 1 Bakgaffel kpl. Swing arm compl.
8 | 7252451514 2 2 2 2 2 2 2 2 2 2 2 2 2 | Skruv M6 x 16. Screw
9 | 734116401 4| 2 2 2 2 2 2 2 2 2 2 2 2 2 | Bricka. Washer
10 732211801 A 2 2 2 2 2 2 2 2 2 2 2 2 2 Mutter M8. Nut
11 73 44 966-03 2 2 2 2 2 2 2 2 2 2 2 2 2 Bricka. Washer
12 | 738219806 76i{ 4 | a | 4 | a | a|a|4a|a|a|a|la]|a]a Lager. Bearing
13 | 151131001 2| 1 1 1 1 1 1 1 1 1 1 1 1 1 | Rulle. Roller
14 | 151131101 ¢ 2 2 2 2 2 2 2 2 2 2 2 2 2 Distans. Spacer
15 725245951 1 2 2 2 2 2 2 2 2 2 2 2 2 2 Skruv M8 x 36. Screw
16 | 1513706-01-17( 3 3 3 3 3 3 3 3 3 3 3 3 3 | Mutter M6. Nut
18 | 151128801 7| 2 2 2 2 2 2 2 Slitskydd. Wear plate
19 | 15113130120 6 6 | 6 6 6 6 | 6 Distans. Spacer
20 | 151128601 45| 3 3|3 3 3 3 |3 Distans. Spacer
21 | 1511 317-01 3 3 3 3 3 3 3 Rulle. Roller
23 72 52 380-51 3 3 3 3 3 3 3 Skruv M6 x 50. Screw
24 | 151144701 % | 1 1 1 1 Kedjestyrare kpl.
i Chain guide compl.
25 7252459511V | 2 2 2 2 Skruv M8 x 30. Screw
26 73411640147 [ 2 2 2 2 2 2 2 Bricka. Washer
27 | 1515424-01 10| 2 2 2 2 Distans. Spacer
28 7314 318-01 {1~ | 2 2 2 2 2 2 2 Mutter M8. Nut
29 725246171 + V| 2 2 2 2 2 2 2 Skruv M8 x 50. Screw
30 15 16 867-01 1/ 2 2 2 2 2 2 2 Spénnbricka. Washer
31 725550251 /| 2 1 1 2 1 2 1 1 1 1 2 1 (1 Skruy M10 x 60. Screw
72 52 509-81 .7~ 1 1 1 1 1 1 * 1 Skruv M10 x 90. Screw
32 73 41 171-01 2 1 1 2 1 2 1 1 1 1 2 1 1 Bricka. Washer
33 1511241-01 7| 4 4 4 4 4 4 4 4 4 4 4 4 4 Skyddsbricka. Washer
84 | 15112420t <) 8 | 8 | 8 | 8 |8 |8 |88 8|8 |8 (8] 8] Xrng
35 1511 240-01 -1 ¢| 2 2 2 2 2 2 |72-| 2 2 2 2 2 2 Distans. Spacer
36 | 151142801 =4 4 | 4 | 4 | 4 | 4 | 4| 4|4 | 4] 4| 4|4/ 4| NlagerNeedlebearing
37 15 11 427-01 2 2 2 2 2 2 2 2 2 2 2 2 2 Lénk. Link
38 1511312-02 5| 1 1 1 1 1 1 1 1 Fastplat. Mounting plate
151139502 4 1 1 1 1 1 Féstplat. Mounting plate
3 | 73221200177 2 | 2 |2 12 |2 (22212 |2]|2]|2] 2| Muttermo Nut
40 1511 249-01 A0} 2 2 2 2 2 2 2 2 2 2 2 2 2 Mutter M14 x 1.25. Nut
41 151124102 20| 2 2 2 2 2 2 2 2 2 2 2 2 Skyddsbricka. Washer
42 15 11 243-01 4 O 2 2 2 2 2 2 2 2 2 2 2 2 2 Distans. Spacer
43 15 11 248-02 i 1 1 1 1 1 1 1 1 1 1 1 1 1 Axel. Shaft
44 15 11 254-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Lénk. Link
45 1513705-01< | 1 1 1 1 1 1 1 1 1 1 1 1 1 Mutter M12. Nut
46 15 11 258-01 /% 3 2 2 2 2 2 2 2 2 2 2 2 2 2 Distans. Spacer
47 151125701 /4 | 2 2 2 2 2 2 2 2 2 2 2 2 2 Tétning. Seal
48 1511 256-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Kulled. Ball Joint
49 15 11 244-01 . 1 1 1 1 1 1 1 1 1 1 01 1 1 Skruv M12 x 1. Screw
50 151124103 7 72| 2 2 2 2 2 2 2 2 2 2 2 2 2 Skyddsbricka. Washer
51 15 11 248-01 "; 1 1 1 1 1 1 1 1 1 1 1 171 Axel. Shaft
52 1511249-011 71| 2 2 2 2 2 2 2 2 2 2 2 2 2 Mutter. Nut
53 | 1511452.01 7 | 1 1 1 1 1 1 1 1 | Slitskydd. Wear plate
54 1511 313-02 / - 2 2 2 2 2 2 2 2 Bricka. Washer
55 1511453-01; | 2 2 2 2 2 2 2 2 Distans. Spacer
56 15 11 310-02 1 1 1 1 1 1 1 1 1 Rulie. Roller
57 | 7388810-01.{ | 2 | 2 2 2 2 2 2 2 2 2 2 2 | 2. | Smérinippel. Grease fitting:
58 15 17 850-01.1C 2 2 2 2 2 Dekal Enduro. Decal
15 17 850-02 — 2 2 2 2 Dekal Cross Country. Decal
1517 850-03 A\ | 2 2 2 2 " Dekal Motocross. Decal
59 | 1515500-01 '_% 1 1 1 1 1 Féste kedjestyrare.
Att. chain guide
60 | 7341164-01 AQ 2 2 2 2 |2 Bricka. Washer




@ Husqgvarna

SVINGARM

- 74

o QTR

43




Antal - Quantity

Reservdelsnummer 126 240 250 400 500 400 | Ben&mning, Description
Fig. | Sparepart number EU | US
: CR{WR|XC |[CR|WR|CR [WR|XC |[WR|WR|CR |XC |xc
61 | 725245151 A7 2 2: 2 2 | 2 Skruv M8 x 20. Screw.
62 | 1515506-01./10 1 1 1 1|1 Bussning. Bushing’
63 | 7252457-51 AL 1 1 1 1] Skruv M8 x 35. Screw
64 | 725237651 (1) 2 Me 2 2 |2 Skruv M6 x 35. Screw
66 | 1511317-01 3O 2 2 2 2 | 2 Rulle. Roller
67 | 151541301 35 2 2 2 2] 2 Distans. Spacer
68 | 7322116-01 17 2 2 2 "2 |2 Mutter M6. Nut.
69 | 151550501 Z | 1 1 1 1 1 Kedjestyrare kpl.
’ Chain guide compl.
70 | 151822702 § 1 1 1 1|1 Kedjeskydd
. Chainguard
7t | 151545701 5 1 “ A 1 1 1 Distans. Spacer
72 | 72525098110 1] 1. 1 1 1] 1 1 t | 1 | Skruv M10x 90. Screw
73 | 1515542-01 & 1 1 1 1 1 Distans. Spacer
15 15 542-02 1 1 1 1 Distans. Spacer
74 | 1510 442-0241 0 1|1 1 11 |1 1 1 1 | Fjader. Spring
75 | 1510604-04 2 1 1 1 1 1 1 1 1 | Parkeringsstod
. Parking rest
76 | 1515553-01 2. 1 1 1 1 1 1 1 1 1 Faste. Attachment
77 | 72 52 455-51 /L © 1 1 1 1 1 1 1 -1 1 Skruv M8 x 30. Screw
78 | 725245151 A O 1 1 1 1 1 1 1 1 1 Skruv M8 x 20. Screw
79 | 1513 707-01 AO 1] 1 1 1 11 1 1 1

Mutter M8. Nut




| @Husqvarna

‘ ST@TDAMPARE, SHOCK ABSORBER -

12
1-10




Z2 2 Z2 Z2 Z

Z Z2 2 Z2

b '_\ o
Ohle ms  Talle - Or gl

Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Benamning, Description
Fig. | Sparepart number EU [ US
CR|WR|XC |CR|WR|CR|WR| XC [WR|[WR|CR|XC | XC
2 | 151133201 5 | 1 1 1 1 1 1] 1 Kulled, Ball Joint
3 [ 156113340110 | 2 2 2 2 2 2 2 Tétning, Seal
4 | 1511333-01/{0| 2 2 2 2 2 2 2 Distans, Spacer
5 15 11 256-01 5’ 1 1 1 1 1 1 1 Kulled, Ball Joint ) )
6 | 151125701 /()| 2 2 |2 2 2 2 |2 Titning, Seal ~ §'FY “O1 o
7 | 151125802 10| 2 2 | 2 2 2 212 Distans, Spacer £22 ~0) ¢
8.1 1511 329-01 -~ 1 1 1 1 1 1 1 Justermutter, Preload adjuster
9 15 11 328-01 -~ 1 1 1 1 1 1 1 Justermutter, Preload adjuster
10 | 151133101 — | 1 1 1 1 1 1 1 Fjaderclips, Springclip
11 151132506 — | 1 1 1 Fjéder 5.8N/mm2 svart, vit, svart.
Spring black, white, black
15 11 325-06 1 1 1 1 1 Fjader 6.0N/mmz2 bl3, violett, bl4.
Spring blue, purple, blue
15 11 325-07 1 1 1 1 1 Fjéder 6.2N/mm2 bl4, svart, bla.
Spring blue, black, blue
156 11 325-08 Fjader 64N/mm2 bl4, bia, bla.
blue, blue, blue
15 11 325-04 Fjader 56N/mm2 Svart, réd, svart.
Spring black, red, black
12 15 11 460-01 1 1 1 1 1 Stétdadmpare utan fijader,
Shock absorber without spring
15 11 460-02 1 1 1 Stétddmpare utan fider
Shock absorber without spring
15 1146000 AR | 4 A a4 Stotdampare utan fjader
, Shock absorber without spring H/ 2
o Stétddmpare utan fjider "
Shock absorber without spring DO 4
[
[ . B e (‘ .
ohliampy e |




@ Husqvarna

STYRSTANG, HANDLE BAR




Antal - Quantity

Reservdelsnummer 126 240 250 400 500 400 | Bendmning, Description
Fig. | Sparepart number EU | US
CR|WR|XC |CR|WR|CR|WR|XC [WR[WR|CR | XC | XC
Z 1 1515 325-01 — | 1 1 1 1 1 1 1 1 1 1 1 Gashandtag, kpl.
Throttle handle compl.
Z 15 15 325-02 — 1 1 Gashandtag, kpl.
Throttle handie compl.
{’; 2 15 15 326-01 — 1 1 1 1 1 1 1 1 1 1 1 1 1 Skyddslock
Protect washer
4 3 1515 322-01 ~— 1 1 1 1 1 1 1 1 1 1 1 1 1 Skruv
7 Screw
<4 15 15 283-01 — 1 1 1 1 1 1 1 1 1 1 1 1 1 Brytrulle
Plastic roller
<6 7322 112-01 — 1 1 1 1 1 1 1 1 1 1 1 1 1 Lasmutter M4
Nut
7 7 1515 261-01 — | 1 1 1 1 1 1 1 1 1 1 1 1 1 Justernippel
Nipple
8 1515 262-01 ~ 1 1 1 1 1 1 1 1 1 1 1 1 1 Skyddshylsa
Protecting sleeve
U 9 72 31 329-561 ~ 2 2 2 2 2 2 2 2 2 2 2 2 2 Skruv M5 x 16
Screw
2{ 10 | 1515266-01 — | 1 1 1 1 1 1 1 1 1 1 1 1 1 | Gummihandtag, héger
Rubber handle right
1| 1515277:00 220 1 | 1+ [ 1 [ 1 |1 |t 1|1 1] 1 1 | Gaswire, kpl.
1515277-02 20 1 1 Throttle wire
12 | 1515308-03 10| 1 1 1 ) Frikopplingswire, kpl.
-~ | 1515308-02 30 1 1 1 1 1 1 1 1 1 1 Declutching wire
14 15 13 148-01 S- 1 1 1 1 1 1 1 1 1 1 } 1 1 Styrstang
Handle bar
2| 15 15 156 265-01 — | 1 1 1 1 1 1 1 1 1 1 1 1 1 Gummihandtag, vanster
Rubber handle left
2| 17 121381001 — 1 1 1 1 1 1 1 1 1 1 1 1 1 Ansatsskruv
‘ Screw
2 18 7314 316-01 — 1 1. 1 1 1 1 1 1 1 1 1 1 1 Mutter
Nut
2 19 121382101 — | 1 1 1 1 1 1 1 1 1 1 1 1 1 Kabelspéannskruv
Cable adjusting screw
4.20 | 151531401 — | 1 1 1 1 1 1 1 1 1 1 1 1 1 Kopplingshandtag, kpl.
. Declutching handle compl.
422 | 151307401 — | 1 1 1 1 1 1 1 1 1 1 1 1 1 | Handtagsskydd
. Handle protector
g.29 7231368-01 — | 2 2 2 2 2 2 2 2 2 2 2 2 2 Skruv
Screw
30 | 1515809-01 /iQ 31 1 1 1 1 1 1 1 1 1 1 i 1 Hallare Ventilationsslang

Holder Ventilation hose




@ Husqgvarna

BENSINTANK, SADEL, BAKSKARM
PETROLTANK, SEAT, REAR FENDER

12




ZZ

Antal - Quantity

zz zz

Reservdelsnummer 125 240 250 400 500 400 | Benémning, Description
Fig. | Sparepart number ) EU | US
CR|WR|XC |[CR|{WR|CR |WR| XC IWR|WR|[CR | XC | XC
1 151393501 -1 | 1 1 1 1 1 1 1 1 Bensintank. Petrol tank
15 13 935-02 1 1 1 1 1 Bensintank. Petrol tank
2 15 14 108-01 5 1 1 1 1 1 1 1 1 1 1 1 1 1 Tanklock. Cap
3 1514120-022.0| 2 2 2 2 2 2 2 2 2 2 2 2 2 Dekal. Decal
4151583301200 1 11 11 |1 ]11]1 1 1 DekarDesal \CMI\LQW\&% Wener~ L '
AS15831-04 A1 A |/ | Dekal. Decal A5 AS §3N-04 { M‘,,
5 | Ass43s-04 A A A4 Al !4 Dekal. Decal
515 20 LEEE R 1 1 1 Dekal. Decal k".—)
6 1514109-01 5 1 1 1 1 1 1 1 1 1 1 1 1 1 Bensinkran. Petlock
715141100140 2 | 2 |2 |2 |2 2|2 |2 |2 |2]|2]2]| 2| SkuvScew
8 740481102 4 O] 1 1 1 1 1 1 1 1 1 1 1 1 1 O-ring
9 15 13 747-01 4 0 1 1 1 1 1 1 1 1 1 1 1 1 1 Skruv M6 x 160. Screw
10 | 151870901 20} 2 | 2 |2 | 2|2 | 2|22 |2 ]| 2|2 ]| 2|2 | Bricka. Washer
11 | 1514107.012C| 4 | 4 | 4 | 4 [ 4 | a | 4| a ]| 4| 4] a] a] 4 | Bussning Bushing
12 | 1513706-014 2| 3 3 3 3 3 3 3 3 3 3 3 3 3 Mutter. Nut
13 15 13 581-01 /1 1 1 1 1 1 1 1 1 1 1 1 1 1 Sadel. Seat
14 | 1513582.01 & Sadeléverdrag. Seat cover
15 72 52 374-51 /l of 2 2 2 2 2 2 2 2 2 2 |2 Skruv M6 x 30. Screw
16 | 15 ‘13 587-01 /10 1 1 1 1 1 1 1 1 Bakskdrm. Fender
17 725237053 10| 4 4 4 4 4 4 4 4 4 4 4 4 4 Skruv M6 x 20. Screw
18 1518 121-01 /10 4 4 4 4 4 4 4 4 4 4 4 4 4 Gummibricka. Rubber washer
19 1513746-01 40| 1 1 1 1 1 1 1 1 1 1 1 1 1 Stankskydd. Splash guard
20 151819301 ¥ 1 1 1 1 1 Bakskdrm. Fender - .
U ASALTRAL Sotdflunesslonth,
e\
22/AS0S N QA Halire oun Lol

£ e v\\'w\\\-b\\,\sg&

W W\\QK/\

13



\H)Husqgvarna

FRAMHJUL, BROMSAR, FRAMSKARM

FRONT WHEEL, BRAKES, FRONT FENDER

14



be hoyupt |

Antal - Quantity
Reservdelsnummer 125 240 256 400 500 400 | Benémning, Description
Fig. | Sparepart number EU | US
CR|WR|XC |CR|[WR|[CR{WR/|XC |WR|WR|CR | XC | XC
1 1518 047-02. 4O 1 1 1 1 1 15 1 1 1 1 1 1 1 Skérm, Fender
2 72553720140 | 4 4 4 4 4 4 4 4 4 4| 4 4 4 Skruv M6 x 25, Screw
3 | 15137090170 8 8 8 8 8 8 8 8 8 8 8 8 8 Bricka, Washer
4 | 1518121-012.0| 8 8 8 8 8 8 8 8 8 8 8 8 8 | Gummibricka, Rubber washer
5 1516 343-01 = 1 1 1 1 1 1 1 1 1 1 Huvudcylinder, Master cylinder
15 16 353-01 2 1 1 1 Huvudgylinder Europa, féste for
bromsljuskontakt
Master cylinder Europe, Attach-
ment for brakelight switch
6 1516345-01 & | 1 1 1 1 1 1 1 1 1 1 1 1 1 Bélg, Cover
7 1516 332-0140 | 1 1 1 1 1 1 1 1 Bromsslang. Brake hose
1516332-02. 5§ 1 1 1 1 1 Bromsslang. Brake hose
‘d.10 | 15163280120 2 | 2 |2 |2 |2 |2 |2 |2 | 2|2 |2 | 2] 2 | Bromsbeligg, Brake pads
12 15 16 327-01 /] 1 1 1 1 1 1 1 1 1 1 1 1 1 Bromscylinder KPL.
Brake cylinder compl.
13 1513741-01 40 | 2 2 2 2 2 2 2 2 2 2 2 2 2 Skruv M8 x 25, Screw
14 | 1517791-01 % 1 1 1 1 1 1 1 1 1 1 1 1 1 Laspinnesats, Lockpin kit
15 1516 325-01 2. 1 1 1 1 1 1 1 1 1 1 1 1 1 Bromsskiva, Disc
16 | 1516326-0120 | & 6 6 6 6 6 6 6 6 6 6 6 6 Distans, Spacer
17 7256374550 | & 6 6 6 6 6 6 6 6 6 6 8 6 Skruv M6 x 30, Screw
18 15 16 338-01 Z 1 1 1 1 1 1 1 Axel, Shaft
19 | 72823023440 | 2 | 2 (2 2 |2 |2 |22 2|22 2] 2| LagerBearing
20 151635001 £ | 1 1 1 1 1 1 1 1 1 1 1 1 1 Distans, Spacer
N 22 15 16 324-01 ~1 1 1 1 1 1 1 1 1 1 1 1 1 1 Navhylsa, Hub sleeve
23 15 16 342-01 % 1 1 1 1 1 1 1 1 1 1 1 1 1 Mutter, Nut v i
24 | 1516321-01—" | 36 | 36 | 36 | 36 [ 36 | 36 | 36 | 36 | 36 | 36 | 36 | 36 | 36 | Eker, Spoke foie )
25 | 1513706014 | 6 | 6 | 6 | 6 (6 | 6 |6 (6 |6 |6 |6 | 6 |6 | MuterMsNut |
26 | 1516219-01~ | 36 | 36 | 36 { 36 | 36 | 36 | 36 | 36 | 36 | 36 | 36 | 36 | 36 | Nippel Fa Te
27 15 16 320-01 3 il 1 1 1 1 1 1 1 1 1 1 1 1 Félg 1.60 x 21, Rin
28 15 16 323-01 === 1 1 1 1 1 1 1 1 1 1 1 1 1 Framnav KPL, Front hub compl. ﬁ &
~1 29 1516 319-01 .'L 1 1 1 1 1 1 1 1 1 1 1 1 1 Framhjul KPL, Front wheel compl. 4
30 1516 144-01 1O 1 1 1 1 1 1 1 Décklas, Rimlock
213 1516 029-01 ~~| 1 1 1 1 1 1 1 1 1 1 1 1 1 Féigband, Rimband
?| 32 | 151602801 - 1 1 1 1 1 1 1 1 1 1 1 1 1 Innerslang, Tube
N g 33 15 16 907-01 1 1 1 1 1 1 1 1 1 1 Déck 90/90x21 Metzeler MXR
7 1516 257-01 = 1 1 1 Déck 3.00 x 21 Trelleborg Deep
Grip
2 34 | 151805001 10 Skérmbreddare, Widener
¢l 35 15 18 049-01 A Skadrmléngare, Lengthener
—eme 36 | 1517 780-01 & Ekersats, Spoke kit
mmmenl 37 | 151990201 & Nippelsats, Nipple kit
38 | 1516346-02 % | 1 1 1 1 1 1 1 1 1 1 Bromshandtag. Brake handle
1516 357-01 4 1 1 1 Bromshandtag. Brake handle
39 1516 351-01 ;’, 1 1 1 1 1 Axel. Shaft
40 | 1516 355-01 }& 1 1 1 1 1 Lasbricka. Washer
~ta1 | 151634701 T | 1 |1 |1 (|1 (€] 1 | &1 ]| 1 | Skydd skivbroms gww t o
- . Discbrake cover 4 i
1SN0 || 4 4| (444 sk fraertiy




__ @ Husqgvarna

- BAKHJUL, BROMSAR WR XC
- REAR WHEEL, BRAKES

11-2123-34

]



z2zz =2

Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Bendmning, Description
Fig. | Sparepart number EU | US
CR|WR|XC |CR|WR|CR |WR| XC [WR|WR|[CR | XC [ XC
1 |'1516888-01 N 1 1 1 1 Hijul, kpl. exkl. gummi
15 16 888-03 1 1 1 1 1 Wheel compl. exkl. rubber
2 | 1516827-01 % 1] 1 1 1] 1 1 | Falg. Rim B
3 | 151682802 =~ 36 36 36 36 Eker. Spoke S e
4 | 15137180170 1 1 1 1 1 1 1 1 1 | Tétring. Seal o
5 | 1516 829-01 —~- 36 | 36 36 36 | 36 |36 | 36 36 | 36 | Ekernippel. Spoke nipple o ?LL
6 | 1516889-01 2, | 1 1 1 1 1 1 1 1 1 Baknav kpl. utan kedjedrev
Rear hub compl.
7 | 1516839-01 — 1 1 Déck 4.50 x 18 Trelleborg Tenmas-
) ter. Tyre
15 16 900-01 - 1 Déack 4.10 x 18 Metzeler Multi
Cross. Tyre
1516 883-01 — 1 1 Déack 4.50 x 18 Metzeler
motocross. Tyre
15 16 848-01 — 1 Déck 5.00 18 Trelleborg Tenmaster.
Tyre
15 16 885-01 w— 1 1 1 Déck 4.50 x 18 Metzeler Multi
Cross. Tyre
8 | 1516 508-01 =~ 1 1 1 1 1 1 1 1 1 Innerslang 18" Innertube
9 [ 1516 029-01 -- 1 1 1 1 1 1 1 1 1 Félgband. Rimband
12 15 16 854-01 7 1 1 1 1 1 1 1 1 1 Navhylsa. Hub sleeve
13 1516 891-01 “7 | 1 1 1 1 1 1 1 1 1 Bromsskdld, kpl.
~ Brake plate compl.
14 | 1516 837-01 b_ 1 1 1 1 1 1 1 1 1 Bussning. Bushing
15 | 1516543.014 ¢ 1] 1 RN 1 | 1 | Bromsback kpl. Brake shoe
16 | 1516547-01 2 O 2 | 2 2 2 2 ]2|2 2 | 2 | Fjader. Spring _
17 | 1516 886-01 ?) 1 1 1 1 1 1 1 1 1 Bromsexcenter
Brake cam
18 15 16 289-01 4 1 1 1 1 1 1 1 1 1 O-ring
19 1516 723-02 5 1 1 1 1 1 1 1 1 1 Hévarm. Lever
20 7341 164-014:) 1 1 1 1 1 1 1 1 1 Bricka 8.4 x 17. Washer
21 | 1515535-01 47 1 1 1 1 1 1 1 1 1 | Fjader. Spring
22 | 1516892-01 .7 1 1 1 Kedjekrans z=48. Sprocket
15 16 892-03 A .} 1 1 1 1 1 1 Kedjekrans z=52. Sprocket
15 16 892-02 . {0 Kedjekrans z=50. Sprocket
1516 892-04 1.9 Kedjekrans z=54. Sprocket
15 16 892-05 ,1 » Kedjekrans z=56. Sprocket
23 15 16 893-01 &7y 6 6 6 6 6 6.1 6 6 6 Skruv. Screw o,
24 | 732211801 3% 6 6 6 6 6 6 | 6 6 6 | Lasmutter. Nut
25 1516 752-01 2, L 1 1 1 1 1 1 1 1 1 | Distanshylsa. Distance sleeve
26 | 7382302-3¢4 A D 2 2 2 2 2 2|2 2 2 Kullager. Ball bearing
28 | 1515540-01 2 101 1 11 1 Bakaxe! kpi. Shaft
29 | 1516 866-01 ,_‘{ 1 1 <1 1 1 1 1 1 1 Distans. Spacer
30 15 16 300-01 & 1 1 1 1 1 1 1 1 1 Distanshallare
Space holder
31 15 16 598-01 ’10 1 1 1 1 1 1 1 1 1 Mutter. Nut
34 | 151683601 & 11 1 O I T T I 1 | 1 | Bricka. Washer
35 | 1516 77201 AY 2 2 2 | 2 | Déckias. Tyre lock
15 19 952-01 36 | 36 36 36 [ 36 | 36 | 36 36 | 36 | Ekersats. Spoke unit
15 19 938-01 36 | 36 36 36 | 36 | 36 | 36 36 | 36 | Nippelsats 36 st.
Nipple kit 36 pcs

17



@ Husqgvarna

BAKHJUL, BROMSAR CR
REAR WHEEL, BRAKES

18



Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 [ Benamning, Description
Fig. | Sparepart number EU | US
CR [WR|XC [CR|WR|CR|WR|XC |WR|WR|CR|XC | XC
1 1517812-01 —| 1 1 1 Hjul, kpl. exkl gummi
1517 813-01 1 Wheel compl. excl. rubber
2 1516 827-01 § 1 Félg
15 16 872-01 | 1 1 1 Rim
3 | 1516828-02 - 36 36 36 36 Eker. Spoke So e
5 | 1516829-01 | 36 36 36 36 Ekernippel. Spoke nipple J ¢ J¢
6 | 1517 809-01 2. 1 1 1 1 Baknav, kpl. utan kedjedrev
Rear hub compl.
7 | 1516903-01 == | 1 1 1 Déck 4.60 x 18” Metzeler
Perfect cross hard, tyre
15 16 905-01 .. 1 Dack 5.10 x 18” Metzeler
Perfect cross hard, tyre
8 1516 508-01 = | 1 1 1 1 Innerslang. Innertyre
9 15 16 029-01 = | 1 1 1 1 1 Félgband. Rimband
11 1516 874-01 4 | 2 2 2 Décklas kpl.
1516 772-01 4 { 2 Tyre lock
12 | 1516817-01 - | 1 1 1 1 Navhylsa kpl
Hub sleeve
13 | 1515522.01 & | 1 1 1 1 Bromssksld, kpl.
Brake plate compl.
14 | 1511428-01400 | 1 1 1 1 Néllager
. Needle bearing
15 | 1516859-01 & | 1 1 1 1 Bussning. Bushing
17 | 1516788-02 2| 2 2 2 2 Bromsback. Brake shoe
18 | 15616547-01 2 {| 2 2 2 2 Fjader, bromsback. Spring
19 | 1515514-01 %] 1 1 1 1 Bromsexcenter. Brake cam
20 | 1516723-01 % | 1 1 1 1 Havarm. Lever
21 7341164-01 . 1-7| 1 1 1 1 Bricka 8.4 x 17. Washer
22 73 22 118-01 o7 7 7 7 Lasmutter M8. Nut
23 | 1516 892-03 l T 1 1 1 Kedjekrans 52T. Sprocket
24 | 725246051 0| 6 6 6 6 Skruv M8 x 45, Screw
26 | 151675201 2.| 1 1 1 1 Distanshylsa. Distance sleeve
27 | 7382302-344.0| 2 2 2 2 Kullager. Ball bearing
28 | 1513718014 1 1 1 1 Tatring. Seal
29 | 1515523-01 & | 1 1 1 1 Distans. Spacer
30 1515524-01 3 1 1 1 1 Bakaxel. Shaft
31 1511 242-01 1| 2 2 2 2 X-ring
32 | 1515519-01 -1 1 1 1 Tétningshéllare. Seal case
33 | 1516 598-01 i2 2 2 2 Mutter. Nut
34 15 16 866-01 1 1 1 1 Distans, vénster. Distance
35 | 15155180147 | 1 1 1 1 Innerhylsa. Spacer
36 | 1516 300-01 1 1 1 1 Distanshéllare. Space holder
37 156 13 371-01 1 1 1 1 Mutter M8. Nut
38 | 784115341 7| 2 2 2 2 Bricka. Washer
39 | 7382296-19 NY| 2 2 2 2 Kullageﬁ Bearing
40 | 151551501 /.| 1 1 1 1 Fjader. Spring
41 15 13 371-01 1 1 1 1 Mutter M8. Nut
42 | 15 16 836-01 1 1 1 1 Bricka. Washer
43 15 16 299-01 1 1 1 1 Distanshallare

Space holder

19



BAKHJUL, BROMSAR CR
REAR WHEEL, BRAKES

@ Husqvarna

O
n4/_ <
H

20



Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Benémning, Description
Fig. | Sparepart number EU | US
CR|WR|XC |CR|WR|CR|WR|XC |WR|WR[CR | XC | XC
38 | 73 41153-41 2 2 2 2 Bricka. Washer
39 | 7382296-19 2 2 2 2 Kullager. Bearing
40 15 15 515-01 1 1 1 1 Fjéder. Spring
TillbehériAccessories
15 19 952-01 .-{"| 36 36 36 Ekersats. Spoke kit
1519 938-01 {."| 36 36 36 Nippelsats, Nipple kit

21

s
s
-




(H)Husqvarna

_ CYLINDER




Antal - Quantity
Reservdelsnummer 125 240 250 400 500 400 | Bendmning, Description
Fig. | Sparepart number EU | US
CR|WR|XC |[CR|WR|CR|WR|XC |WR|WR|CR | XC | XC
1| 728537201 | 4 | 4 | 4 | 4 | 4| 4| 4| 4|4 ]| 4| 4| 4| 4| SkuvM6x25 Screw
2 | 1613227-01.1 :| 1 1 1 Klamma. Clamp
3 73 51 153-50 4 4 4 4 4 4 4 4 4 4 4 4 4 Bricka. Washer
4 | 1611857-01. " 1 1 1 Insugningsrér. Intake manifold
6 | 1611855.01 ~7| 1 [ 1 [ 1 Ventilhallare. Reed cage
7| 161186301 2% 2 | 2 | 2 Ventil. Reed
8 | 1611865:01 7| 2 | 2 | 2 Ventilstod. Reed support
9 | 72322853129 6 | 6 | 6 | 8|8 |8 |8 |8 |8 |8 |8/ 8| 8 | SkuvScrew
10 | 1611859012 < 1 1 1 Packning. Gasket
1 | 1513731.0122| 6 [ 6 | 6 Mutter. Nut
12 | 1614 516-01 ~ 1 1 1 Cylinderlock. Cylinderhead
13 | 1614522:01 30 | 1 1 1 Packning. Gasket
14 |. 161443701 —~ | 1 1 Cylinder
16 14 437-02 - 1 Cylinder
15 16 11 880-01 '{\;’; 1 1 1 ' Packning. Gasket
16 | 161455801 AC| 1 | 1 | 1 Packning. Gasket
17 | 161455101 <1 | 1 1 Avgasstos. Exhaust manifold
16 14 555-01 .-} 1 Avgasstos. Exhaust manifold
18 | 72553680110 | 3 3 3 . Skruv M6 x 16. Screw
19 | 16 13598-01-{ 1 1 Kidmma. Clamp
20 | 1615271-01 AO . 1 1 Insugningsrér. Intake manifold
21 | 1611 856-01 .1 1 1 1 1 1 1 1 1 1 1 | Ventilhdllare. Reed cage
22 16 11 866017 O 2 2 2 2 2 2 2 2 2 2 Ventilstdd. Reed support
23 1 1611864017 O 222|222 |2 |2]|2] 2] VentlReed
24 | 1611 861-012 2 11 11 1 t | 1| 1] 1] 1 | Packning. Gasket
25 72 52 364-53 A Z 1 1 1 1 1 1 1 1 1 1 Skruv M6 x 10. Screw
26 1610 823-01 A & 1 1 1 1 1 1 1 1 1 1 Bricka. Washer
27 | 1614506-01 < 1 1 1 1 1 1 1 1 1 1 1 1 1 Anslutning. Hose connection
28 | 161119001450 , 4| 4 Mutter. Nut
29 | 161458301 2 U 4 | 4| 4| 4| 4 | Bricka. Washer
30 15 13 700-01 ,l . 4 4 4 4 4 Skruv M8 x 40. Screw
31 | 1614593-02 1 1 Cylinderlock. Cylinder head
32 | 1614587-014¢ 101 Packning. Gasket
33 | 16 14 449-01 ~ 1 1 Cylinder t e
34 | 1614570-01 4" 1 1 Packning. Gasket
35 | 161456701 .{ 1 1 1 1 | Avgasstos. Exhaust manifold
16 14 571-01 13 A Avgasstos strypt.
Exhaust manifold restricted
36 | 7255369-01.{¢ 3 3 Skruv M6 x 18. Screw
37 16 15 389-01 4 1 1 1 1 1 1 1 1 Kldmma. Clamp
38 | 1615302:01 & 1 1 101 1 | Forgasaranslutning.
g Intake manifold
1615272-01 § 1 1 1 Férgasaranslutning.
Intake manifold
39 | 1614473014 () 4 | 4| 4|44 Mutter M10. Nut
40 15 13731-01.4 4 4 4 4 4 Mutter M8. Nut
41 | 161449501 7> 1 1 1 1 1 Packning. Gasket
42 | 16 14498-01 - - 1 1| ¥ ¥ Cylinderlock. Cylinder head
AR s 1|
Y| W13 7 1] Cylinder
16 14 438-02 1|4 Cylinder
; . . Cylinder
16 14 438-04 - 1. Cylinder
44 | 1814537-01 {0 , L A T O AR O Packning. Gasket
45 16 14 534-01 .} 1 1 1 Avgasstos. Exhaust manifold
16 14 486-01 .} 1 ’ Avgasstos strypt. .
: Exhaust manifold restricted
46 16 14 541-01 /{ O 4| 4 4 4 4 4 4 4 Pinnskruv. Stud
47 | 16 11 882-01 1 1 1 1 1 Packning. Gasket
48 16 14 524-01 ¢ C 1 1 1 1 1 Packning. Gasket
49 [ 161444501 9 1 1 11 1 Insats, flapshllare
. Insert, reed valve holds:
50 16 14 457-01 1 1 1 Cylinder )
51 16 14 576-01 -~ 1 1 1 Cylinder lock
- Cylinder head
52 | 1614 577-01 5% 1 1 1 Packning. Gasket
53 | 1611077011 ¢ 4 4 4 Halsmutter. Nut
54 | 7341173-01 A 4 4 4 4 4 Bricka. Washer




-{ ) Husqvarna

~ VEVPARTI, KOLV
CRANKSHAFT, PISTON

16

12-15




z Z2 Z2 2

Antal - Quantity

7

Reservdelsnummer 125 240 250 400 500 400 | Bené&mning, Description
Fig. | Sparepart number EU | US
CR|WR|[XC |CR|WR|[CR|[WR| XC |WR|WR|CR [ XC | XC
1] 161065301 3 | 1 | 1 | 1 Vevaxel, hoger
. Crank shaft, right
16 11 659-01 g 1 1 1 1 1 1 1 1 1 1 Vevaxel, hdger
Crank shaft, right
3| 73580160020 2 | 2 |22 |22 |22 |2 |2|2]|2]|2]|kKisxieKey
4 | 161128501 & | 1 1 1 Vevaxel, vanster
16 14 539-01 % 1 1 1 1 1 1 1 1 1 1 Crank shaft, left
8 | 161067601 S| 1 | 1 | 1 Distans. Spacer
1610921-01 § 1 1 1 1 1 1 1 1 1 1 Distans. Spacer
9 | 15137130132 1 | 1 |+ [t [ 1 | v ] 1|11 [ 1] 1] 1] 1 |KiKey
10 | 16106740175 2.1 2 | 2 Distans. Spacer
16 10 971-01 A0 2 2 2 2 2 Distans. Spacer
11 | 1611534-01.49 ] 1 1 1 Nallager. Needle bearing
1610 933-01_4.%¢ 1 1 1 1 1 Néllager. Needle bearing
-01 I PR A R e e 1 1 1 Néllager. Needle bearing
16.11.838-01_ L B 1 1 | 1 | Nallager. Needele bearing
12 | 731421501 — | 2 | 2 2 Lasring. Circlip
16 11 738-01 ' 2 2 2 2 2 2 2 2 Lasring. Circlip
16 11 195-01 -- 2 2 Lasring. Circlip
14 161452101 5 1 1 1 Kolvring (Cyl ©55.0)
Piston ring
161452102 5 Kolvring (Cyl ©55.25)
Piston ring
161452103 5 I'P(olvring (Cyl @55550)
iston ring
16.16.368-01+ A 0 L 2 (2|2 Kolvring (Cyl 26950
?1 & 3"(" O/{ Piston ring
16-46-358-02-A 0 AA 3 . Kolvring (Cyl ©69.75)
{ Q/ Piston ring
46-49-958-03- A O Kolvring (Cyl @70.00
A 5 46 10 34~ gg Piston gr(rgy )
161935804 ] L (D¢, Kolvring (Cyl @70.25)
£ ; 34 7 / Piston ring
1% Ww LT Kolvring (268.75)
- Piston ring
16 11 189-01 A D 1| 1 Kolvring (286.00)
Piston ring
16 11 189-02 AG Kolvring (8650) -
Piston ring
16 11 189-03 1) golvring (87.00)
iston ring
16 14 454-01 § 101 1 | Kolvring (82.50)
Piston ring
16 14 454-02 § Kolvring (83.00)
. . Piston ring
1614 454-03 § Kolvring (83.50)
Piston ring
16 | 161452001 | 1 | 1 1 Kolv kpl. (Cyl @55.0)
- . Piston compl.
16 14 520-02 £~ Kolv kpl. (Cyl @55.25)
Piston compl.
16 1452003 § Kolv kpl. (Cyl 255.50)
J 2k Piston compl.
as16357:01 & 74 1 4’4 47 2= 1|1 | ggroﬁpébﬁg: 269.50)
wete-ss7eet 2 L2 Kolv kpl. (Cyl 269.75)
L Piston compl.
161635703A U WK Kolv kpl. (Cyl ©70.00)
Piston compl.
16 14 493-01 /2 1| 1 Kolv kpl. (Cyl @68.75)
Piston compl.
16 14 487-01 2, 11 Kolv kpl. (Cyl @86.00)
) . : Piston compl,
1614 487:02 & Kolv kpl. (CyI'@85.50)
. Piston compl.
1614 487-03 § Kolv kpl. (Cyl @87.00)
Piston compl. .
16 14 455-01 /) 1] 1 | Kolv kpl. (Cyl ©82.50)
. Piston compl.
16 14 455-02 & Kolv kp!. (Cyl @83.00)
Piston compl.
1614 455-03 & Kolv kpl. (Cyl @8350)
Piston compl.
17 | 161038301 5| 1 | 1 | 1 Renov.sats vevstake
16 19 825-01 A1 0 1 1 1 1 1 1 1 1 Overhaulkit conn.rod
16 19 829-01 4 9 X 1 1
18 16 14 542-01 | 1 1 1 Xevpﬁr’[it,1 kpl.
rank shaft, compl.
16 14 436-01 ~~ FORN I I O T R 1 Vevparti, kpl.
Crank shaft, compl.
16 14 400-01 —. 1 1 Vevparti, kpl.
Crank shaft, compl.
16 14 579-01 -~ 1 1 1 Vevparti, kpl.
. Crank shaft, compl.

25

N



¢ .
ad’

| @Husqvarna

AVGASROR, LJUDDAMPARE
EXHAUST PIPE, SILENCER

)

.26



zZ2Z2Z2Z2Z

z2zzzz

z2Z22Z2Z

Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Benamning, Description
Fig. | Sparepart number EU [ US
CR|WR|XC {CR|WR|CR|WR| XC [WR|WR|[CR | XC | XC
AN
1 1513 414-01 A Y| 1 1 1 1 1 1 1 1 1 1 1 1 Bricka. Washer
2 | 1513 416-01 ’ 1 1 1 1 1 1 Insats kpl med gnistslédckare.
Innertube compl with sparkarrestor
3 | 1515108-01 »“10 1 1 1 1 1 1 1 1 Distans. Spacer
4 | 7295 842-01 — 4 4 4 4 4 4 4 4 4 4 4 4 4 Skruv. Screw
5 | 1513709012 | 1 1] 1 1 1|1 1 1 1 1 1 1 1 | Bricka. Washer
6 | 15140320220 1 1 1 1 1 1 1 1 1 | Gummibussning. Rubber bushing
8 | 1514559:01 20| 1 1 1A 1 1] 1 1 11 1|1 1 | Oring
9 | 151339801 L | 1 Innerrér. Innertube
1513 398-02 2 1 1 Innerrér. Innertube
1513 398-03 2_ 1 Innerrdr. innertube
11 15 13 420-01 — 1 1 1 1 Ljuddémpare kpl. Silencer compl.
15 13 492-01 -~~~ 1 1 Ljuddémpare kpl. Silencer compl.
12 | 1513393-01 2 | 1 Ljuddampare. Silencer
1513393-02 1 1 Ljuddémpare. Sitencer
1513 393-03 2 1 Ljudddmpare. Silencer
1513 393-04 .+ 1 Ljuddémpare. Silencer
13 1513 971-01 =~ 1 1 Avgasror. Exhaust pipe
151397001 N 1 Avgasror. Exhaust pipe
15 13 970-02 1 Avgasrér. Exhaust pipe
15 13 970-03 ~— 1 Avgasror. Exhaust pipe
14 | 1515108-0110 | 1 1 1 1 1 1 1 1 1 1 1 1 1 Distans. Spacer
15 | 1514032-012 < 1 1 1 1 1 1 1 1 1 1 1 1 1 Gummibussning. Rubber bushing
16 | 725587201 A8 1 | 1 {1 |1 [ 111 {1 ]t | 1] 1] 1| SkrurM6x25 Screw
17 | 1513 954-01 — 1 1 1 Avgasrér. Exhaust pipe
1513 982-01 -~ 1 . Avgasrdr. Exhaust pipe
15 13 982-02 ~~~ 1 Avgasrér. Exhaust pipe
18 1513 966-01 - | 1 1 Avgasrér. Exhaust pipe
1513 979-01 1 Avgasrér. Exhaust pipe
19 | 15133910130 2 | 2 |2 |2 |2 |2 |2 |22 |2 ]| 2] 2| 2 | FjderSpring
21 1513 706-01 2 Q1 1 1 1 1 1+ ™M 1 1 1 1 1 1 Mutter M6. Nut
22 | 1513977:01 A3| 1 1 1 2 1 2 1 1 1 1 1 1 1 Féste. Attatchment
23 | 151344101 4| 1 1 1 1 1 1 17 4 1 1 1 1 1 | Klamma. Clamp
24 | 7252463-81 4O 1 1 1] Skruv M8 x 60. Screw
25 | 1514 661-01 A0 1 1 1 1 Bricka. Washer
26 735237201 40| 1 1 1 1 1 1 1 1 1 1 1 1 1 Skruv M6 x 25. Screw
27 | 1514662-01. A0 1 1 1 1 Gummibussning. Rubber Bushing
28 1513 336-03 49| 1 1 1 Stoppning. Packing
1513 336-02 A - 1 1 Stoppning. Packing
29 1513 336-03-- 1 1 1 1 1 1 Stoppning. Packing
30 | 1513707-01 ¢ 1 1 =1 A Mutter M8. Nut
31 | 1513995-01 2. 1 1 Innerrdr. Innertube
32 | 1513336-04 4" 1 1 Absorbent. Absorber
33 | 1513960-01 & 1 1 Gavel. Gable
35 | 1513968014 1 1 Ljuddampare kpl. Silencer compl.
36 1513976-01 .| 1 1 1 1 1 1~ 1 1 1 1 Féaste. Attachment
37 15 14 663-01 "1'{) 2 2 2 Distans. Spacer
38 | 151373401 1) 1 1 1 1 1 1 1 1 1 1 1 1 1 Bricks. Washer
el




@ Husqvarna

VEVHUSHALVA 125
CRANKCASE HALF

28



Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Benédmning, Description
Fig. | Sparepart number EU | US
CR|WR|XC [CR|WR|CR |WR|XC |[WR|{WR|CR [ XC | XxC
1 16 19 690-01 1 1 1 Vevhushalva, héger
Crankcase halve right
161969201 .1 | 1+ | 1 | 1 | Ko ) B \ Vevhushalvor par
& Crankcase halves pair
2 | 73832044045 | 1 1 1 Kullager. Ball bearing
3 | 1610679-01 & | 1 1 1 Flins. Flange
4 [ 1610681-014C) 1 | 1 [ 1 Tatring. Seal
5 | 122536001 15| 1 1 1 Packning. Gasket
6 | 723132851 4 | 4 4 4 Skruv M5 x 14. Screw
7 | 735114650 7| 4 4 | 4 Fjéderbricka. Washer
8 | 73823024040 | 1 1 1 Kullager. Ball bearing
9 | 1616351-0110 | 1 1 1 Kullager. Ball bearing
10 | 161177801 & | 1 1 1 Fldns. Flange
11 | 1612353-01 10| 1 1 1 Distans. Spacer
13 | 72353285510 | 4 | 4 | 4 Skruv M5 x 14. Screw
14 | 16 11 546-02 é’ 4 4 4 Dragbult, cylinder. Cylinder stud
15 16 10 774-01 2. 1 1 1 Frikopplingsaxel. Declutching
. shaft
16 | 161117101 2 | 1 | 1 | 1 Havarm. Lever
17 | 151372201 1) 1 | 1 | 1 Tétring. Seal
18 | 7344878-003 | 1 1 1 Bricka. Washer
19 | 1225077014 | 1 1 1 Stoppskruv. Screw
20 | 73221180147 1 | 1 1 Lasmutter M8. Nut
21 | 721135040 3| 1 [ 1 | 1 Pinne. Pin .
22 | 1612537-013 | 1 | 1 | 1 Magnetplugg. Magneto plug -
23 | 1225025010 | 1 | 1 | 1 Packning. Gasket .
24 | 161077701 ~-| 2 2 2 Flénsbussning. Flange sleeve
25 16 11 516-01 2 1 1 1 Flansbussning. Flange sleeve
26 | 7255385-0120{ 9 | 9 | 9 Skruv M6 x 75. Screw
27 | 7341153012 9 | 9 | 9 Bricka 6.4 X 12.5. Washer
28 | 1610647:01 2. [ 1 | 1 | 1 Magnetkdpa. Magneto cover
29 | 72553780140 | 4 | 4 | 4 Skruv M6 x 40. Screw
30 | 1611623-01 40 | 1 1 1 Packning. Gasket
31 | 161156002 2. | 1 1 1 Képa. Cover
32 | 7255380-01-1a| 1 1 1 Skruv M6 x 50. Screw
33 | 7255376-01 A0 2 2 2 Skruv M6 x 35. Screw
34 | 161164101 70| 1 1 1 Vevhuspackning. Gasket
35 | 16 14 728-01 5 1 1 1 Genomforing. Grommet
37 | 1612693-04 A2| 1 1 1 Kedjedrev z = 13. Sprocket
38 | 735312600 £ 1 | 1 | 1 Sparring. Circlip
39 | 1519760-12 ~ 1 1 Kedja 5/8 x 1/4 118. Chain
15 17 760-07 - i Kedja O-ring 5/8 x 1/4 118. Chain
O-ring
40 | 1519759-04 ~~| 1 1 Kedjelds. Master link

© 29




EI) Husqvarna

- VEVHUSHALVA 125
CRANKCASE HALF

30




Tillbehor/Accessories

16 12 693-01
16 12 693-02 7.
16 12 693-03
16 12 693-05
16 12 693-06
16 12 693-07
16 12 693-08
16 19 852-01

N

Kedjedrev
Front sprocket
z=10

z=1
z =12
z =14
z=15
z=16
z =17

"Packningssats

Gasket set

31




\H) Husqvarna

VEVHUSHALVA 240-500
CRANKCASE HALF

32



Antal - Quantity

Reservdelsnummer 125 240 . 250 400 500 400 | Benémning, Description
Fig. | Sparepart number | EU. | US
CR|WR|XC [CR|[WR|CR |WR|XC {(WR|WR|[CR | XC | XC
N 16 19 686-01 7 |f2uisk SO T T B Vevhus, kpl.
}" N Aot qpef-un Z . Crankcase, compl.
16 1968901 4 |Coadn PQ . 101 |1 ] 1| 1] Vevhus,kpl.
“FC N A4 %”"OL —t ’ Crankcase, compl.
1 | 16106840t | 46| 44GIcM1 | 1 [ 1 | 1 | 1 Vevhushalva héger, kpl.
16 19 687-01 ) 1 1 1 1 1 Crankcase half, compl.
2 | 73832054041 1 1 1 1 1 1 1 1 1 1 Vinkelkontaktkullager
Ball bearing
3 | 161081001 R 1 {1 11|t |11 | 1] 1] 1| FlnsFlange
4 1513725012 Q 1 1 1 1 1 1 1 1 1 1 Tétring. Seal
5 | 1225358-0129 1|1 |11 ] 1|1 ]1 |1 ] 1| 1| Packning Gasket
6 723132851 20 4 4 4 4 4 4 4 4 4 4 Skruv M5 x 14. Screw
7 | 7382 302-40*‘3[\0 1 1 1 1 1 1 1 1 1 1 Kullager. Ball bearing
8 | 738220528/ {) 10111111 ] 1] 1| 1| KuliagerBall bearing
9 | 1611778-0140 1 1 1 1 1 1|1 1 1 1 | Fléns. Flange
10 | 723532855 ) | 4 4 | 4 4 4 4 | 4 4 | 4 | 4 [ Skruv M5 x 14. Screw
N 11 16 15 310-01 5 1 1 1 1 1 1 1 1 1 1 Frikopplingsaxel.
Declutching shaft
12 1614 584-01 & 1 1 1 1 1 1 1 1 1 1 Havarm. Lever
13 | 156137220140 111 [ 101 |1 1 1 | 1 | Tatring. Seal
14 | 723132301 1w 1 1 1 1 1 1 1 1 1 1 Skruv M5 x 8. Screw
15 | 7322118014 2 1 1 1 1 1 1 1 1 1 1 Lasmutter. Nut
16 | 1610 777-01 s 2 2 2 2 2 2 2 2 2 2 Flansbussning.
¥ - Flange sleeve
17 16 14 589-01 2 1 1 1 1 1 1 1 1 1 1 Flansbussning
Fiange sleeve
18 | 7255885-014.° 6 6 6 6 6 6 6 6 6 6 Skruv M6 x 75. Screw
19 .| 7341153-01.1 7" 6 6 6 6 6 6 6 6 6 6 Bricka 6.4 x 12.5. Washer
20 | 1612537-01 % 1 1 1 1 1 1 1 1 1 1 Magnetbult. Magneto plug
21 12 25 025-01 -} 1 1 1 1 1 1 1 1 1 1 Packning. Gasket
22 16 11 640-01 5 1 1 1 1 1 1 1 1 1 1 Magnetkapa. Magneto cover
23 72 56 378-01 1 3 3 3 3 3 3 3 3 3 3 Skruv M6 x 40. Screw
24 | 1611816-02 - 1 1 1 1 1 1 1 1 1 1 Képa. Cover
25 | 725537401 10O 2 2 2 2 2 2 2 2 2 2 Skruv M6 x 30. Screw
26 | 161269304 {0 1 11| Kedjedrev z = 13
. R Sprocket
16'12 693-08 1 Kedjedrevz = 17
Sprocket
16 12 693-06 N 1 1 Kedjedrev = 15
' Sprocket L
16 12 693-05 1)) 1|1 Kedjedrev Z = 15
: o ) Sprocket - .
27 | 1518 760-11 =~ 1 1 1 Drivkedja 5/8 x 1/4” 116 Jank.
Chain .
15 19.760-12 = - 1 1 1 Drivkedja 5/8 x 1/4” 118 lank
v Chain @ L
|- 15 17 760-06 1 1 1 1 Drivkedja O-ring 5/8 x 1/4” 116 l&nk
Chain O-ting -
28 15 19 759-04 1 1 1 1 1 1 Kedjelds. Chain lock
29 | 161166701 3% |- I IR T O T O O Packning. .
161166702 10| * 11 |1 (1] 1| Gasket :
30 | 161188303 § | - 4 | 4| 4|4 4| 4| 4|4/ 4]| 4| Dragbut. Cylinderstud
31 72 55 376-01 40 1 1 1 1 1 1 1 1 1 1 Skruv M6 x 36. Screw '’
32 | 1614728-0110 1 1 1 1 1 1 1 1 1 1 |’ Kabelgenomfring. Grommet
N |33 | 1619863.014¢ | - S R T I T IO . Packningssats 5
N 1619864-01 106 | 11| 1|1 |1 |Gasketset '”
34 | 7353126-00 20 1 1 1)1 1 1 1 1 1 1 | Lasring. Circlip
35 | 1612355012 ¢ 1 1 1 1 1 1 1 1 1 1 Distans. Spacer- ~
38904
.

33




\H)Husqvarna

VEVHUSHALVA, TRANSMISSIONSKAPA 125
CRANKCASE HALF, TRANSMISSION COVER

34



Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Bendmning, Description
Fig. Sparepart number EU | US
CR|WR|XC |CR |WR|CR |WR|XC [WR[WR|CR | XC | XC
1 16 19 691-01 ~| 1 1 1 Vevhushalva, vénster
Crankcase halve left
16 19 692-01 1 1 1 Vevhushalvor par
. Crankcase halves pair
2 | 1611566801 2 [ 1 | 1 | 1 Stédbricka
Support washer
3 725233186 1| 4 4 4 Skruv M5 x 20. Screw
4 | 73822042510 2 | 2 | 2 Kullager SKF 3204/C3
) Ball bearing
5 | 151372401 1| 1 | 1 | 1 Tétring. Seal
6 1513721014 .~ | 1 1 1 Kullager SKF 6205 NR/C3
: Ball bearing
7 15 13 720-01./ 1 1 1 Kullager SKF 6303 NR/C3
Ball bearing .
8 | 161146501 £ | 2 | 2 | 2 Bussning. Bushing
9 | 1225356-01 < | 1. | 1 | 1 Bussning. Bushing
10 | 161077701 2 | 2 2 2 Flansbussning
Flange sleeve
11 1610776-01 .| 1 1 1 Styrhylsa. Steering sleeve
12 | 1614589-01 & | 1 | 1 | 1 Flansbussning
Flange sleeve
13 | 1614 500-01 2 1 1 1 Styrhylsa. Steering sleeve
14 | 161984902 & | 1 1 1 Vevhuskdpa, vénster
Transmission cover
15 | 161447001 = | 1 [ 1 | 1 Kickhjul. Gearwheel kickstart
16 | 15137140112 1 | 1 | 1 Bricka. Washer Lo
17 | 7353118-:00-" *| 1 | 1 | 1 Spérring. Circlip
18 | 161167801 <. 1 | 1 | 1 Kickaxel. Kickshaft
19 | 1611680017 | 1 1 1 Medbringare. Paw! -
20 | 161128101 21 1 | 1 | 1 Mellanhiul. Idle gear
21 | 1611675-01. A0 1 1 1 Néllager. Needle bearing
22 | 1611284-01°% | 1 | 1 | 1 Fjaderhallare. Spring holder
23 | 7256331-05 40| 2 2 2 Skruv. Screw
24 | 1611681-01 17| 1 1 1 Fjader. Spring
25 | 740431310 2¢| 2 [ 2 | 2 O-ring
26 1617 017-01 A0 | 1 1 1 Buffert. Buffert
27 | 161078601 5| 1 | 1 | 1 Lock. Cap
28 | 5012782:01 13| 1 1 1 Packning. Gasket’
29 723136401 4.2 P 1 1 1 Skruv M6 x 10. Screw
30 | 1610823-01-17 | 1 1 1 Packning. Gasket
31 | 161108601 -1+ 1 11 Kickstartpedal, kpl. -
) Kick starter pedal compl.
32 16 11 672-02 ~ | 1 1 1 Underdel, kick
: Lower part
33 | 1611 083-01 - 1 1 1 Kickstartpedal
Kick starter pedal
34 | 1611 084-01 1 1|1 Fjader. Spring
35 | 7255 366-01 - »1 1 1 Skruv M6 x 12. Screw
36 | 1611298-01, ---| 1 1 1 Bricka. Washer
37 | 74043131040 | 1 | 1 | 1 O-ring -
38 | 7353122:00.1.3 1 | 1 | 1 Sparring. Circlip
39 | 161153501 4| 1] 1 | 1 Vaxelmekanism, kpl.

_Gear links compt.




Elj Husqgvarna

VEVHUSHALVA, TRANSMISSIONSKAPA 125
CRANKCASE HALF, TRANSMISSION COVER

36



Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Benamning, Description

Fig. | Sparepart number EU | US
CR|WR|XC |CR|WR|CR |[WR|XC |WR[WR|CR|XC | XC

40 | 161147401 2 | 1 1 1 Bussning. Bushing
41 | 1225077-01{20 | 1 1 1 Stoppskruv. Screw
42 | 509260205 3 | 1 1 1 ASANDY 3o Tétring. Seal
43 | 7382198-04 10| 1 1 1 Kullager. Bearing
44 | 1617958-01 20| 1 1 1 Tétring. Seal
45 | 7255370-01 /1% 1 1 1 Skruv M6 x 20. Screw
46 | 1610792017 ¢ 1 [ 1 | 1 Packning. Gasket
a8 | 7285378011 7 | 7 | 7 Skruv M6 x 35. Screw
49 | 1225621-10 - 1 1 1 Slang/m 4.8 x 8. Hose/m
50 | 1616359-01- 17| 1 1 1 Fotvixelpedal. Shift lever
56 | 1617951-01 & 1 1 1 Pumphjul. Pumpwheel
57 | 74048340317 | 1 1 1 O-ring
58 | 7353108-01.>| 1 1 1 Lasring. Circlip
59 | 161795501 4| 2 | 2 | 2 Styrstift. Peg
60 | 1617967:01.7"| 1 1 1 Pumphus. Pumphousing
61 | 7255371-01.4| 3 | 38 | 3 Skruv M6 x 22. Screw
62 | 161798601 S | 1 | 1 | 1 Pumpaxel. Pump shaft
63 | 7882198-00¢ | 1 [ 1 | 1 Kullager. Bearing
64 | 161168201 & | 1 1 1 Kickfjader. Spring
65 | 738612003 5 | 1 1 1 Kula, Ball




LIULE IS, ] -.j‘ K

El) Husqgvarna

VEVHUSHALVA, TRANSMISSIONSKAPA 240-500
CRANKCASE HALF, TRANSMISSION COVER

a8

o



Antal - Quantity

Bené@mning, Description

Reservdelsnummer 125 240 250 400 500 400
Fig. | Sparepart number EU [ US
N WR|[XC |CR|[WR|CR |WR|XC |[WR[WR|CR | XC | XC
N 67 QIFF-o1 —_ :
T et L L T L L a1 ] 1 | Crankessenabeta
o | AT T T T 17 1 |1 1111|111 swdbik
) Support washer
3 72 52 331-86 A 4 4 4 4 4 4 4 4 4 4 Skruv M6S x 20. Screw
4 1513726-01 2 1 1 1 1 1 1 1 1 1 1 Tétring. Seal
5 | 1617 966-01 1 1 1 1 1 1 1 17 1 1 Pumpaxel. Pump shaft
6 | 738220525 10 2 |22 {2 |2 | 2|2 |2 2] 2| KulagerBallbearing
7 | 151372101 1 1 1 1 1 1 1] 1 1 1 1 Kullager. Ball bearing
8 | 1513720.01. 1. 1 1 1 1 1 1 1 1 1 1 Kullager. Ball bearing
9 | 738219800 1 1 1 1 1 1 1 1 1 1 Kullager. Ball bearing
10 | 1610777-01 & 2 2 2 2 2 2 2 2| 2 2 Flénsbussning. Flange sleeve
11 | 161458901 & 2 2 2 2 2 2 2 2 2 2 | Flansbussning. Flange sleeve
12 16 10 776-01 2. 1 1 1 1 1 1 1 1 1 1 Styrhylsa, fram.
Steering sleeve
13 16 14 590-01 1 1 1 1 1 1 1 1 1 1 Styrhylsa, bak
Steering sleeve
14 | 1611271:01 R 1 1 1 1 1 1 1 1 1 1 | Mellanhjul. Cog wheel
15 | 1614 540-01 & 1 1 1 1 1 1 1 1 1 1 Ventilationsslang
Ventilation hose
16 1513 714011 1 1 1 1 1 1 1 1 1 1 Bricka. Washer
17 | 7353118-00. 1 1 1 1 1 1 1 171 1 | Sparring. Circlip
18 | 161127001 5 1 1 1 1 1 1 1 1 1 1 Kugghijul. Gear wheel
19 16 11 675-01 ¢ & 1 1 1 1 1 1 1 1 1 1 Nalhylsa. Sleeve
20 | 1611677:01 = 1 1 1 1 1 1 1 1 1 1 | Kickaxel. Shaft
21 74 04 313-10 3 1 1 1 1 1 1 1 1 1 1 O-ring
22 16 11680-017 © 1 1 1 1 1 1 1 1 1 1 Medbringare. Driving
23 | 161168101 1 1 1 1 1 1 1 1 1 1 Fjéder. Spring
24 | 1611682:01 & 1 1 1 1 1 1 1 1 1 1, | Kickfjader. Spring
25 | 1611683-01 ' 1 1 1 1 1 1 1 1 1 1 | Lageshake. Hook link
26 | 1611684-011 7 1 1 1 1 1 1 1 1 1 1 | Fjader. Spring
27 | 1611 216:01 4° 1 1 1 1 1 1 1 1 1 1 Bussning. Bushing
28 | 161168601 & 1 1 1 1 1 1 1 1 1 1 Vaxelmatare. Kicker
20 | 7404310102 © 2|2 |2 |2 |22 |2]2]|2]|2]orng
30 | 1611746-01 5 1 1 1 1 1 1 1 1 1 1 Vaxlingsaxel. Shaft
31 | 161169201 4O 1 1 1 1 1 1 1 1 1 1 | Atergéngsfiader
Return spring
32 16 11 086-01 « } 1 1 1 1 1 1 1 1 1 1 Kickstartvev
Kick starter ¢pl.
33 16 11 672-02 1 1 1 1 1 1 1 1 1 1 Underdel, kick
) Lower part, kickstarter
34 16 11 083-01 1 1 1 1 1 1 1 1 1 1 Kickstartpedal
Kick starter pedal
36 72 55 366-01 - 1 1 1 1 1 1 1 1 1 1 Skruv M6 x 12. Screw




(H)Husqvarna

VEVHUSHALVA, TRANSMISSIONSKAPA 240-500
CRANKCASE HALF, TRANSMISSION COVER

40



Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Bendmning, Description
Fig. | Sparepart number EU | US
CRIWR|XC |CR|WR|CRIWR|XC [WRIWR|CR | XC | XC
37 | 16 11298-01 ™ 1 1 1 1 1 1 1 11 1 Bricka. Washer
38 | 7404 313-10 1 1 1 1 1 1 1 1 1 1 O-ring
39 | 7353122-00 {2 1 1 1 1 1 1 1 1 1 1 Spérring. Circlip
40 16 16 359-01 -1 1 1 1 1 1 1 1 1 1 1 Fotvéxelpedal, kpl.
Shift lever compl.
46 | 7255 370-01 1 1 1 1 1 1 1 1 1 1 Skruv M6 x 22. Screw
47 73 86 130-03 4 < 1 1 1 1 1 1 1 1 1 1 Kula. Ball
48 | 161274501 .71 1 1 1 1 1 1 1 1 1 1 | Fjader. Spring
50 16 11 704-01 & 1 1 1 1 1 1 1 1 1 1 Fjaderhallare
Spring holder
51 16 11 706-01 (9 2 2 2 2 2 2 2 2 2 2 Distans. Distance
52 | 7243370-50 1 :: 2 2 2 2 2 2 2 2 2 2 Skruv M6 x 20. Screw
53 | 720136150 % 1 1 1 1 1 1 1 1 1 1 Réffelpinne. Pin
54 | 16 10786-02 .1 " 1 1 1 1 1 1 1 1 1 1 | Lock.Cap
55 | 1612788-01 -0 1 1 1 1 1 1 1 1 1 1 Packning. Gasket
56 72 55 379-01.4 ¢ 7 7 7 7 7 7 7 7 7 7 Skruv M6 x 45. Screw
57 16 11 650-01 1 1 1 1 1 1 1 1 1 1 Packning. Gasket
58 | 161170801 .1 2 2 2 2 2 2 2 2 2 2 | Styrhylsa.
Steering sleeve
59 | 1611709-021 % 1 1 1 1 1 1 1 1 1 1 Gummistop, kickstart
Buffer
61 72 31 328-01 2 2 2 2 2 2 2 2 2 2 Skruv M5 x 14. Screw
62 | 16 19 874-01 2 1 1 1 1 1 1 1 1 1 1 Vevhuskapa vinster, kpl.
. Transmission cover compl.
63 | 151373401\ ¢ 2 2 2 2 2 2 2 2 2 2 Bricka 6.4 x 14. Washer
64 | 725236853 L% 1 1 1 1 1 1 1 1 1 1 Skruv M6 x 16. Screw
65 | 738219804 \ O 1 1 1 1 1 1 1 1 1 1 Lager. Bearing
66 | 1617958-0110 11|11 11 1] 1] 1] 1| Titring. Seal .
67 | 161795101 b 1 1 1 1 1 1 1 1 1 1 Pumphjul. Pump wheel h
68 7404 834-03 1" 1 1 1 1 1 1 1 1 1 1 O-ring )
69 | 7353108-00 4 1 1 1 1 1 1 1 1 1 1 Lasring. Circlip
70 | 1617 955-01 = 212|212 }2]|2]2|2]|2] 2| StyrstfPeg
71 16 17 967-01 -1 O 1 1 1 1 1 1 1 1 1 1 Pumphus. Pump housing
72 72 55 371-01 ~ " 3 3 3 3 3 3 3 3 3 3 Skruv M6 x 22. Screw
73 | 16 11 084-01 1 1 1 1 1 1 1 1 1 1 Fjéder. Spring
74 73 86 120-03 1 1 1 1 1 1 1 1 1 1 Kula. Ball
3

M

t

e
)
-

5

e v e



(H) Husqvarna

VAXELLADA 125
GEARBOX

42



Antal - Quantity
Reservdelsnummer 125 240 250 400 500 400 | Ben&mning, Description

Fig. | Sparepart number EU | US
CR|WR|XC |[CR{WR|CR|WR|XC |WR|WRICR|XC|XC

10
1

12
13

14

15
16

17
18
19
20

21
22

23

24

25

26
27
28

29

30
31
32
33
34

35

36

37
38

39
40
41

7353 112-0010

16 11 174-01 7

16 11175-01 3
16 11 283-01 2

16 11 203-01 2

7256 367-55 L O
731231655 20
161167001 3
161167101 3

1611 15501 5
16 11 156-01 3

16 15 106-01 — /77

16 15 107-01— 14" 6

16 15 265-01 /©

7353 126-00 £ O
72 52 378-71 A0
7344 926-01 4 ©
16 11 169-01 10

161700302 2
1611170-01 2

1611 166-01 5~
1611 167:01 3
1611 16801 %

78 85 370-00 7O
1513 703-01 10
16 12 345-01 /1

16 11 697-01
16 11 28001 2 |

16 1284301 3
16 12484:01 2

16 12 485-01 10O
16 11 082-01 3

16 1108101 3
16 11 080-01 3

16 12 424-01 A0
16 12 486-01 —

16 12 488-01 —
72 55 366-06 4O
1612351-01 7

(4]
(8]

[S N B¢, B -8
a0
(S0 R4 NN

-
-

=4 4 a4 o oa
= A a a o
- 3 4

Drivhjul z = 28+ A§
Driving gear

Mutter. Nut

Kopplingskrans
Clutch gear

Kopplingskorg
Clutch ring

Skruv M6 x 16. Screw
Mutter. Nut
Inmrerring. Internal ring

Néllager
Needie bearing

- Bricka. Washer - .',

Kopplingscentrum
Clutch hub

Lamell m. belagg
Disc w. lining

Lamell. Disc

Kopplingsfjader
Clutch spring

Sparring. Circlip
Skruv M6 x 40. Screw
Bricka. Washer

Distanshylsa
Distance sleeve

Tryckstang. Push rod

Axelhylsa
Shaft sleeve

Axiallager
Axial bearing

Axialbricka
Axial washer

Tryckskiva
Pressure plate

Skruv TSS6 x 20. Screw
Mutter M6. Nut

Huvudaxel z = 14
Clutch shaft
Huvudaxel z = 15
Clutch shaft

Hjélpaxel
Sprocket shaft

Axel. Shaft
Axel. Shaft
Spérring. Circlip
Bricka. Washer

Véxelforare kpl. 1-5
Gear striker

Véxelforare kpl. 3-4
Gear striker

Véxelforare kpl. 6-2
Gear striker

Ledrulle. Guide roller

Kulissrulle, kpl.
Linkroller compl.
Spérrhjul. Ratchet wheel

Skruv M6 x 12. Screw

Kugghjul 2:an z = 17
Gear wheel




[ 2 S

\H)Husqvarna

VAXELLADA 125
GEARBOX

44




Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Benamning, Description
Fig. | Sparepart number EU | US
CR|WR|XC |CR|WR|CR|WR|XC |WR|WR|CR | XC [ XC
161600601 L | 1 Kugghijul 2:an z = 18
Gear wheel
42 | 16 12363-01 3 1 Kugghjul 3:anz =24 A%
™ Gear wheel
16 12 349-01 5 1 1 Kugghjul 3:an z = 20
: Gear wheel
43 | 1611837-01 2 1 1 Kugghjul 4:anz = 23
Gear wheel
1616007-01 2 | 1 Kugghjul 4:anz = 21
Gear wheel
44 | 161239001 4. 1 1 Kugghijul 5-6:an z = 25,27
Gear wheel
1616 008-01 2 | 1 Kugghjul 5:an, 6:an z = 23, 24
Gear wheel
45 | 161171101 L | 1 Kugghjul 1:an z = 31
Gear whesl
16 12 346-01 2. 1 1 - Kugghjul 1:an z = 33
Gear wheel
46 | 1612347:01 L 101 Kugghjul 2:an z = 29
Gear wheel
1616 009-01 2| 1 Kugghjul 2:an z = 28
Gear wheel
47 | 161238601 2| 1 Kugghjul 3:an z = 26
Gear wheel
16 12387-01 2 1 1 Kugghjul 3:anz = 26
Gear wheel
48 | 1612388-01 2. 1 1 Kugghjul 4:an z = 24
1616 010-01 2| 1 Gear wheel
49 | 161171501 2. 1 1 Kugghijul 5:an z = 22
161601101 & | 1 Gear wheel
50 | 1616012-01 2-| 1 Kugghjul 6:an z = 22
Gear wheel
16 12 357-01 2. 1 1 Kugghjul 6:an z = 20
Gear wheel
51 | 161248001 5| 1 | 1 | 1 Lagerhylsa
Sleeve
52 | 161241801 5 | 1 1 1 Lagerhylsa :
Sleeve
53 | 161241501 S| 1 | 1 | 1 Lagerhylsa
Sleeve
56 | 16117170140 | 4 | 4 | 4 Stadbricka
. Washer
57 | 15137140140 1 1 1 Stddbricka
Washer
61 | 161248101 2| 1 | 1 [ 1 Distansring
. Spacer
63 | 161248001 2 | 1 1 1 Spérrarm
: Ratchet arm
64 16 12 493-01 2 1 1 1 Distansarm
Distance arm
65 | 16 12 494-01 ,_7_ 1 1 1 Fjader
. Spring
66 .| 1611279-01 A | 1 1 1 Vixlingsaxel
. Gear shaft
67 | 735311700 40| 2 | 2 | 2 Sparring
Circlip ‘
68 | 503230014 40| 3 | 3 | 3 Bricka
Washer
69 | 1612593-01 1O} 1 1 1 Fjader
Spring
70 | 161289501 L | 1 | 1 | 1 Medbringare
‘ Pawl
71 | 16 1287001 . 1 1 1 Stegmatare
! . Stepfeder
72 | 161245501 3| 1 | 1 |1 Sparrhylsa
Ratchet sleeve
73 | 161250401 | 1 | 1 | 1 Fiader
Spring

45 |




@ Husqgvarna

VAXELLADA 240-500 WR, XC 6-VXL

GEARBOX 6-SPEED

55
5.6,32-35

46



Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Benamning, Description
Fig. | Sparepart number EU-| US
’ CRI{WR|XC |CR|WR|CR|WR|XC |WRIWR|CR | XC | XC
1 161117801 <« 1 1 1 Drivhjul
16 11 075-01 1 1 1 1 1 Driving gear
2 | 161110101 & 1 11 b 1 | 1 | Mutter. Nut
3 | 16 14 427-01 1 Kopplingskrans
Gear wheel, clutch
4 | 161120301 1 Kopplingskorg
5 72 52 364-86 5 1 1 1 1 1 1 Skruv M6 x 10. Screw
6 15 13 709-01 10 1 1 1 1 1 1 1 Bricka 6.5 x 22. Washer
7 | 7256 367-55 6 Skruv. Screw
8 73 12 316-55 6 Mutter M6. Nut
10 | 16 11670-01 3 1 101t 1] 1 | 1 | Innerring
Internal ring
1 16 11 671-01 2 1 1 1 1 1 1 1 Nalhallare
Needle ring
12 16 11155-01 & 2 2 2 2 2 2 2 Bricka. Washer
14 16 15 106-01 —- [-1¢D 8 8 8 8 8 8 8 Lamell. Disc
15 16 15 107-01 — - [ 890 7 7 7 7 7 7 7 Lamell. Disc
16 16 15 265-01 £ 5 5 5 5 5 5 Kopplingsfjader
16 15 265-02 10 . 5 Clutch spring
17 | 1611 169-01 & 5 5{5 |55 5 | 5 | Distanshyisa
Distance sleeve
18 | 7252378-711 0 5 5 5 5 5 5 5 Skruv M6 x 40. Screw
19 | 7344926-01 £ O 5 5 5 5 5 5 5 Bricka. Washer
20 | 7353126-00 2.9 1 11 1] 1 | 1 | Spérring. Circlip
21 | 1615315-01 5 1 I I T O 1 | 1 | Tryckstang. Push rod
22 1611 170-01 2 1 1 1 1 1 1 1 Axeldel. Shaft
23 | 1611166-01 2 1 1 1 1 1 1 1 Axiallager. Axial bearing
24 1611 167-01 1 1 1 1 1 1 1 Axialbricka. Axial washer
25 | 1611168-02 I 1 L R T I O 1| 1 | Tryckskiva. Pressure plate
26 | 7285370-00 A0 1 1 1 1 1 1 1 Skruv. Screw
27 7312316-55 AQ 1 1 1 1 1 1 1 Mutter. Nut
28 | 161234501 - 1 1 1 Huvudaxel. Clutch shatt
16 12 360-01 1 : 1 1 1 1 Huvudaxel. Clutch shaft
29 | 161235001 & 1 111 1| 1 | Higlpaxél
Sprocket shaft
30 16 11 699-01 6 2 2 2 2 2 2 2 Axel..-Shaft .
31 | 16123840140 3 3 (3 (38|3s3 3 | 8 | Vaxelfsrare
b Gear striker
32 | 7201 268-50 — 6 6 [ 6 6 6 6 Pinne. Pin
34 16 12 699-01 — 1 1 1 1 1 1 1 Kulbana.-Quter race
35 73 86 120-03 — 11, 11 11 1 11 1 1 Kula. Ball
36 | 161236201 £ . 1 1 1 1 Kugghjul 2:an Huvudaxel
16 12 351-01 L 1 101 Gear wheel _
37 | 1612363-01 3 1|1 1 | 1 | Kugghjul 3:an Huvudvéxel
16 12349-01 % 1 1|1 Gearwheel . )
38 16 11 83701 2 1 1 1 1 1 1 1 Kugghjul 4:an Huvudaxel )
Gear wheel
39 | 16 12 390-01 L 1 1 1 1 1 1 1 Kugghjul 5:an-6:an Huvudaxel
Gear wheel :
40 | 1612361-01 2 1 1 1 1 | Kugghjul 1:an Hjalpaxel
16 12346-01 & 1 1 1] - Gear wheel
41 | 161236501 2. 1] 1 1 | 1 | Kugghjul 2:an Hjalpaxel

-

47

4,



El) Husqgvarna

VAXELLADA 240-500 WR, XC 6VXL

GEARBOX 6-SPEED

48



Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 [ Bendmning, Description
Fig. | Sparepart number EU | US
CR|WR|XC |CR|WR|CR|WR|XC [WR|WR|CR | XC | XC
16 1234701 2 1 1 1 Kugghijul 2:an hjéipaxel
Gear wheel
42 | 161238601 2 1 1 1 1 Kugghijul 3:an Hjélpaxel
1612387-01 £ 1 1] Gear wheel
43 16 12388-01 2 1 1 1 1 1 1 1 Kugghijul 4:an Hjalpaxel
Gear wheel
44 16 11 715-01 3 1 1 1 1 1 1 1 Kugghjul 5:an Hjéipaxel
Gear wheel
45 | 16 12 357-01 3 1 1 1 1 1 1 1 Kugghjul 6:an Hjélpaxel
Gear wheel
46 | 161248001 5 1 T R T T 1 | 1 | Lagerhylsa 3:an Huvudaxel
N Sleeve
47 | 161241801 S 1 N I T I 1 | 1 | Lagerhylsa 4:an Huvudaxel
Sleeve
48 16 12 415-01 5 1 1 1 1 1 1 1 Lagerhylsa 1:an Hjélpaxel
Sleeve
49 | 1612842-0110 1 1 11 ] 1 | 1 | Stddbricka
Washer
50 16 11 717-01 2, 0 4 4 4 4 4 4 4 Stodbricka
) . Washer
51 1513 714-01A 0 1 1 1 1 1 1 1 Stodbricka
Washer
53 | 16 12481-01 1 1 1 1 1 1 i Distansring, huvudaxel
Spacer, clutch shatft
54 | 7353126-00 20 5 5|5 |5 1!5 5 { 5 | Spérring
- Circlip
55 16 11 701-01 — 1 1 1 1 1 1 1 Kulissrulle, kpt.
Link roller
56 | 1614 425-01 2 1 1] 1 Kopplingskrans
Gear wheel clutch
16 14 426-01 l, 1 1 1 Kopplingskrans
Gear wheel clutch
57 | 16 15088-01 5 1 1 1 1 1 1 1 Kopplingscentrum

Cluteh hub

49



Elj Husqvarna

VAXELLADA 240-250 CR 5-VXL

GEARBOX 5-SPEED

. 50



Antal - Quantity

16 14 596-01 ==}~

Reservdelsnummer 125 240 250 400 500 400 | Benamning, Description
Fig. | Sparepart number EU | US
CR{WR|XC |[CR|WR|CR|[WR|XC |WR|WR|CR|XC | XC
1| 1611 178-01 A 1 1 Drivhjul. Driving gear
2 | 161110101 5 1 1 Mutter. Nut
3 | 161442501 2, 1 1 Kopplingskrans
Gear wheel, clutch
4 | 16 15088-01 ; 1 1 Kopplingscentrum
Clutch hub
5 | 1615 106-01 —1 .44 8 8 Lamell med beldgg
Clutch plate with lining
6 | 1615107-01 — |80 7 7 Lamell. Clutch plate
7 | 161116802 & 1 1 Tryckplatta. Pressure plate
8 | 16152650140 5 5 Fjader. Spring
9 | 1611169-01 § 5 5 Distans. Spacer
10 | 7344926-01 19 5 5 Bricka. Washer
11 | 725237871 AL 5 5 Skruv M6 x 40. Screw
12 | 161531501 5 1 1 Trycksténg. Push rod
13 | 61117001 & 1 1 Axeldel. Shaft
14 | 1611 166-01 1§ 1 1 Axiallager. Bearing
15 | 1611 167-01 § 1 1 Axialbricka. Washer
16 | 7285370-00/10 1 1 Skruv M6 x 20. Screw
17 | 1513703-01 40 1 1 Mutter. Nut
18 16 12352-01 2 1 1 Kugghijul 2:an. Gear wheel 2:nd
19 | 161248101 L 1 1 Distans. Spacer
20 | 161248001 5 1 1 Lagerhylsa. Sleeve
21 16 11 70301 & 1 1 Kugghijul 3:an. Gear wheel 3:rd
22 | 1612842-01 40 1 1 Bricka. Washer
23 | 161459501 © 1 1 Kugghijul 5:an. Gear wheel 5:th
24 | 7353126-0020 5 5 Sparring. Circlip
25 | 1611717.012Q 4 4 Stodbricka. Washer
26 | 161241801 S 1 1 Lagerhylsa. Sleeve
27 | 1611837:01 £ 1 1 Kugghjul 4:an. Gear wheel 4:th
28 | 1616002:01 2 1 1 Huvudaxel. Mainshaft
29 | 1611 155-01 40 2 2 Bricka. Washer
30 | 161167001 & 1 1 Innerring. Sleeve
31 16 11671-01 & 1 1 Nallager. Needie bearing
33 | 16 11699-01190 2 2 Axel. Shaft
34 | 16123840120 3 3 Vixelfrare. Shift fork
36 | 7201268-50 A 6 6 Pinne. Pin
37 | 1513709-01 & 1 1 Bricka. Washer
38 | 725236486 .5 1 1 Skruv M6 x 10. Screw
39 | 7386120-03 20 1 1 Kula. Ball
40 | 1612699-01 2- 1 1 Kulbana. Race
41 | 16123854-01 2 1 1 Kugghjul 2:an. Gear wheel 2:nd
44 | 161238501 § 1 1 Kugghjul 3:an. Gear wheel 3:rd
45 | 16 14 594-01 2- 1 1 Distans. Spacer
46 | 1611715-01 & 1 1 Kugghjul 5:an. Gear wheel 5:th
47 | 161235001 5 1 1 Hijalpaxel. Auxilary shaft
48 | 161238801 & 1 1 Kugghjul 4:an. Gear wheel 4:th
49 | 1513714-01 A0 1 1 Bricka. Washer
50 | 16 12415-01 5' 1 1 Lagerhylsa. Sleeve
51 16 16 003-01 & 1 1 Kugghjul 1:an. Gear wheel 1:st
52 1 1 Kulissrule kpl. Shift drum

51

B LA



Elj Husgvarna

VAXELLADA 500 CR 5-VXL
GEARBOX 5-SPEED

52



Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Benamning, Description
Fig. |-Sparepart number EU | US
CR|WR|XC |CR|WR|CR|WR|XC [WR|WR|CR |XC|XC
N 1 | 16 16 026-01 3 ) 1 Hjalpaxel. Auxilary shaft
N 2 | 161602201 2 ' 1 Kugghijul 2:an
s Gearwheel 2:nd z = 26
N | 8 1_6 16 024-01 4 1 élé%?wl‘ljrl‘léean W 2 _42)
4 |- 16 11 160-01 5 Distans. Spacer
N -t 5 | 1616023-01 3 1 Kugghijul Xan.
: Gearwhed#hz = 24 3 \}
6 | 16117170120 4 Stddbricka. Support washer
7 | 7353126-00 20 5 Sparring. Circlip
N 8 | 1616025-01 % 1 Kugghijul %’an. S
o : : Gearwheel §fve z = 20 -%&VW,/
N | 9 | 161241501 A0 1 Lagerhylsa. Bearing sleeve
N |10 | 161602101 2 ‘ 1 Kugghjul 1:an.
Gearwheel 1:stz = 29
11 | 16 12384.01490 2 Vaxelforare. Shiftfork
12 | 1611699-01 10 2 Axel. Shaft
13 16 12 699-01 — 1 Kulbana. Outer race
14 | 738612003 11 Kula. Ball

15 | 7252364-86 1 Skruv M6 x 10. Screw

16 | 1513 709-01 — B Bricka 6.5 x 22 x 1.5. Washer

17 | 720126850 — . 6 Pinne. Pin
1

,N 19 16 16 354-01 — Kulissrulle, kpl.
) Linkroller compl.
20 | 16 11155-01 42 2 Bricka. Washer
21 | 161167101 G 1 ) Nallager, 28 x 33 x 27.

Needle bearing .

22 | 161167001 & 1 Innerring. Bearing sleeve
N |23 | 1616 016-01 & 1 Huvudaxel. Mainshaft z = 17 .
24-| 1612,381-01 ) 1 Lagringshylsa. Bearing sleeve o )
N | 25 |~t6-t8020°—OA ( N A6 46 038 -04) 1 Kugghjul 3:an. . B
) ‘ . s Gearwheel 3#eéz = 27 5, &y—-« '/ S B
e (Mur 646 3H-01): ! e e ek | [
N |27 | 1616017-01 2, 1 Kugghjul 2:4n. : s '
Gearwheel 2:nd z = 19
28 | 725237871 10 5  Skruv, M6 x 40, Screw L
29 | 734492601 A0f - : 5 Bricka, 8.4 X 17. Washer : R
30 | 161526502 1O Ik 5 Kopplingsfiader. s
) ) - _Clutch-spring . i i : ek
31 | 161116802 S| . L R Tryckskiva. Pressure plate
32 | 1615 106-01 —pt0 ' - | 8 Lamel med beldgg.
’ . 'R isc with-lining
33 | 181510701 —| R IR R A " | Lamell. Disc .
34 | 161508801 5 1 Kopplingscentrim. Clutch hub
36 | 161442601 5| - . A * | Kopplingskorg. Clutch ring ~
39 | 151370301 10| . . % 1 “Muter M. Nut _
40 | 7285370-00 AO ' 1 T | skruvMe. Screw . R
41 | 161116701 € 17 Bricka:Washer - ) T
42 | 1611 166-01 1 Axiallager. Bearing _ W
43 | 161117001 & 1 Axeldel. Shaft -~ . Lo
44 | 161531501 & 1 Tryckstang. Push rod R ,,,.--"
45 | 161110101 G v » 1 Mutter. Nut ' i
g6 | 1611075:01 7 R ' 1 Drivhjul. Drive gear WW Lk
J%e 1616 02701 2. M’ { 04: 'M A Distans. Spacer T et
N |49 | 1616360015 | - |.- |’ . 1 : Lager Hylsa. Bearing sleeve
N |-60——t6-+6-36+0+5 — : - — —t tagerhylsa—Bearng-steeve -
" éj 1616019”01 kS 1 . AR 1 é‘é%?w’“#ée%z =25 -k\—.\e‘-\
N |'s2 | 16128420140| e 1 Bricka. Washer
N |53 | 1616 361-01 f‘ ' 1 ’ Lagerhylsa. Bearing sleeve

bﬂ- A A OAS' 04 o o qecar s\md«%vv W%Ww

53



@ Husqvarna

TANDSYSTEM
IGNITION -

< ",/ Ed

A 2

—

400 WR US, 400 XC,
500 CR, 500 XC

<




Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Benédmning, Description
Fig. | Sparepart number EU | US
CRIWR!XC |CR|WR|[CR |[WR|XC |[WR|{WR|CR| XC | XC
11161471401 &5 | 1 1 1 1 1 1 1 1 1 1 | Tandspole.
Ignition coil
2 | 725236851 70| 2 2 | 2 2 2 2 | 2| 2 | 2 | SkruvM6x16. Screw
3 (73411830140 2 | 2 |2 |2 |2 |2 ]2 ]2 |2 |2 ]| 2] 2| 2 | Bricka64x12. Washer
4| 73221160170 2 | 2 |2 | 2|22 2|2 ] 2|2]|2]2]|2/| MuerMsNu
5 | 1614635-01 2{| 1 1 1 1 1 1.1 1 1 1 1 1 1 1 | Tandstiftshatt
) . Sparkling plug cap
J¢6 | 1614 769-01 ~—- 1 1 1 1] 1 1 1 1 1 1 | Téndstift Bosch W4C.
X ' Spark plug
A1 16 14 769-02 ~—-| 1 1 1 Tédndstift Bosch W3C.
) . ) Spark plug
7 | 151728101 5 14 1 1 1 1 1 1 1 1 1 1 1 1 Kortslutningsknapp
] Kill button
8 | 161481602 = 1 1 Tandspole.
- ' Ignition coil
1614817-02 2 1 Téndspole.
ks . Ignition coil
9 | 7252380-511 0 2 2 2 Skruv M6 x 50. Screw
10 | 1614778-01 2 1 1 1 Fastplatta
Mounting plate
11 | 7255332-55 10 3 .3 3 Skruv M5 x 55. Screw
12 | 1614798-01 5 1 Al 1 Magnet, kpl.
. Magneto, compl.
13 | 7344880014 Q 3 3 3 Bricka 5.3 x 12. Washer
14 | 72313355510 3 3 3 Skruv M5 x 30. Screw
15 | 161119101 & 1 1t 1 Mutter. Nut
16 7285 332-55 A D 3 3 3 3 3 3 3 3 3 3 Skruv M5 x 22. Screw
17 | 1513730-01 A0 3|33 (|(3{3 |3 |3 |3 3| 3 | Brickaé4axi2.
Washer
18 | 1614 165-01 A L I I 1 1 1 1 1 1 1 | Fastplatta.
: " Mounting plate
19 | 725529055510 3 3|3 3 3 | 3 | Skruv M4 x 20. Screw
20 | 161479401 2 . 1 1 1 1 | Magnet, kpl.
‘ Magneto, compl.
21 | 1611191-02 & 1 1 1 1 1 1 1 | Mutter. Nut
22 '| 7255328-01 AC 3 3 3 3 3 3 3 | Skruv M5 x 14. Screw
23 725533555 /1| 3 3 3 Skruv M5 x 25. Screw
24 | 151373001 .- 3 3 3 Bricka 6.4 x 12. Washér
26 | 1611191-08 5| 1 1 1 Mutter. Nut
27 | 161479001 &} 1 1 1 Magnet, kpi.
, Magneto, compl.
28 | 7344 851-01 420 3 3|3 3 | 3| 3 | 3 | Bricka4.3x8. Washer
29 [ 161416701 4 | 1 1 1 Distansplatta.
~ Spacer plate
31 16 14 80101 — .. .1 1 1 1 Magnet, kpl.

Magneto, compl.

55




@ Husqvarna

FORGASARE @36
CARBURETTOR

23741-46
16
15.44-46

56



Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Bendmning, Description
Fig. | Sparepart number EU | US
CR|WR|XC |[CR|WR|CR |WR|XC |WR[WR|CR | XC | XC
1 1613 834-01 — | 1 Férgasare Mikuni & 36 mm
1613833-01 — K 1 1 Carburettor
2 | 181377701 4G 1 [ 1| 1 Skyddshylsa.
Protection sleeve
3 | 161375701 A | 1 1 1 Stéllskruv. Adjuster
4 | 161378801 LG 1 | 1 |1 Mutter. Nut
6 16 13 570-01— 1 1 1 Forgasarlock. Cover
7 | 161357101 2| 1 1 1 Fjader. Spring
8 | 161358401 3 | 1 1 1 Wire 18s. Wire lock
9 16 13583-01 40| 1 1 1 Nalclips. Needle clip
10 | 161378501 A | 1 1 1 Trottel ca 2.0 (& 36 mm)
Throttle
11 | 724132900142 | 4 | 4 | 4 Skruv M5 x 16. Screw
12 | 7351 146-01 A 4 4 4 Bricka. Washer
13 | 161356901 .{(| 2 | 2 | 2 Hélalre. Holder
14 | 161344801 - 2 | 2|2 Slang. Hose
15 | 1613590-01 | 1 1 1 Gummiskydd
Rubber cap
16 | 1613589-01 .| | 1 1 1 Startventil kpl
Start valve compl.
17 | 1613594-00 A | 1 | 1 | 1 Fiader. Spring
18 | 161359501 | 1 | 1 | 1 Chokereglage
Choke lever
19 | 161357201 3| 1 1 1 Fjader. Spring
20 16 13 573-01 S 1 1 1 Luftskruv. Airscrew
21 | 161378201 3| 1 | 1 | 1 Staliskruv.
. Adjusting screw
22 | 1618587-01 2| 1 | 1 | 1 Fjader. Spring
23 | 1613565-01 32| 1 1 1 Nalventil kpl.
Needle valve compl.
24 | 161358501 £ | 2 | 2 | 2 Flottrstopp. Cap
25 | 1613566-01 2| 1 1 1 Stift. Peg
26 | 161357801 4| 2 | 2 | 2 Flottor. Float
28 | 1618790-01 2| 1 1 1 Nalmunstycke RO.
Needle jet
29 | 161358001 5| 1 1 1 Mellanskruy
Distance screw
30 | 1613682:01 10|, 1 | 1 | 1 Huvudmunstycke 340
. Main jet
31 | 161388601 A 1 | 1 | 1 Skvalpplat
Baffle plate
32 | 1613546-01 &5 | 1 1 1 Tomgangsmunstycke P.J 45
Pilot jet
33 | 161354301 & | 1 | 1 1 Packning. Gasket
34 | 1613 778-01 1 1 1 Flottérhus.
Float chamber
35 | 1613804-01 2| 1 1 1 N&l 6L1. Needle
36 | 161378001 2| 1 [ 1 | 1 Bottenskruy
Drain screw
187 | 1618378100 S| 1 | 1 ] 1 Packning. Gasket
41 | 1613564-01 1| 1 1|1 Flottdrarm
. ‘Float lever
42 | 161356501 40| 2 | 2 | 2 Bricka. Washer
43 | 161356801 2| 1 | 1 | 1 Luftmunstycke 2.0
Air jet

57




EI) Husqgvarna

FORGASARE @36
CARBURETTOR

1
2-3741-46
16

15.44-46

58



Tillbeh&r/Accessories

10

28

30

32

16 13 784-01
16 13 785-01
16 13 786-01

16 13 788-01
16 13 789-01
16 13 790-01
16 13 791-01
16 13 792-01

16 13 556-01
16 13 557-01
16 13 558-01
16 13 559-01
16 13 561-01
16 13 562-01
16 13 563-01
16 13 641-01
16 13 694-01
16 13 695-01
16 13 696-01
16 13 697-01

16 13 698-01 /16, 43

16 13 683-01
16 13 684-01
16 13 685-01
16 13 686-01

16 13 544-01
16 13 545-01
16 13 546-01
16 13 547-01
16 13 548-01

642

Trottlar

Throttles

C.A. 1.5 (@ 36 mm)
C.A. 2.0 (@ 36 mm)
C.A. 25 (@ 36 mm)

Néalmunstycke
Needle jets

N.J Q-6 (& 36 mm)
N.J Q-8 (@ 36 mm)
N.J R-0 (& 36 mm)
N.J R-2 (@ 36 mm)
N.J R-4 (@ 36 mm)

Huvudmunstycke
Main jets
M.J 390
M.J 400
M.J 410
M.J 420
M.J 440
M.J 450
M.J 460
M.J 470
M.J 480
M.J 490
M.J 500
M.J 530

_.M.J 560 31‘0

M.J 350
M.J 360
M.J 370
M.J 380

Tomgéngsmunstycke
Idling jets

PJ 35

PJ 40

PJ 45

PJ 50

PJ 85

59



Elj Husqvarna

FORGASARE 938
CARBURETTOR

60



Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Benémning, Description
Fig. | Sparepart number EU | US
cR|wR|Xxc |CR{WR|CR|WR|XC |[WR|WR|CR|XC | XC
1 | 161383601 A 1 1 1 Férgasare, kpl. @38
Carburettor compl.
2 16 13 757-01 1 o 1 1 1 Justerskruv
Adjuster
3 | 1613758-01 AQ 1 1 1 Mutter
Nut
4 | 1613741010 2 2 2 Skruv
Screw
6 | 1613767-01 = - 1 1 1 Lock
Cover
7 | 1613763-01 5 1 1 1 Packning
Gasket
8 | 161373101 2. 1 1 1 NaImunstycke & 6
Needle jet
9 | 161985701 2, 1 1 1 Startventil
Choke valve compl.
10 | 1613752:01 2 1 1 1 Luftskruy
Airscrew
11 | 161375301 % 1 1 1 Fiader
Spring
12 | 1613 759-01~1 1 1 1 1 Skvalpskydd
B Plate
13 | 1613545.01 % 1 1 1 Tomgangsmunstycke 40
Pilot jet
14 | 1613578:01 ¢ 2 2 2 Flottér
Float
16 | 1613742:01 % 1 1 1 Nalventil
Valve
17 | 1613754:01 1 1 1 Héllare
Holder
18 | 1613755-01 2 1 1 1 Skruv
Screw
19 | 1613 564-0 =7 - 1 1 1 Flottdrarm
Float lever
20 | 16 13 566-01-"+7 1 1 1 Stift
Peg
21 | 161374801 3 1 1 1 Labyrint
23 | 1613686-01 }00 1 1 Huvudmunstycke 380
Main jet
24 | 161373901 § 1 1 1 Packning
] Gasket
25 | 1613 740-01~71 1 1 1 1 Flottorhus
Float chamber
26 | 161374601 /1 4 4 4 Skruv
. Screw
28 | 1613750.01 10 1 1 1 O-ring
29 | 161374901 3 1 1 1 Bottenskruv
Drain screw
30 | 16 13736-01 /| 1 1 1 Trottel 4.0
Throttle
31 | 1613747:01 3 1 1 1 N&l 6 FJ 40
Needie
32 | 161358301 A0 1 1 1 Nalclips
_ Needle clip
33 | 161376201 & 1 ] 1 Wirelas
Wire lock
34 | 161376401 § 1 1 1 Fjader
Spring

61




\H) Husqvarna
FORGASARE 038
CARBURETTOR

62



Tillbehdr/Accessories

23

30

16 13 728-01
16 13 729-01
16 13 730-01
16 13 731-01
16 13 732-01
16 13 733-01

16 13 630-01
16 13 510-01
16 13 544-01
16 13 545-01
16 13 546-01
16 13 547-01

16 13 684-01
16 13 685-01
16 13 686-01
16 13 556-01
16 13 557-01
16 13 558-01
16 13 559-01
16 13 560-01

16 13 734-01
16 13 735-01
16 13 736-01
16 13 737-01

N&lmunstycke Q2, Needle jet
Nalmunstycke Q3, Needle jet
Nélmunstycke Q4, Needle jet
Nalmunstycke Q6, Needle jet
Nalmunstycke Q8, Needle jet
Nalmunstycke RO, Needle jet

Tomgéngsmunstycke 25, Pilot jet
Tomgéngsmunstycke 30, Pilot jet
Tomgangsmunstycke 35, Pilot jet
Tomgéngsmunstycke 40, Pilot jet
Tomgangsmunstycke 45, Pilot jet
Tomgéngsmunstycke 50, Pilot jet

Huvudmunstycke MJ 360, Main jet
Huvudmunstycke MJ 370, Main jet
Huvudmunstycke MJ 380, Main jet
Huvudmunstycke MJ 390, Main jet
Huvudmunstycke MJ 400, Main jet
Huvudmunstycke MJ 410, Main jet
Huvudmunstycke MJ 420, Main jet
Huvudmunstycke MJ 430, Main jet

Trottel 6.0, Throttle
Trottel 5.0, Throttle
Trottel 4.0, Throttle
Trottel 3.0, Throttle

63



@ Husqvarna

FORGASARE @38
CARBURETTOR

1
2-37.41-46

= ) 6
16
1544-46°
7

64



Antal - Quantity
Reservdelsnummer 125 240 250 400 500 400 { Ben&amning, Description

Fig. | Sparepart number EU | US
CR|WR|[XC [CR|WR|CR|WR|XC IWR|WR|CR|XC | XC

Z 2 Z Z2

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

28

29

16 13 837-01 4 ]
16 13 838-01

16 13 821-01 .7 ~
16 13 794-01

16 13 128-01 40
16 13916-01 1
16 13 908-01 /]
16 13 570-0177 -
161357101 £
16 13584-01 5

16 13 583-01 40

16 13 575-01 1
16 13 576-01

72 4132901 10
7351 14601 4 ¢
16 13 569-01 1 ¢
16 13 448-01 —

16 13 590-01 —

16 13 589-01
16 13 594-01
16 13 595-01
16 13 572-01
16 13 573-01

16 13 588-01

Mg U o~ R

16 13 587-01

Uy

16 13 565-01
16 15 585-01 A/ ()
16 13566-01 %
16 13578-01 44

16 13555-01 2
16 13551-01 Z_

16 13 580-01

Férgasare Mikuni @ 38.
Carburettor
Férgasare Mikuni @38.
Carburettor
Forgasare Mikuni @38.
Carburettor
Férgasare Mikuni &38.
Carburettor

Skyddshylsa
Protection sleeve

Stallskruv.
Adjuster
Mutter.

Nut
Férgasariock
Cover

Fjader

Spring

Wire lds

Wire lock
Nalclips
Needle clip
Trottel ca2.0
Throttle

Trottel ca. 25
Throttle

Skruv M5 x 16
Screw

Bricka

Washer
Hallare

Holder

Slang

Hose
Gummiskydd
Rubber cap
Startventil kpl
Start valve compl.
Fjéder

Spring
Chokereglage
Choke lever
Fjader

Spring
Luftskruv
Airscrew
Stéllskruv
Adjusting screw
Fjader

Spring
Nalventil kpl.
Needle valve compl.
Flottdrstopp
Cap

Stift

Peg

Flottdr

Float
Nélmunstycke R4
Needle jet
Naimunstycke Q6
Needle jet
Mellanskruv
Distance screw




=38

@ Husqvarna
FORGASARE @
CARBURETTOR

2-37.41-46
16

15.44-46

66



Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Benémning, Description
Fig. | Sparepart number EU | US
CR|WR|XC |CR|WR|CR|[WR|XC |WR|[WR|CR|XC | XC
30 | 161384401 .7 1 Huvudmunstycke 70
~ Main jet
16 13 559-01 .7 1 Huvudmunstycke 420
, Main jet v
16 13 704-01 7 1 Huvudmunstycke 100
; Main jet
16 13 557-01 1) 1 1 Huvudmunstycke 400
Main jet
31 | 1613 586-01 7]~ 1 1 1 1 1 | Skvalpplat
Baffle plate
32 | 1613547-01 40 1 1 Tomgangsmunstycke P.J 50
— Pilot jet
16 13544-01 § 111 1 | Tomgangsmunstycke PJ 35
Pilot jet
33 | 161354301 & 1 1 1| 1 | Packning
Gasket
34 | 161357401 1~ 1 1 111 1 | Flottsrhus
Float chamber
35 | 1613647-01 3 1 1 Nl 6DH20
Needle
1613 579-01 2 11 1 | NareDH3
Needle
36 | 161358101 % 1 1 1|1 1 | Bottenskruv
Drain screw
37 | 1613582-014Q 1 1 1] 1 1 | Packning
Gasket
41 | 1613564-01—7+ 1 1 101 1 | Flottdrarm
Float lever
42 | 16135650110 2 2 2 | 2 2 | Bricka
Washer
43 | 161356801 5 1 1 1 1 1 Luftmunstycke 2.0

Air jet




A

EIJ Husqvarna

FORGASARE @38
CARBURETTOR

2-37.41-46
16
15.44-46

68



Tillbehdr/Accessories

10

28

30

32

16 13 575-01
16 13 576-01
16 13 577-01

16 13 549-01
16 13 550-01
16 13 551-01
16 13 552-01
16 13 553-01
16 13 554-01
16 13 555-01
16 13 642-01
16 13 699-01

16 13 556-01
16 13 557-01
16 13 558-01
16 13 559-01
16 13 561-01
16 13 562-01
16 13 563-01
16 13 641-01
16 13 694-01
16 13 695-01
16 13 696-01
16 13 697-01
16 13 698-01
16 13 683-01
16 13 684-01
16 13 685-01
16 13 686-01

16 13 544-01
16 13 545-01
16 13 546-01
16 13 547-01 )
16 13 548-01

Trottlar

Throttles

CA.20
CA.25
C.A.30

240 Wi
Loo Wk

Nalmunstycke
Needle jets

N.J Q-4
N.J Q-5

NJQ6 Leo Wit

N.J Q-8
N.JR-0
N.JR-2

Abo Wi

Huvudmunstycke

Main jets

M.J 390
M.J 400
M.J 410
M.J 420
M.J 440
M.J 450
M.J 460
M.J 470
M.J 480
M.J 490
M.J 500
M.J 530
M.J 560
M.J 350
M.J 360
M.J 370
M.J 380

LOO W IR~ Ewdioie

¢

2L0WR~ Eanddragedf

Tomgangsmunstycke

Idling jets

PJ 35
P.J 40
PJ 45
PJ 50
PJ 55

Loowr

20w

69



El) Husqgvarna

FORGASARE @40
CARBURETTOR

©
v
T
N
0
N

16
15.44-46

70



Detaljhummer Antal Bendmning
Fig. Partnummer Quantity | Description
1 16 13 813-01 1 Forgasare Mikuni @40. Carburettor 500
2 16 13 128-01 1 Skyddshylsa. Protection sleeve
3 16 13916-01 .7 1 Stéllskruv. Adjuster
4 16 13908-01 'O 1 Mutter. Nut
6 16 13653-01 1 - 1 Lock. Cover
7 16 13 654-01 % 1 Fjéder. Spring
8 16 13662-01 3 1 Wire I&s. Wire-lock
9 16 13661-01 /1 O 1 Nalclips. Needle clip
10 16 13 679-01 .} 1 Trottle 2.5. Throttie
11 7241 329-01 1 4 Skruv. Screw
12 7361 146-01 ¢/ 4 Bricka. Washer
13 16 13 569-01 ¢, 2 Hallare. Holder
14 16 13 448-01 - 2 Slang. Hose
15 16 13 665-01 ™ 1 Gummiskydd. Rubber cap
16 | 1613664-01 2, 1 Startventil. Start valve compl.
17 1613594-01 2 1 Fjéder. Spring
18 16 13 595-01 2. 1 Chokereglage. Choke lever
19 16 13655-01 & 1 Fjader. Spring
20 16 13573-01 & 1 Luftskruv. Air screw
21 16 13 588-01 ¢ 1 Stéliskruv. Idle adjuster
22 16 13587-01 & 1 Fjader. Spring
23 16 13565-01 7~ 1 Nalventil, kpl. Needle valve, compl.
24 16 13 5685-01 0 2 Flottérstopp. Cap
25 16 13566-01 73 1 Stift. Peg
26 1513 578-01 4 - 2 Flottér. Float
28 16 13 671-01 2. 1 NéImunstycke, AA-5. Needle jet
29 1613 658-01 72, 1 Bricka. Washer
30 16 13 683-01 #Q 1 Huvudmunstycke 350. Main jet
31 16 13 663-01 /7 — 1 Skvalpplat. Baffle plate
32 15 13 548-01 A 1 Tomgéngsmunstycke 55. Piiot jet
33 16 13543-01 A 1 Packning. Gasket
34 16 13 657-01 .} -— 1 Flottorhus. Float chamber
35 16 13681-01 & 1 N&t 7DH3. Needle
36 16 13659-01 R 1 Bottenplugg. Drain plug
37 16 13 660-01 /) 1 Packning. Gasket
38 16 13 564-01 .\ - 1 Fiottérarm. Float lever
39 16 13 567-01 Y, 2 Bricka. Washer
40 16 13 676-01 § 1 Luftmunstycke, AJ 0.7. Air jet
41 16 13 819-01 .2, 1 Bricka. Washer

7




@ Husqvarna

FORGASARE @40
CARBURETTOR

1

'2-3741-46

+—6
- I;:f
16
15,44-46
7




TillbehdriAccessories

10

28

30

32

16 13 677-01
16 13 678-01
16 13 679-01
16 13 680-01

16 13 668-01
16 13 669-01
16 13 670-01
16 13 671-01
16 13 672-01
16 13 673-01
16 13 674-01
16 13 675-01

16 13 682-01
16 13 683-01
16 13 684-01
16 13 685-01
16 13 686-01
16 13 556-01
16 13 557-01
16 13 558-01
16 13 559-01
16 13 560-01
16 13 561-01
16 13 562-01
16 13 563-01
16 13 641-01

16 13 544-01
16 13 545-01
16 13 546-01
16 13 547-01
16 13 548-01

Throttlar
Throttles
C.A. 15
C.A.20
CA.25
C.A. 30

Naimunstycke
Needle jet

NJ Z-0

Z-5

AA-0

AA5

BB-0

BB-5

CC-0

CC-5

Huvudmunstycke
Main jet
MJ 340
MJ 350
MJ 360
MJ 370
MJ 380
MJ 390
MJ 400
MJ 410
MJ 420
MJ 430 -
MJ 440
MJ 450
MdJ 460
MJ 470

Tomgangsmunstycke
ldling jet

PJ 35

PJ 40

PJ 45

P.J 50

PJ 55




EI) Husqvarna

SIDOPANELER, LUFTFILTERBURK
SIDEPANELS, AIRFILTER BOX




Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Bendmning, Description
Fig. | Sparepart number EU | US
CR |WR.|XC |CR|WR|CR|WR| XC [WR|WR|CR | XC | XC
1] 15150808 2|1 |2 |2|2|2|2]2}12]2]|2]|2] 2/ stdbrika Support washer
2 | 1515034-01 32 1 1 1 Anslutning, Connection
15 14 984-02 .54 1 1 1 1 1 1 1 1 Anslutning, Connection
1514 462-02 & 1 1 Anslutning, Connection
3 15 15 036-01 2_ 1 1 1 1 1 1 1 1 1 1 1 1 1 Luftburk, Air filter box
4 15 14 172-01 5“ 1 1 1 1 1 1 1 1 1 1 1 1 1 Filterkorg, Air filter basket
< S
.41 5 1514 171-01 A2| 1 1 1 1 1 1 1 1 1 1 1 1 1 Luftfilter, Airfilter
6 | 723132851 29 6 6 6 6 6 6 6 6 6 6 6 6 6 Skruv M5 x 14, Screw
7 | 732211401 2 O 6 [] 6 6 6 6 6 6 6 6 6 6 _ [ Mutter M5, Nut
8 15 15 037-01 3 1 1 1 1 1 1 1 1 1 1 1 1 1 Hallare, Holder
9 15 15 038-01 3 1 1 1 1 1 1 1 1 1 1 1 1 1 Bygel, Clamp
10 15 15 823-01 3 1 1 1 1 1 1 1 1 1 1 1 1 1 Lock, Cover
11 15 15 822-01 5 1 1 1 1 1 1 1 1 1 1 1 1 1 Sidopanel héger
N oS Sidepanel right
12 | 151580401 5| 1 1] 1 1 1 1 | 1 | 1 | Sidopanel vénster
Sidepanel left
1515818-01 3 1 1 1 1] 1 Sidopanel vénster
’ Sidepanel left
13 725238153 40| 1 1 1 1 1 1 1 1 1 1 1 1 1 Skruv M6 x 55, Screw
14 73 41 156-01 ZO 1 1 1 1 1 1 1 1 1 1 1 1 1 Bricka, Washer
15 | 151976702 § 1 1 1 |1 | 1| 1| 1 | Distans, Spacer
1519767-01 5 | 1 1 1 1 1 1 Distans, Spacer
16 | 1515810-01 40 3 3 3 3 3 3 3 3 3 3 3 3 3 Véarmeskydd, Heatprotector
17 72523725119 | 1 1 1 1 1 1 1 Skruv M6 x 25, Screw
18 15 13 734-01 A0 1 1 1 1 1 1 1 Bricka, Washer
19 15 13 708-01 49 1 1 1 1 1 1 1 Mutter M6, Nut
20 | 1515808-01 AQ| 1 1 1 1 1 1 1 1 Nummerdekal, Decal
1515 819-01 A( 1 1 1 1 1 Nummerdekal, Decal
21 1515824-01 A Q| 1 1 1 1 1 1 1 1 1 1 1 1 1 Nummerdekal, Decal
22 | 151784902 40| 1 | 1 | 1 Dekal 125, Decal
1517 849-03 5 1 1 |- Dekal 240, Decal
1517 849-04 A G 1 1 1 Dekal 250, Decal
151784905 ¥ 1 1 1 Dekal 400, Decal
.15 17 849-06 A0 1 1 Dekal 500, Decal
24 51 20 300-01 — 1 1 1 1 1 1 1 1 1 1 1 1 1 Popnit, Poprivet
25 1514 129-01 A1Q| 1 1 1 1 1 1 1 1 1 1 1 1 1 Mutter, Nut
& 26 | 1613539-01 40| 1 1 1 1 1 1 1 1 Klamma, Clamp
2 15 14 476-01 A O 1 1 1 1 1 | Klamma, Nut
27 7252368-51 13| 2 2 2 2 2 2 2 2 2 2 2 2 2 Skruv M6 x 16, Screw
28 15137340110 | 2 2 2 2 2 2 2 2 2 2 2 2 2 Bricka, Washer
29 | 1515 806-01 5‘ 1 1 1 1 1 1 1 1 1 1 1 1 1 Stag, Support
30 | 732211601/10| 3 3 3 3 3+ 3 3 3 3 3 3 3 3 Mutter M6, Nut
31 1518 121-01 40| 3 3 3 3 3 3 3 3 3 3 3 3 3 Gummibricka, Rubberwasher
32 | 72523715110 2 | 2 |2 |2 |2 |2 |2 |2 (2|2 |2 | 2| 2| SkuvMB6x22 Screw
33 15 13 734-01 1o 4 1 1 1 1 1 1 1 1 1 1 1 1 Bricka, Washer
34 1513 709-01/1 0 2 2 2 2 2 2 2 2 2 2 2 2 2 Bricka, Washer
35 | 151580801 5| 1 1 1 1 1 1 1 1 1 1 1 1 1 | Faste, Support
36 72 52 372-51 /[ Q1 1 1 1 1 1 1 1 1 1 1 1 1 1 Skruv M6 x 25, Skruv
37 1513709-01 7 Of 1 1 1 1 1 1 1 1 1 1 1 1 1 Bricka, Washer
38 | 1513745-01 20| 2 2 |2 {2 |2 |2 |2 |22 |2 |2 | 2] 2| Snabbmutter, Nut
39 | 725236851 40| 1 1 1 1 1 1 111 1 1 1 1 1 Skruv M6 x 16, Screw
40 7344 926-01 40| 1 1 1 1 1 1 1 1 1 1 1 1 1 Bricka, Washer
/

75



@ Husqgvarna
KYLARE

RADIATOR

76



Antal - Quantity

Reservdelsnummer 1256 240 250 400 500 400 | Benamning, Description
Fig. | Sparepart number EU | US
CR|WR|XC |CR|[WR|CR |WR|XC [WR|WR|CR |XC [ XC
1 15 13 905-01 A 2 2 2 2 2 2 2 2 2 2 2 2 2 Kylargaller, Screen
2 | 1513902:01 - 1 1 1 1 1 1 1 1 Kylare, Radiator
15 14 142-01 -1 1 1 1 1 1 | Kylare, Radiator
3 | 151390401 — | 1 1 1 1 1 1 1 1 Kylare, Radiator
1514141-01 1 1 1 1 1 Kylare, Radiator
4 | 151390801 5| 1 1 1 1 1 1 1 1 1 1 1 1 1 Spoiler vanster, Spoiler left
5 1513909-01 § 1 1 1 1 1 1 1 1 1 1 1 1 1 Spoiler héger, Spoiler right
6 | 151390601 2 | 2 2 2 2 2 |2 2 2 Sténkskydd, Splash shield
151414401 & 2 2 2 2 2 | Stankskydd, Splash shield
7 15 14 126-01 5 1 1 1 1 1 1 1 1 1 1 1 1 1 Kylarlock, Radiator lock
8 | 15617090-04 20| 4 4 4 4 4 4 4 4 2 2 2 2 2 Vibrationsdémpare, Damper
91151370601 20| 8 | 8 | 8 | 8 [8 8 |8 |8 |8 | 8| 8| 8 | 8 | MutterMs Nut
10 | 1517.090-05 20| 2 2 2 2 2 2 2 2 2 2 2 2 2 Vibrationsddmpare, Damper
11 | 720541401 2V 8 [ 8 | 8 | 8 |8 | 8 |8 |8 Skruv, Screw
7231366-01 20 6 6 6 6 6 Skruv, Screw
12 | 73449260120 6 | 6 | 6 | 6 | 6 | 6 |6 |6 |6 | 6 | 6 | 6 | 6 | Bricka, Washer
14 [15139070120| 8 | 8 | 8 | 8 | 8 | 8 [ 8 |8 Snabbmutter, Nut
1514 129-01 2 @ 6 6 6 6 6 | Snabbmutter, Nut
48 A3 A Al Al A ——-—"*
15 '}'%4:; 3:?:‘ 7 1 1 1 1 1 1 1 1 1 1 Kylarslang, Hose' SQ'\\WQS'\
16 | 1514149-01 5| 2 2 2 2 2 2 2 2 2 2 2 2 2 | Fdrgrening, Y-branch
17 151374001 A0 12 12 |12 |12 [12 [12 |12 |12 |12 | 12 [ 12 | 12 | 12 Slangkldmma, Hose clamp
18 | 151391601 & 1| 1|17 1| 1 | Kylarslang, Hose
1513916-02 £ 1 1 1 1 1 Kylarslang, Hose
151391603 32 | 1 1 1 ) Kylarslang, Hose
19 | 151391401 3| 1 1 1 Kylarslang, Hose
1513917-01 & 1 1 1 1 1 1 1 1 1 1 Kylarslang, Hose
20 | 151391501 3| 1 1 1 Kylarslang, Hose
151391604 & 1 1 1 1 1 1 1 1 1 1 | Kylarsiang, Hose
21 | 151391801 3| 1 | 1 1 Kylarslang, Hose
1513919-01 & 1 1 1 1 1 1 1 1 1 1 Kylarslang, Hose
22 | 151391301 5| 1 1 1 1 1 1 1 1 1 1 1 1 1 Kylarslang, Hose
23 | 151391302 & 1 | 1 1 1 1 1 1 1 1 1 1 1 1 | Kylarslang, Hose
24 | 1517 090-04 20 2 2 2 2 2 Vibrationsddmpare, Damper




\H)Husqvarna
KABELMATTA
HARNESS

78



Antal - Quantity

Reservdelsnummer 125 240 250 400 500 400 | Bendmning, Description
Fig. | Sparepart number EU | US
CRIWR|XC |CR|WR|CR |WR|XC |WR|WR|CR [XC | XC
N | 1| 151752701 4 1 1 1 Kabelmatta. Harness
N 15 17 528-01 : 1 1 Kabelmatta. Harness
2 | 1517292:01 3 1 1 1 Omkopplare. Switch
3 | 151749302 2 1 1 1 Hastighetsmitare, km/h
Speedometer
15 17 493-03 ~~ 1 1 Hastighetsmatare, mph
Speedometer
4 | 15137080120 4 4 4 4 | 4 Bricka 6.5 x 22. Washer
5 | 1519705-01 20 2 2 2 2 | 2 Bussning. Bushing
6 | 7322114012 ¢ 2 2 2 2 | 2 Mutter M5. Nut
7 | 1517 4950110 1 1 1 1] 1 Hastighetsmétarwire
Speedometer wire
s
8 | 151750601 2, 2 2 2 2 | 2 Faste
Attachment
9 | 151730601 4 1 1 1 1] 1 Bygel
Wire protector
10 | 73221165110 2 2 2 2 | 2 Mutter M6. Nut
11 | 1513 734-01,10 2 2 2 2| 2 Bricka. Washer
12 | 7252371-51 AD 2 2 2 2|2 Skruv M6 x 22. Screw
N |13 | 151752301 § 1 1 1 1 1 Vinkelvéxel. Drive
14 | 151742001 2 1 1 1 Signal. Horn
15 | 16 14757-01 AQ 1 1 1 1 1 Spénningsregulator
Voltage regulator
16 | 7322 116-01 40 2 2 2 2 | 2 Mutter M6. Nut
17 | 7341 1583-01 A0 2 2 2 2 | 2 Bricka 6.4 x 14
Washer
18 | 7252376-514 " 1 1 1 1 1 Skruv M6 x 35. Screw
Z| 19 | 151732801 & 1 1 1 Bromsljuskontakt
Brake light switch
20 | 151751801 2 1 1 1 Wire
21 23 | 1517 517-01 & 1 1 1 Bromsljuskontakt
Brake light switch
24 | 1517516:01 20 3 3 3 3| 3 O-ring 845 x 3
25 | 151751101 B 1 1 1 1] 1 Képa. Head light
26 | 7341 146-01 NQ 3 3 3 3 3 Bricka 5.3 x 10. Washer
27 | 7231339-01. .40 3 3 3 3 3 Skruv M5 x 25. Screw
28 | 151748801 5 1 1 1 1] 1 Reflektor. Refiector
29 | 151407805 20 3 3 3 3|3 Slang. Hose
30 | 7222 11401 A 3 3 3 3|3 Mutter M5. Nut
Z1 31 | 151961501 & 1 1 1 1] 1 Glédlampa 12V—H4
Bulb
32 | 151978701 § 1 1 1 101 Nummer oval, gul
’ Number oval, yellow
N | 33 | 72313285112 2 2 2 2 | 2 Skruv M5 x 10. Screw
N ]34 | 151753301 5 1 1 1 1|1 Glédiampa 12V—4W
Bulb
A 35 | 151961601 S 1 1 1. Glédlampa 12V—10W
Bulb
N |36 | 151788801 & 1 1 1 1] 1 Lyktglas. Lens
12| 38 | 1517530-01 & Baklyckta. Tail light
N 138 | 1517 526-01 ~ 1 1 Hastighetsmétare anldggning mph
Speedometer kit
1517 526-02 Q|1 1 1 1 Hastighetsmatare anldggning
' km/h o
. Speedometer kit
20 | 151751501 &, 1 1 1 1)1 Stralkastare kpl.
Head light compl.
41 | 7322112-01 A0 1 1 1 Mutter M4. Nut
N |42 | 151723001 3 1 1 1 Stag. Attachment
43 | 725229751 10 1 1 1 Skruv M4 x 25. Screw




o)

Husqvarna Motorcyklar AB

RESERVDELAR TILL 435 CR -86 ERSATZTEILE FUR 435 CR -86

— o o (o e S S P ————— 7 2o —

Spare parts to 435 CR -86

Har foljer en lista p& de delar som skiljer -en 435 CR fxdn
500 CR -86. Diese Liste enthidlt die Ersatzteile der 435 CR,
welche sich von der 500 CR -86 unterscheiden.

This list contains the spare parts that separates a 435 CR
~from 500 CR -~86. :

Reservdelsnummer Bendmning .
Spare parts number Description

16 14 579-01 (400 WR 86) Vevparti kpl, Crankshaft cpl.

16 14 471-01 (430 AE) Kolv kpl, Piston cpl. (Cyl. § 86.00)
16 14 47x-02 (430 AE) | Kolv kpl, Piston cpl. (Cyl. @ 86.50)
16 14 47%-03 (430 AE) Kolv kpl, Piston cpl. (Cyl. $ 87.00)
16 11 189-01 (430 AE) Kolvring, Piston ring (Cyl. @ 86.00)
16 %1 189-02 (430 AE) Kolvring, Piston ring (Cyl. ¢ 86.50)
16 11 189-03 (430 AE) Kolvring, Piston ring (Cyl. @ 87.00)-

16 19 825—01‘ (400 WR 86) Renov.sats, vevstake, Overhaulkit,;conngxod
16 14'488-01 (430 AE) Cylinder

16 14 483-01 (430 AE) | Cylinder lock, Cylinder head

16 14 759-01 (500 CR 85) Magnet kpl, Magneto cpl.

16 14 482-01 (430 AE) Cylindgflockspackning, Cylinder head gasket

16 13 823-01- (430 AE) Forgasare, Carburettor,
. 430, 6 DH 20 3 R2. 2,5, 40

16 15 302-01 '(400 WR 86) Forgasaranslutning, Intake manifold

15 14 984401 (400 WR 86) Ansiutning forgasare - luftfilterburk,
C Connection Carburettor - Airfilterbox

15 13 970-01 (400 XxcC 86) Avgasrdr, Exhaust pipe
15 17 849-07 ' Dekal 435, Decal 435

16 19 891-01 o Packningssats, Gasket set



SERVICE MANUAL

NALLAGES ANDRING PA 240 WR 86

vid borttagnlng av strypnlngar pa 240 WR 86, mdste ni &dndra
nalliget fran ldge 2 till 'lage 4 upplfran riknat pd nilen.
Se fig.

NEEDLE POSITION ON 240 WR 86

When you remove the restrictors on 240 WR 86, you must also
change the needle position from position 2 to position 4,
from top. See fig.

; ' LAGEZ. .
o PN LAGE 4
POSITION

Nadelposition 240 WR / 86

Wenn Sie bei den 240er WR/86 die Drossel herausnehmen,
missen Sie auch die Position der Nadel &ndern unq zwar
von Position 2 in Position 4. von oben. Siehe Skizze.

1.0 02-86

O-031




SERVICE MANUAL

Husqvarna
motorcycles

TANDINSTALLNING 125 WR 86

P3 vira tekniska data och tekniska data 86 affischer star
det fel tindinstillning £6r 125 WR 21°/2,17 mm skall vara
15°/1,1 mm. .

IGNITIONTIMING 125 WR 86

On our technicaldata sheet and technical data 86 poster, the
ignitionatiming for 125 WR is incorrect 21°/2,17 mm shall be
15°/1,1 mm.

. ZUNDUNGSEINSTELLUNG 125 WR -86

Auf Ihrem technischen Datenblatt 86 (groBes Poster) ist
die Ziindungseinstellung der 125 WR mit 210/2,17 mm ange-—

geben. Bitte dndern Sie dies auf'lSo'l,lvmm.

|O- 033




SERVICE MANUAL

Husqvarna
motorcycles

KONTROLLERA FRAMHJULSAXEL PA CR-XC MOD 86

V.g kontrollera att framhjulsaxeln liser mot kullagren nir
den drages at. P4 vissa mc kan axeln ta stopp i gédngorna p&
axelmuttern innan axeln ldser mot kullagren. Om Ni har en
axel som inte laser mot kullagerna, tag kontakt med
Husgvarna MC AB, Serviceavdelningen, sd skickar vi en ny
axelmutter.

OBS! Detta gidller enbart CR och XC modeller 86.

CHECK FRONT WHEEL AXLE ON CR-XC MOD 86

On some CR/XC models 86, we have found front wheel axles that
bind in the axle nut threads,before it locks against the
wheelbearings. Check this and if you find this fault,
-econtact Husqvarna MC AB, Service department, so that we can
supply you with new axle nuts to cure the problem.

0-03?



SERVICE MANUAL

Framgaffel 86

Nytt nummer pd framgaffel tdtning.
Skall vara 15 12 419-01 i stidllet fdr 15 12 402-01.

Var god f6r in detta reservdelsnummer i Er reservdelskatalog.

Front fork 86

New part number on front fork seal.
Shall be 15 12 419-01 instead of 15 12 402-01.

Please note this number in your spare parts manual.

Vordergabel 86

S s s e e . e e s e o e o e

Neue E.-Teil Nummer fir Vordergabeldichtung
Es muB 151 24 19-o0l1 aﬁstatt 151 24 o2-01
heiBen.

¥
Bitte dndern Sie dies in Ihrem Katalog.

1.0 12-85




SERVICE MANUAL

Distansframaxel

Vi har tagit fram en lingre distans till framaxeln som
ersdtter originaldistansen i hdger gaffelben om vinkel-
vdxeln till hastighetsm&taranldggningen ej monteras.

15 16 352-02 Distans

Spacer front axel

We have now available from spare parts department a longer
spacer for the front wheelshaft which replaces the original
spacer in the right hand forkleg if you are not using the
drive for the speedometer.

15 16 352-02 Spacer

Buchse, Vorderachse

Es gibt eine neue l&ngere Buchse fir die Vorderrad-
achse,welche die Orginalbuchse auf der rechten Seite

der Vordergabel ersetzt,wenn man den Tachoantrieb nicht
benutzt. '

‘Buchse 151 63 52-02

0186 1.0 ‘ | zzr_C)7€5




SERVICE MANUAL

Renoveringssats avgasrdr 86

Var god notera fdljande reservdelsnummer:

(Ny) 16 19 889-01
(Ny) 16 19 890-01
16 19 880-01
16 19 881-01

Repair kit exhaust

Renoveringssats avgasrdr 125 CR/XC/WR 86

pipes 86

240~-250 CR/WR/XC 86
400 XC/WR 86
500 CR/XC 86

Please note following spare parts numbers:

(New) 16 19 889-01
(New )16 19 890-01
16 19 880-01

'16 19 881-01

Bitte beachten Sie
(Neu) 161 98 89-o1
{Neu) 161 98 90-o01
161 98 8o-o0l1
161 98 81-01

Repair kit exhaust pipe 125 CR/XC/WR 86

folgende Nummern.

Reparatursatz, Auspuff

01-86 1.0

240-250 CR/WR/XC 86
400 XC/WR 86
500 CR/XC 86

125 CR/WR/XC 86
240-250 CR/WR/XC 86
400 XC/WR 86

500 CR/XC 86

2-071)




SERVICE MANUAL

RESERVDELSKATALOG 86

I var reservdelskatalog 15 17 892-01 finns ndgra
felaktigheter. V.g. £6r in dessa dndringar i Er
reservdelskatalog: . B

Sid. Pos.
23 43 16 14 438-01 Passar 250 CR, WR, XC
23 43 16 14 438-02 Passar 240 CR, WR

16 14 438-03 samt -04 utg&r.

SPARE PARTS MANUAL 86

In our spare parts manual No. 15 17 892-01 there are some
wrong numbers. Please note these numbers in your spare parts
manual:

Sid. Pos.

i
23 - 43 16 14 438-01 Fits 250 CR, WR, XC
23 43 16 14 438-02 Fits 240 CR, WR

16 14 438-03 -04 Canbel;ed.

Ersatz-TeiIe-Katalog 86

In unserem E-Teile-Katalog Nummer 151 78 92-01
sind einige Nummern falsch. Bitte beachten Sie
diese Nummern:

Seite Pos. ‘
23 43 161 44 38-01 passend fir 250 CR, WR. XC
23 43 161 44 38-02 passend fiir 240 CR. WR

161 44 38-03 - 04 st ungiltig

2-078




SERVICE MANUAL '

1

RENN-KIT / VORDERGABEL 86

Wir haben jetzt zwei neue Renn-Kits flir die Vordergabel,
einen flir CR und einen fiir WR. Durch diese Kits wird die
Funktion der Vordergabel verbessert.

RACING KIT FRONT FORK 86

We have now available'as spare parts two racing kits for the
front fork, one for CR/XC and one for WR. These kits will
improve the function of the front forks.

These kits contain following pieces: .
Diese Kits bestehen aus folgenden Teilen:

15 17 539-01 CR - XC:

2 pes 15 12 U443-01 Damping spindel
" - 15 12 444-01 Bottom plug

" - 15 12 445-01 Valve spring

- 15 12 373-01 Plastic¢ washer
- 15 12 449-01 Valve

- 15 12 446-01 Rebound spring
- 15 12 451-01 Valve support
- 15 12 450-01 Valve cage

- 15 12 452-01 Valve

- 15 12 458-01 Spacer

- 15 12 453-02 Spring

- - 15 12 4h47-01 Dampening cone

I T 3 3 2 2 23 3

Preis: DM 173,30 + 14% MWSt.

15 17 539-02 WR:

2 pes 15 12 443-01 Damping spindel .
- " - 15 12 444-01 Bottom plug
- " - 15 12 445-01 Valve spring
- "« 15 12 373-01 Plastic washer
- " - 15 12 449-01 Valve
- " - 15 12 446-02 Rebound spring
- " - 15 12 451-01 Valve support.
- " - 15 12 450-01 Valve cage
- " - 15 12 452-01 Valve
- " - 15 12 453-01 Spring

"

- - 15 12 447-01 Dampening cone

Preis: DM 167,40 + 14% MWSt.

1.0 05-86 | 2-080




SERVICE MANUAL

Husqvarna
motorcycles

SKIVBROMSSKYDD WR

Vi har tagit fram skivbromsskydd till WR-modellerna med
korta underben som finns att bestdlla frin reservdelslagret.

Bestdllningsnummer: 15 16 347-02

F6r CR modellerna med 18nga underben.

Bestdllningsnummer: 15 16 347-01

DISC BRAKE COVER WR

We have évailable from spare parts department disc brake
cover for WR models, with short lower forkleg.

Spare parts number: 15 16 347-02

For CRymodels with long lower forkleg.

Spare parts number: 15 16 347-01

.8 CH EIBENBREMSENSGC C HUTZ WR

Wir haben 2. verschiedene Scheihenbremsen~$chﬁtzer,,da.
die Gabelholme unter der Achse verschieden lang sind
(beim WR-Modell kiirzer) .

Ersatzteil-Nr. fiir WR-Modell: 15 16 347-02

o " " CR-Modell: 15 16 347-01 |

1.0 03-86

N

2- 079




SERVICE MANUAL

Husqvarna

motorcycles

Fel i Reservdelskatalog -86

Sid. 11 position 11:

Gaswire 240-250 med flattrottelfdrgasare skall
ha 15 15 277=-03. .

Var vénlig &ndra i Er katalog.

Error in Spare Parts Manual -86
Page 11, position 11%:

Throttel cable 240-250 CR with flatslide carburettor
shall have 15 15 277-03.

Please change in your spare parts manual.

‘FPehler im Ersatzteil-Katalog 86

Seite 11, Position 11:

Die Ersatzteil-Nr. vom Gasseil 240-250 CR mit Flach-
schieber-Vergaser lautet: 15 15 277-03

Bitte dndern Sie dies in Threm Ersatzteil-Katalog.

1,0 06-86 | Z'OBZJ



Wir haben eine neue Gehdusehdlfte links mit einem

extra Schraubenloch im Deckel (hinter dem Kickstarter)

Dadurch haben wir auch einen neuen Deckel mit extra

Schraubenloch.auch die Dichtung ist neu mit einer neuen

Nummer.

Bei den 240-250 Gehiusen haben wir auch zwei LOcher

im hinteren Teil des Zylinders.Der =mkkm neue Deckel

paBt bei dem alten Gehduse und andersherum auch.

Gehduse kpl. 240-250: 161 98
Gehduse kpl. 4o00-500: 161 96

Gehdusehdlfte rechts 240-250:

Gehdusehdlfte links 240-250:
Gehdusehdlfte links 400-500:
Deckel =~ . » :
Dichtung

88-01
89-02
161
161
161
161
161

Bitte tragen Sie diese Nummern in

nach.

98 86-o01
98 87-01
96 88-02
98 74-o01
16 50-02

Threm Katalog




SERVICE MANUAL

Kopplingsfjider 125 CR/WR/XC

Fo6r att kopplingshandtaget pd vara 125:or skall bli littare
att dra in (frikoppla) rekommenderar vi ett byte till en
vitmidrkt kopplingsfjidder som &r mjukare.

Var god anteckna detta reservdelsnummer i Er katalog:

Kopplingsfijdder 125 16 11 177-02

Clutchspring 125 CR/WR/XC

In order to get a much easier clutch action on our 125:s we
recommend a change to a softer clutchspring which is white-
marked.

Please note this part number in your parts book.

3
Clutchspring 125 16 11 177-02

Feder, Kupplung 125 CR/WR/XC

Um eine bessere Funktion der Kupplung bei den 125er
Modellen zu erreichen, empfehlen wir die Standartfeder
gegen eine weichere Feder auszutauschen,welche weif

v, .
makiert sind.

Feder, Kupplung 125 161 11 77-02

01-86 1.0 | | L‘__O”




Es gibt folgenden Grund,weshalb wir zwei

verschiedene Zylinderkdpfe haben.

Bei der 250CR ,WR;XC haben wir zwei Kolben-
ringe am Kolben,dies zwang uns 2zu einer

niederigen Kompression.

Zylinderkopf 161 44 98-0l passend nur fiir
| | 240 CR,WR
Zylinderkopf 161 44 98-02 passend nur fiir

250 CR,WR, XC

Wenn Sie den Kolben in die erste Ubergrdfe um-
tauschen, mliissen Sie auch den Zylinderkopf aus-

tauschen.

Bitte tragen Sie diese Nummern in Ihrem Katalog

nach.



SERVICE MANUAL

Husqgvarna
motorcycles

DEMONTERINGSVERKTYG VEVHUS

Vi har tagit fram ett nytt demonteringsverktyg
Passar foljande motorer:

125, 240-500, 430 AE, 500 AE, 4-takt.

Bestdllningsnummer: 15 17 947-01

DISASSEMBLING TOOL CRANKCASE

We have a new disassembling tool for crankcase
puller).

This new tool fits the following engines:

125, 240-500, 430 AE, 500 AE, 4 strokes.

Spare part number: 15 17 947-01
’ L]

1.0 02-86

Bitte wenden!!!

for vevhus.

(crankcase

9-00%




SERVICE MANUAL

Manometer

Vi har manometrar f&r att mita trycket i Ohlin-dimpare.

Bestdllningsnummer: 15 17 905-01

Pressure gauge

We have now available from s

to check pressure in Ohlins shock absorber.

Spare parts number: 15 17 905-01

Manometer

Wir haben jetzt einen Manometer auf Lager, mit dem

Sie den Druck der Ohlins-Diampfer Uberpriifen konnen.

EfTeile-Nummer:

Preis:

151 79 05-01

DM 171,50

1.0 02-86

pare parts department pressure gauge

9-006




Husqvarna ’

Husqvarna Motorcyklar AB

Tuning - Anleitung 240 - 250 CR, XC, WR 86

Zylinder:

EinlaB:

Allge-
meines:
Zylinder-
kopf:

AUspuff-
rohr:

Ziindung:

Bearbeiten Sie den Zylinder 1 mm von unten
(Zylinder 1.0 mm herunterlassen).Erhéhen Sie
die AuslaB-Steuerdéffnung um 1.0 mm.

Bei den WR's mit rundem Schiebefvergaser missen
Sie das Plastikstiick des Ventilhalters beseitigen.

Alle Offnungen anpassen. Entfernen Sie hur Material
vom Zylinder (Alu). Beseitigen Sie alle Unebenheiten.

MOntieren Sie den Kopf, so wie in Flg.1, um das
richtige KOmpressionsverhdltnis 15.3:1 mit 2 (doppelten)
Kolbenringe 250. zubekommen.

Bei den WR's kénnen Sie ein 85er Rohr 151 34 25-01,
ausprobieren, welches ein gleichmdaBigeres Drehzal-
band hat. Wenn Sie (Motocross) méchten, daB der
Motor héher dreht, schneiden Sie das letzte Stiick
vom Rohr (Fig.2) ab, und schauen Sie, daB das Ende
einen Durchmesser von 24 mm hat.

Hinzukommen 40 mm verlédngern.

Fir die 240 WR's mit SEM-Magnet verwenden Sie jetzt
das Magnet von ger 250 XC 161 48-01-01.

Zindzeitpunkt 9% / 0,49 mm.
Bei denOCR und XC : - Zundzgltpunkt
CR : 10" / 0,61 mm . XC: / 0,49 mm

* Vergaser einstellen

* Der Motor darf nicht "klopfen"

* Runde alle Kanten mit Schleifpapier ab

* Keine Garantie



N

~—

(1

7:Husavarna < aak.

Husqvarna Motorcyklar AB ,




- Husgvarna

RESERVDELSKATALOG
SPAREPARTS MANUAL
TAKT |
4' STROKE

1986



[44

pueissbejuop LO-L6SSLGE- 6

peisqauuy ‘Bnezyiemysizqy | 10-G0861G) 8

uaxeyseps L0-LV86 LSt L

nejdwoy ‘Bnazyiomabeluopy LO-#9S61G1 9

(lsqeBiapiop) |epuidsiajdweq JeNeH L0-CCLBISH ]

[ossnjyosuaziaypunz 10-8696191 14

loubep ‘Bnezyiemysizqy 0-2825191 €

9' N |assnjyosjuessydssuau| LO-EG96151 2

asngysblaqiny| ‘Bnazyiemysizay LO-LVBLLGE !
Bungiaiyosag IN-9|18 L 'S0d

wm:mux..m?@

-abpajmou pue sj00)
Alessadau ayl j[e sey oym Jajeap JNoA 8as ‘wsi < ﬂ,;‘.
8AleA puB SaAeA BuinjoAul ylom [eoiuey ‘

iSION,

pueis Buunop L0-16S S1 S 6 )
[9aym aAup ‘18|Ind 10-S08 61 Si 8
ooy Buudg L0-L¥8 61 G L
"|dwiod |00} Bununopy LO-¥9S 61 GL 9
(304 Juouy) sjpurds Buidwep “1opjoH L0-c2h 61 St ki
youam Bnidyiedsg 10-869 6} 9} v
olaubew “isjing 10-282 GI 9} €
9 1u ‘Ao ua))y L0-€S9 61 S1 4
asedueld Is|ind LO-L¥6 L)L Gi s

uonduasaq Jaquinu ued sod

S|00] (3




v
"

: lkBsnv'e)me . Auoeded yuer 890 = G222 Wiy O€t = Q29T PU
(ebsnv'2) w6 :Angeded yuel v.0 = L2002 W9 (L1 = 6192 P& 190 §6 “UIW SBY fon4 PO’ = 22 PIE 1L = 62 181
100 96 "ulw senH ‘jlend - 9890 = G2:¢2 UiS 181 = 9L6C PUg : iwasAg ang .. hw<“<<cMo€aom ‘8609 Jo JequInN

:weshg jand p0'L = €22 Uiy 1ge = gLvE ISL oo . : (ee:9) 0t o8y uojssjsuen Aewid
. ’ . {(SV:v) xoqJeeb ‘s809 jo JoqWNN:...

v, tuoissjusuryl
T S K e (€902 - :0)j8s voISSIWEUE AiBwiid z . .
W-mGL VS LIO 4010 HeIAS ) . PR 0%-MGL 3VS 110 JOION dpeyiuis - * ) o ’
10-0%-G1 IVS —— 05-02 VS ’ o A J0 Op-G1 IYS — 0502 VS )
1o eujBue Ajenb ybiy uonepueWILIOde] IO 1o euiBue Ajfenb yBi4 :uonepuewodD) IO g6 . -onesuolssasdwo)
(128 SN 240 1 9'L :xoqresb ut Audeded 1O 1'S'6 :0jBJ UCISSISWOD (1e6 sn 2¢°0) Ml 9'L :xoqueeB uj Aypeded 110 ww §'92/008 @)0Ig/e108
: JPIVX,B/S UIBYD Www S9LS 16 19nONG/EI0E WPIVX, 85 UIBYD 20998y - “uswede|dsiq
. 418QII0 Ul ISIP RINW YANID 92 £0S ‘luewededsii) . Yieqjio ui 251p HIDW YANID (uoneouqn peteAnoy peey)
[: 5 21} 168 PiE (uonEsuUNT PEIBANYY PeBY) g U Ve pug weisAs Tyy BusBAbSNY
VIS WS gl pug weysAs JyyY BuJeabsny 196 pig LLGE 18k WBD PealIOAD SOABA §
g9 Wy 1691 1s) WEeS PROYIBAD SOAJRA { :(1eaym Jea :yeysiueId) sones Jeed jei0L P8J009 Jje
(19oum JBEI YyBYSHUEID) sones seeb [eloL . Po|002 i Zusy) v 1082 UO|SSiusuel) AJBPU02OS ‘oxons ¢ Jepulida ojbuig g
(z1:8p) e ‘oij8J LOISSILISUR) AJepuodes '@%0us b J8puliAd 8BS - aubug’ e - -

TYOINHOIL

OHNANS SSOHOOLON
: ” Y0NS 7

UV IS -

(m} .,/.u .
Q | G
_, '




,821j0u INoYIM amﬁ:m:u o} 108lqns suonedyoeds

(S VAH) 2055 'X313L 00 01} v¥i-9b Hi8L
uepams - HOHSIAQ 00 665-S ‘€0l 08

gV 1epjhai0lo|y BUIRADSNH

20-G58 LI SI

eulenbsnH

OL3INOVN
MOIBA o

yoivinoay
39V110A

MO|{dA

MOJIBA ﬁ/k.(

SSama

MO||DAIUB3IYH

zo__ot._._»o,hc <m=

(@Qry 51 wN 02

:Bnid ssedg 02 3vS—S3vS
@y vv) WN 09 sy 10 %104 JSNH d'SA
Bununow wie Buimg 90 0SY
Qe JwN e SMBIOS BSBMURID (1sdg) ed¥ 05 xew
Q'Y 62) WN oY :sijoq Buunow eujBus v ol
(Qry si) wn sz 1SMBIOS PEoH (U v ) ww ozl
{dry 9€) WN 0§ 1$INU puOH (w901) ww o2
(ary 99) wN 06 anu [eeymAly 91d09se}6) BUIBADSNHY
:suopeoyjjoeds enbuoy MSAZEVEN
’ MSHS AZL HN3
MSSAZLVSN
(sal L52) 64 L34 RULICIVY MO09/SS AZH HNI
(Ul geL) ww sve '80URIBH[O PUNID)
(v 0'65) wWw oS eseqoaym v3 6 AXON
(Ui 0'2e) ww OpE BLL U RULTEI] V3 8 AXNON
(u} 6°08) ww G624 “ybieH MOL+OL
(u1 9'99) ww 00z 1Buey wul §6E
: :suojsusw|q :
ww 08
. off
ww gy ‘@ evodg . 102
. (ueo) {ui0'6) g n3s
Ww o9l @ wng ww oge @ 9810 . seqeig Bgexz
WBIX0Gt «2X00E  J9jZIOW tvSN el
«81X00'S «42x00°¢ Bioqejieil :yNI :s0uh) €

JJeey BULIF sarg P S|OoyM 0S

09

s
uz2Ywwoie- HED T , sz av
38QUOSqENI0YS YoBg 0S4

AB61d SUIUQ ynm weishs ww oy
HoOouS 9IBuIS uEE&nnr uojsuedsng Jeay ouojieg

. IUOHBPUBWILIOA IO
:Bej Jed Ayoeded 10
:Be| Jod ainsseid sy

:(1es80) 6j6UB Y04
HILZTR

‘|eAR)L

04 juord

by et

ay6i peeH
sjuswd|nby jeopioe;3
:Buioes soj 6n|d ysedg
:Bnid yJedg
:J01840U80 OV

:0Q1 810j0q [9eymAy
UG 8ouBAPR UoNIUB|
:0Q1 8s0j8q uoisid
uOo BauBApPE UORIUB)
:gouBApE UORUBE
todAL

$WesAS (891410913
‘ieold

1MBIDS [0I0D BINIXIN
_ ‘uosod o|peeN
ooy L

aef buguslg

10f Buyipy

18] 8|peaN

s8] ujey

‘Q bmusp
soueIngUR)

jeonou Inoyym ebueyo o} elans suoesyoeds

(S VAH) 2065 :X3131 ‘00 Ok v¥1-9¥ I8L
uapams - HOHSIAQ 00 665-S €04 x08

gV 1e£A040j0|\ euleabsnH

(Qry 1) WN 02 :6nid >uedg
(ary vv) WwN 08 s
Bupunow wue Buimg
(Qrye JwNzt :8MBJOS 9SUMUBLD
(qiy 62) WN OF :sj10q Bupiunow euBug
(ary 81) WN 52 18MO108 PBOH
(qry 9€) WN 0§ 180U pBoH
(a1'y 99) wN 08  anujeeymAly”
1suojiedyjoeds enbual :
(sa1 152) 6% ¥hi BIM
(ur£'s1) ww 06e 162URBIBOIO PUNOID)”
(u1 5°65) ww Zist 1088QI08UM
(wegg)wwsss’ ees 1@ WhieH
L (usegy)wworzt < aBieH
(wggs) ww0OZZ - ybuey
R isuojsusw|q
ww gty 1@ oods
(U E9) (wos)
ww
091 @ WniQ. Www 0g2 @ 9sia seyuig
: «BIX0SY W12X00t 1812108 nmoé.,
. eey oLy isexBIg P SIPOUM -
! ,
i (u 221) wwole
18QJ0SQWIO0YS %988 .
ABB1d SUIIYQ WM WAISAS
»o0ys ejbuig uEQ&a::

20-858 L1 St

@ mEm>cm:I

023vS —§ m<w
110 %103 KNSNH ‘d'SA . ;UOHEBPUBLILIOSE |0

20 0S¥ :Bey sed Ajoedeo |10

(1549) BdY 0G ¥t :Bej sad ensseid sy
ol2, :(1e1580) 0jBuB YOI

(uey )wwozi: el
(v g41) ww 008", 1leARyL

) .u_._om Eo._n_

uc_os he Bryd vtuamﬁ

.Eo«gu ._uo_.:oo_m

..Eo_“_
1MBJIS [04JUOD BINL N
:uopsod ejpe W,




Detta supplement innehéller de detaljer som &r nya pa 86 ars 4-takts modeller.
Bakbroms och bakgaffel &r desamma som pa 430 auto 86.
Ovriga detaljer & samma som pa 500 CR och 400WRB 85.

This supplement contains the parts wich are new on 86:s 4-stroke models.
Rear brake and swingarm are the same as on 430 auto 86.
All other parts are the same as on the 500 CR and 400 WRB 85.

DIMENSIONER OCH BETECKNINGAR DIMENSIONS AND DISCRIPTIONS
Skruvar: Gangdimension x ldngd (M6 x 30) Screws: Thread dimensions x length
Muttrar: Géngdimension (M8) Nuts: Thread dimension
Brickor: Typ, inre @ x yttre @ x tjocklek Washer: Type, inner @ x exterior x @ thickness

(FBB 6,4x10x1)

Typer: FBB = Fjaderbricka, 6ppen Types: FBB = Spring washer open

FA = Fjaderbricka FA = Spring washer
= LA3sbricka, innertandad LI = Lock washer, inside indent

Kullager: Fabrikantens beteckning (SKF 6301) Ball bearings: Manufactures description
Tétringar: Inre @ x yttre @ x tjocklek (25x42x7) . Sealing rings:  Inner @ x exterior @ thickness
L = Langd U L = Length
z = Antal kuggar z = Numbers of cogs
N = Ny reservdel , N = New spare part
Raétt till &ndringar férbehdlles Specifications subject to change without notice.

OQEF} % ‘(z-—u %b\k 4. Ad






Antal/Quantity

Reservdelsnr

Fig. 500 | 510 510 510 Benamning/Description
Part Number
“TC | TX |TEEU|TEUS
1 |1 151392301 1 1 1 1 Tank
- Petrol Tank
2 | £ 1514 108-01 1 1 1 1 Tanklock
’ Tank cap
4 (10740 48 11-02 1 1 1 1 Oring
Oring
5 | 2 151410901 1 1 1 1 Bensinkran
Pet cock
6 |/ 1514 110-01 2 2 2 2 Skruv
Screw
7 |15 15834-01 1 1 1 1 Dekal vénster
Decal left
8 [/ 1515 832-01 1 1 1 1 Dekal héger
Decal right
9 | 2 151393201 | 1 1 1 1 Spoiler vanster
Spoiler left
10 2 15 13 933-01 1 1 1 1 Spoiler hdger
Spoiler right
1 | A 725 53 66-01 4 4 4 4 Skruv
Screw
12 | 1215 17 862-01 1 1 1 1 Dekal hoger
Decal right
13 |4 15 17 863-01 1 1 1 1 Dekal vénster
' Dekal left
14 {/7.15 13 709-01 4 4 4 4 Bricka
45. Washer
ASANIRA-0A Rolwer
Jv— LN
A6 [ASAZ4R-04 Auseu(] (edts Budddmnpler—
A3 AS AU A Aaseul, Unks  Buvnddsina e
\\ G
A3 |AS AB 20004 Dowpley WR =V
ASAL IR 0B u \C
S——
ATAZ WM -04 W TX TE o8
A% [AS AN BAL 0/ Motormenkevplutte | links
20 | ASM A4§H64 u (edhty




@ Husqgvarna




Reservdelsnr

Antal/Quantity

Fig. 500 510 510 510 Benamning/Description
Part Number
TC TX |TE,EU|TEUS
1 (40 1515 829-01 1 1 1 1 Dekal higer
Decal right
2 | 7 151582701 1 1 1 1 Sidopanel héger
Sidecover right
3 MO 72523 68-51 1 1 1 1 Skruv M6x16
Screw
4 |Ap 1513 734-01 1 1 1 1 Bricka
Washer
5 (A 1515810-01 1 1 1 1 Varmeskydd
Heat protector
6 |2 1515 828-01 1 1 1 1 Dekal vénster
Decal left
7 l 15 15 826-01 1 1 1 1 Sidopanel vénster
Sidecover left
8 |/ 725238153 2 2 2 2 Skruv M6x55
Screw
9 |-f:1513734-01 2 2 2 2 Bricka
Washer
10 15 18 121-01 2 2 2 2 Gummibricka
) Rubberwasher
1 |/ 151976702 | 2 2 |2 2 Distans
Spacer
12 |70 15 17 859-01 1 Dekal
Decal
01517 859-02 1 1 1 Dekal
Decal
13 1 725 53 66-01 3 3 3 3 Skruv M6x12
Screw
14 | 2 1513926-01 | 1 1 1 1 Lock
Cover
15 |4C 1513 928-01 1 1 1 1 Luftfilter
Airfilter
16 | £ 151393001 [ 1 1 1 1 Distanshylsa
Spacer
17 | S 1513927-01 1 1 Anslutning
Connection
/1 15 13 927-02 1 Anslutning
Connection
18 |10 72553 681 3 3 3 3 Skruv M6x16
Screw
19 |/ () 15 14 324-01 1 1 1 1 Dréneringsventil
Drainvalve
20 2 15 13 925-01 1 1 1 1 Luftfilterbehallare
Filterbox
21 | /725 53 66-01 3 3 3 3 Skruv M6x12
Screw
22 | 7 151393101 | 1 1 1 1 Sténkskydd
Protection
23 |- 72278 49-02 3 3 3 3 Popnit
Poprivet
24 15 19 532-03 3 3 3 3 Buntband
Zipties
25 15 13 727-01 3 3 3 3 Bricka

Washer




() Husqvarna

Cylinder topplock
Cylinder cylinderhead

53
46-4850-52




Reservdelsnr

Antal/Quantity

Fig. 500 510 510 510 Bendmning/Description
Part Number
TC TX |TE,EU|TEUS
1 |A® 1513 707-01 2 2 2 2 Mutter M 8,
Nut
2 |4 16 15 057-01 1 1 1 1 Cylinderfotspackning
Base gasket
4 | 7 161505401 1 1 1 1 Foder
Liner
5 5 16 15 262-01 1 1 1 1 Mutter
Nut
6 16 15 052-03 1 Cylinder
6 | 16 15052-04 1 1 1 Cylinder
7 | 11615 263-01 1 1 1 1 Spannring
Lockring
8 * 74 04 203-10 1 1 1 1 O-ring
9 A 16 15 264-01 1 1 1 1 Plunge
10 | ¢, 16 15051-01 2 2 2 2 Dragbult
Stud
1 ’J’ ./ 1615122-01 1 1 1 1 Packning
, Gasket
12 |/ . 1615 101-01 1 1 1 1 Oljefilter
§ Oil filter
13 | 1615 113-01 1 1 1 1 Filterplugg
. Filter plug
14 | % 1615 055-01 1 1 1 1 Slapa
Cam chain tensioner
15 |/ 1615 140-01 1 1 1 1 Bricka
Washer
16 | ;. 1615021-01 2 2 2 2 Ventil insug @ 33 mm
Valve intake @ 33 mm
16 15 267-01 2 2 2 2 Ventil insug @ 35 mm
Valve intake & 35 mm
17 6 16 15 022-01 2 2 2 2 Ventil avgas
Valve exhaust
18 Y7 72553 68-01 6 6 6 6 Skruv M6x16
Screw
18 |/ 725536606 | 2 2 2 2 Skruv M6x12
Screw
20 2 16 15 027-01 2 2 2 2 Stos
Exhaust manifold
21 [ 16 15 030-01 2 2 2 2 Packning
) K Gasket
22 © 16 11 708-01 2 2 2 2 Styrstift
Peg
23 |1. 7404 221-10 1 1 1 1 O-ring
24 | 7 1615037-01 1 1 1 1 Plugg
Plug
25 Q 16 15 294-01 2 2 2 2 Ventilstyrning
Valve guide
8 16 15 294-01 2 2 2 2 Ventilstyrning
Valve guide
27 /] (D734 11 65-03 4 4 4 4 Bricka
Washer
28 | f 161528801 | 4 4 4 4 Ventilfjder inre
Valve spring inner
20 | { 161502501 | 4 4 4 4 Ventilfiader
. Valve spring
30 (Q 16 15 296-01 4 4 4 4 Knasterbricka
Retainer
31 43'16 15 023-01 8 8 8 8 Ventilknaster
L ) Valve cotters
32 _&5 16 15 050-01 4 4 4 4 Mutter
Nut
35 . 7 16 19 869-01 1 1 1 1 Topplock - Vipparmsképa
Cylinder head - Cover
36 | 5 16 15082:01 1 Packning
Gasket
37 - 16 15 260-01 1 Strypbricka
, Restrictor plate
38 | 4/ 1615 238-01 1 1 1 1 Anslutning
Connection
39 | £/ 16 15 206-01 1 1 1 1 Klamma
Clamp
40 | L 738220125 | 2 2 2 2 Kullager
Bearing
4 | /] 161503801 | 1 1 1 1 Kamavel

Cam shaft




| @ Husqvarna

Cylinder topplock
Cylinder cylinderhead

53 )
46-48,50-52

10

O



Reservdelsnr

Antal/Quantity

Circlip

Fig. 500 510 510 510 Bendmning/Description
Part Number
TC TX |TE,EU|TEUS
42 | /] 1615 039-01 1 1 1 1 Kamkedjedrev
Cam chain sprocket
43 |40 16 15 266-01 2 2 2 2 Skruv M8x12
Screw
44 |{( 1615 099-01 1 1 1 1 Kamkedja
Cam chain
45 | /[0 16 15 100-01 1 1 1 1 Kedjelds
Master link
46 |7 01615 049-01 4 4 4 4 Justerskruv
Adjusting screw
48 4 16 15 043-01 4 4 4 4 Bussning
Bushing
49 |,7] 1619 853-01 1 1 1 1 Vipparm avgas
Rocker arm exhaust
50 |7 161515601 | 1 1 1 1 Mutter
' Nut
51 | f16150a501 | 2 | 2 | 2 | 2 Rullyttare
Roller bearing '
53 |/] 161985401 | 1 1 1 1 Vipparm insug
Rocker arm intake
54 2_ 16 15 042-01 2 2 2 2 Vipparmsaxel
Rocker arm shaft
55 |2 0161530301 | 4 4 4 4 Tatning, ventilstyrning
Seal, valve guide
56 |4 7404 215-10 2 2 2 2 O-ring
57 | 7 16 15044-01 2 2 2 2 Plugg
Plug
58 |-/ 1615 121-01 1 1 1 1 Justerkapa
Adjusting cover
59 |.7. 16 15 036-01 2 2 2 2 Packning
Gasket
60 |° 72553 71-01 3 3 3 3 Skruv M6x22
Screw
61 7 1615056-01 | 1 1 1 1 Skruv
Screw
62 | / 1615141-02 1 1 1 1 Slang
Hose
63 16 13 539-01 1 1 1 1 Klamma
. ! Clamp
64 | * 1615128-01 | 1 1 1 1 Behdllare
Container crank case ventilation
65 |7 7322 118-01 1 1 1 1 Mutter M8
Nut
66 ¢ 1615 152-01 1 1 1 1 Héavarm
Lever
67 | £ 1615123-01 | 1 1 1 1 Fiader
Spring
68 |~ 16 15 035-01 1 1 1 1 Ventillyftarkipa
Decompressor cover
69 |//° 72553 78-01 1 1 1 1 Skruv M6x40
) Screw
70 |~ 16 15 084-01 1 1 1 1 Axel
- Shaft
71 |~ 16 15085-01 1 1 1 1 Kam ventillyftare
Decompressor cam
- 7353 110-00 1 1 1 1 Spérring
Circlip
73 |1 74 04 818-12 1 1 1 1 Q-ring
74 | 4.5 7255 461-01 2 2 2 2 Skruv Méx50
Screw
75 V] 72 55 382-01 2 2 2 2 Skruv M6x60
Screw
76 /1) 72 55379-01 1 1 1 1 Skruv M6x45
Screw
77 |4 7255 374-01 8 8 8 8 Skruv M6x30
Screw
78 A 7231362-01 2 2 2 2 Skruv
: Screw
79 | 1610 823-01 4 4 4 4 Bricka
Washer
80 - 74 04 205-10 1 1 1 1 O-ring
81 [ /. 1513 730-01 9 9 9 9 Bricka
Washer
82 /‘l 16 15 094-01 1 1 1 1 Ventillyftarkdpa Kpl.
Adjusting cover compl.
ga |4 + 73531 13-40 4 4 4 4 Spérring 11







Antal/Quantity
Reservdelsnr -
Fig. : 500 510 510 510 Bendmning/Description
Part Number =
. TC TX |TE,EU|TEUS
16 1526051
1 | Z-4e-+8t501 | 1 1 1 1 Vevaxel, hbger
Crank shaft, right
. 72
3 pl: 7358 016-00 1 1 1 1 Kil
Key
4 |2 161506301 | 1 1 1 1 Vevaxel, vénster
- Crank shatt, left
8 |2 161507601 | 1 1 1 Kolvbultsbussning
AL AS AMH-04 Small end bushing
9 b Bl 1 1 1 1 Vevaxel, kpl.
Crank shaft, compl.
10 {‘ 16 19 840-01 1 1 1 1 Renoveringssats, Vevstake
) . Con rod, overhaul kit
12 | 1612 864-01 2 2 2 2 Distans
Spacer
13 |1 16 15 098-01 1 1 1 1 Kil
14 |, ! 1615 058-01 1 1 1 1 Kam kedjedrev
Cam chain sprocket
15 | ! 16 15 069-01 2 2 2 2 Lasring
Circlip
18 | ¥ 1615067-01 | 1 Oljering, Cyl. @ 90 mm
Qil ring
18 | . 16 15 067-02 Oljering, Cyl. @ 90,5 mm
) Qil ring
18 | % 16 15072-01 1 1 1 Oljering, Cyl. @ 915 mm
Qil ring
18 | ¢ 1615 072:02 Oljering, Cyl. @ 92 mm
Oil ring .
19 k 16 15 082-01 1 Kolvring, Cyl. @ 90 mm
Piston ring
19 | < 1615082-02 Kolvring, Cyl. @ 90,5 mm
’ Piston ring
19 | > 16 15 083-01 1 1 1 Kolvring, Cyl. @ 91,5 mm
’ Piston ring
19 | "2 16 15083-02 Kolvring, Cyl. @ 92 mm
’ Piston ring
20 | .7 1615 066-01 1 Kolvring, Cyl. @ 90 mm
u Piston ring
20 | ¥ 1615 066:02 Kolvring, Cyl. @ 905 mm
o Piston ring
20 | 16 15071-01 1 1 1 Kolvring; Cyl. @ 915 mm
' Piston ring :
20 ’,; 16 15 071-02 Kolvring, Cyl. @ 92 mm
N Piston ring
21 |V 1615065-01 | 1 Kolv, kpl. Cyl. @ 90 mm
” Piston, compl.
21 % 16 15 065-02 Kolv, kpl. Cyl. @ 90,5 mm
o Piston, compl.
21 wﬁ) 16 15 070-01 1 1 1 Kolv, kpl. Cyl. @ 91,5 mm
Piston, compl.
21 i 16 15 070-02 Kolv, kpl. Cyl. @ 92 mm
- , Piston, compl.
4()/{ Sb«}o,os 1 g 1 ? 5

13




Elj Husqvarna

Vevhus hoger med kapa
Crankcase right with covers

14

)

C



Antal/Quantity

Reservdelsnr

Fig. 500 510 510 510 Benamning/Description
Part Number
- TC TX |TE,EU|TEUS
3 |1 1513 725-02 1 1 1 1 Tétring
Seal
4 | 1 161530701 1 1 1 1 Flans
Flange
5 |1 72523 31-86 4 4 4 4 Skruv M5x20
Screw
6 |77 74044 16-10 1 1 1 1 Oring 49.5x3
Viton
7 72 55 385-01 6 6 6 6 Skruv M6x75
Screw
8 | £, 161472802 | 1 1 1 1 Genomfdring
, Grommet
9 | "< 1513 730-01 6 6 6 6 Bricka
Washer
10 {10 738320540 1 1 1 1 Lager
Bearing
1 | 161253701 | 1 1 1 1 Magnetplugg
Drain plug
12 |1 12 25 025-01 1 1 1 1 Packning
Gasket
13 |l 72 31 323-01 1 1 1 1 Skruv M5x8
Screw
14 | 7 161181602 | 1 1 1 1 Kapa
Cover
15 Lo 72 55 374-01 3 3 3 3 Skruv M6x30
Screw
17 |47 16 12 35§01 1 1 1 1 Distans
- Spacer
18 |5 1611 778-01 1 1 1 1 Flans
Flange
19 |-f 072 35328-55 4 4 4 4 Skruv M5x14
 ALAS 03 Screw
20 }1 D 464500604 1 1 1 1 Lager
Bearing
21 |2 0735312600 | 1 1 1 1 Lasring
Circlip
22 |/l 161269303 1 Drev 12 t
Sprocket
5 16 12 693-08 1 Drev 17 t
Sprocket
A D16 12 693-05 1 1 Drev 14 t
Sprocket
23 |=— 1519 374-01 1 1 1 1 Kedjelds
Master link
24 - 151937310 1 1 1, 1 Kedja
Chain
25 |1 738230240 | 1 1 1 1 Lager
Bearing
26 |/, 1615116-01 | 4 4 4 4 Dragsting
' Cylinder stud
27 §1 16 15014-02 1 1 1 1 Packning
Gasket
28 | 1615 310-01 1 1 1 1 Frikopplingsaxel
Declutching shaft
29 |10y 181372201 | 1 1 1 1 Tatring
Seal
30 ») 16 14 645-01 1 1 1 1 Héavarm
Lever
31 |} 7322 118-01 1 1 1 1 Mutter M8
. Nut
32 / 16 14589-01 | 1 1 1 1 Flansbussning
' Flange sleeve
33 | &7 1610 777-01 2 2 2 2 Flansbussning
Flange sleeve
35 |--~16 19 866-01 1 1 1 1 Vevhushalva H kpl.
Crank case half right compl.
] 16 19 868-01 1 1 1 1 Vevhus kpl.
Crank case compl.
5 16 19 846-01 Packningssats
Gasket set
RG AGAS vor-04

0\%‘4\5

15



EI) Husqvarna

Vevhus vanster med kapa
Crankcase left with cover

9

S,

16




Reservdelsnr

Antal/Quantity

Fig. 500 510 510 510 Bené@mning/Description
Part Number
TC TX |TE,EU|TEUS
2 |} 738220528 2 2 2 2 Lager
Bearing
3 | £ 1513721-01 1 1 1 1 Lager
~ Bearing
4 |5 151372001 | 1 1 1 1 Lager
Bearing
5 | § 1612745-01 1 1 1 1 Fjader
. Spring
6 | 5 7386130-03 1 1 1 1 Kula
Ball
7 |3 1614 590-01 1 1 1 1 Styrhylsa
Dowel pins
8 |2 161077601 | 1 1 1 1 Styrhylsa
Dowel pins
10 |3 161077701 1 1 1 1 Flansbussning
Flange sleeve
11 |2 16 14 589-01 1 1 1 1 Flansbussning
B Flange sleeve
12 | 16 19 867-01 1 1 1 1 Vevhushalva V
Crank case half left
13 W 161165002 | 1 1 1 1 Packning
Gasket
14 if'Q 16 15 015-01 1 1 1 1 Ventil
Reed valve
15 ? 16 15 105-01 1 1 1 1 Ventilstopp
Reed valve support
16 [ 7232 285-31 2 2 2 2 Skruv M4x6
Screw
17 |Y 16 15 055-01 1 1 1 1 Slépa
Cam chain tensioner
18 |2 16 15 056-01 1 1 1 1 Skruv
Screw
19 16 10 779-01 1 1 1 1 Stddbricka
R Support washer
20 |- 7725233186 | 4 4 4 4 Skruv M5x20
i Screw
21 5; 16 11 686-01 1 1 1 1 Véxelmatare
Gear selecto linkage
22 |16 11 692-01 1 1 1 1 Returfjader
. Return spring
23 16 11 683-01 1 1 1 1 Lageshake
Hook link
24 16 11 684-01 1 1 1 1 Fjader
Spring
25 | 72 52 368-53 1 1 1 1 Skruv M6x16
Screw
26 | 1151373401 | 2 2 2 2 Bricka
Washer
27 f’f: 16 11 216-01 1 1 1 1 Bussning
) Bushing
28 | 7 1611271-01 1 1 1 1 Mellanhjul
R Idle gear
29 16 11 675-01 1 1 1 1 Néllager
' Needle bearing
30 |7 1513714-01 1 1 1 1 Bricka
Washer
31 |’ 735311800 | 1 1 1 1 Sparring
] Circlip
32 | Y 161127001 | 1 1 1 1 Kickdrev
Kickstart gear
33 16 11 680-01 1 1 1 1 Medbringare
Driver
34 16 11 681-01 1 1 1 1 Fijader
Spring
3 |5 181167701 | 1 1 1 1 Kickaxel
Kickstart shaft
36 {f\ 74 04 313-10 2 2 2 2 O-ring
37 t‘ 16 11 682-01 1 1 1 1 Kickfjader
Return spring
38 |2 1611746-01 1 1 1 1 Vaxlingsaxel
: Gear shift shaft

17




El) Husqvarna

Vevhus vanster med kapa
Crankcase left with cover

18




Reservdelsnr

AntaI/Quantity :

Fig. 500 510 510 Benamning/Description
Part Number —
1C TX |TEEU
.39 |£ 161170801 | 2 2 2 Styrstift
. Dowel pins
40 |- 7 7404 310-10 2 2 2 O-ring
41 | 2 721134440 1 1 1 Pinne
o Pin
42 |7 1615 142-01 1 1 1 Gummi
as | 2 = 1 1 1 Transmissionsképa kpl. Neue M,.: 464 33 OQ - QL‘V
Transmission cover compl.
45 | 501278201 | 1 1 1 Packning
Gasket
46 | £ 161078602 1 1 1 Lock
Cap
47 17255 37901 2 2 2 Skruv M6x45
Screw
47 |[Ah7255378-01 | 5 5 5 Skruv M6x40
Screw
48 5 1611 294-02 | 1 1 1 Kickhallare
Kickstarter retainer
49 | A 723132801 2 2 2 Skruv M5x14
: Screw
50 | ¢ 7255 370-01 1 1 1 Skruv M6x22
. Screw
55 [~ 16 12688-01 1 1 1 Gummi
: Rubber
56 /&. 16 12 683-01 1 1 1 Véxelspak kpl.
Gear lever compl.
57 |4_ 161514801 | 1. 1 1 Lyftare
Lifter
58 |7 1615 147-01 1 1 1 Fjader
Spring
59 | L 1615 146-01 1 1 1 Ledskruv
Screw
60 |5 151533401 | 1 1 1 Wire g
61 |5 1611 704-01 1 1 1 Fiaderhallare
Spring holder
62 |{, 161170601 | 2 2 2 Distans
} Spacer
63 |0 72 43 370-50 2 2 2 Skruv
) Screw
64 | —16 15 144-02 1 1 1 Axeldel
Lower part kickstarter
65 |— 1611 083-02 1 1 i Kick
- Kickstarter
66 {12 7404 310-00 1 1 1 O-ring
67 |10 1611 298-01 1 1 1 Bricka
Washer
68 |1 7255 368-01 1 1 1 Skruv M6x16
Screw
69 ] 161515101 | 1 1 1 Kick kpl.
Kickstarter compl.
70 W 7353122-00 o 1 1 1 Spérring
Circlip M
71 |11 0 16 15 140-01 1 1 1 Bricka

Ex

-

Washer




Elj Husqvarna

Véxellada, koppling
Gearbox clutch 4-speed

20



Antal/Quantity o
Reservdelsnr i ! . -
Fig. 500 510 Bendmning/Description
Part Number -
TC TE,US
1 | A 161107501 1 Drivhjul
Drive gear
2 |2 161110101 1 Mutter
Z; Nut
3 16153150177 1 Tryckstang o
’ Pushrod '464 W 0 'g 04
4 {2 181117001 | 1 Axelhylsa
Shaftsleeve
5 | T 161116601 1 Axiallager
i Bearing
6 |/ 1611 167-01 1 Bricka
) Washer
7 |5 728537000 | 1 Skruv
Screw
8 11" 1513 703-01 1 Mutter
Nut
9 |] #etroTeeT | 1 Kopplingskorg NCM A/,, ,/A A% 4 26- o7
46 '744 2621 Clutchgear . -
10 |7 1615088-01 | 1 Kopplingscentrum
, Clutchhub
1 11 1615 273-01 8 Lamell med beléggning
. Clutchdisc with lining
12 |1} 1615 274-01 9 Lamell :
Clutchdisc
1B |2 161116802 | 1 Tryckskiva
- Pushplate
14 'D 16 15 285-01 5 Kopplingsfijader
Clutch spring
15 | £ 16 11 169-01 5 Distans
Spacer
16 {10 7344 926-01 5 Bricka
Washer
17 /0725237871 | 5 Skruv M6x40
Screw
18 |) 161237301 | 1 Kugghjul 2:an
Gearwheel 2:nd z = 20
19 | 1612 380-01 1 Lagerhylsa
. Sleeve
20 | { 161237501 1 Kugghijul 4:an
’ Gearwheel 4:thz = 25
2t 1) 738312600 | 3 Sparring
Circlip
22 [ 1811 717-01 2 Stédbricka
) Washer
23 ;\3 16 12 374-01 1 Kugghijul 3:an
- Gearwheel 3:rd z = 23
24 | 4 1612381-01 1 Lagerhylsa
Sleeve
25 |7 161238301 | 2 Distans
. Spacer
26 | ¢ 1612368-01 | 1 Huvudaxel
R Mainshaft z = 17
27 |<; 1611 15501 2 Bricka
.. Washer
28 | 161167001 | 1 Innerring
Inner race
29 | £ 1611 671:01 1 Nalhllare
Needle bearing
30 /,f 16 11 699-01 2 Axel
, Shaft
31 ot 16 12 384-01 2 Véxelforare
R Gear striker
33 @ 72 01 268-50 6 Pinne
Pin
34 | 7 1513709-01 | -1 Bricka
Washer
35 | / 725236486 | 1 Skruv
Screw
36 |/ 07386120411 | 11 Kula
Ball




@ Husqgvarna

Viéxellada, koppling
Gearbox clutch 4-speed

22



Fig. -

Reservdelsnr

Part Number

500
TC

Antal/Quantity

510

TX

510

510

TE,EU

TE\US

Benamning/Description

37

38

39

40

41

42

43

a4

~- 16 12 699-01
/1 161237101
2, 16 12 369-01
. 16 12 377-01
'/ 161237901
2. 161237801
4, 1512 380-01

7. 161237601

Kulbana

Ball race

Kulissruile

Shift drum

Hjélpaxel

Auxilary shaft

Kugghjul 2:an

Gear wheel 2:nd z = 26
Kugghjul 4:an

Gear wheel 4:th z = 22
Kugghjul 3:an

Gear wheel 3:rd z = 24
Lagerhylsa

Sleeve

Kugghjul 1:an

Gear wheel 1:stz = 29

23



/

o PO

O

)

Vixellada, koppling
Gearbox clutch 6-speed

@ Husqgvarna

24



e

Reservdelsnr

Antal/Quantity

Fig. 500 | 510 | 510 | 510 Benamning/Description
PartNumber = 1" 1% [Te,eu | TEUS
1| .7 1611 075-01 1 1 1 Drivhjul
Drive gear
2 |2 1611 101-01 1 1 1 Mutter
Nut
3 | 7464531501 1 1 1 Tryckstdng w 6.4 70 032 -05
Pushrod
4 |7 1611170-01 1 1 1 Axelhylsa
Shaft sleeve
5 |¢ 161116601 1 1 1 Axiallager
Bearing
6 | {_1611167-01 1 1 i Bricka
Washer
7 |1 72 85 370-00 1 1 1 Skruv
Screw
8 |19 1513 703-01 1 1 1 Mutter
Nut '
9 | 7 %e41-076-0L. 1 1 1 Kopplingskorg l /(6 l,( Q 2,6,.
144 636'04 Clutchgear H(M N\ ¢ /t 07
10 Z 16 15 088-01 1 1 1 Kopplingscentrum
Clutchhub
1 |-l 16 1527301 8 8 8 Lamell med beldggning
N Clutchdisc with lining
12 |/% 16 1527401 9 9 9 Lamell
Clutchdisc
13 | ¢ 1611168-02 1 1 1 Tryckskiva
Pushplate
14 { 16 15 285-01 5 5 5 Kopplingsfjdder
. Clutch spring
15 [¢{ 1611169-01 5 5 5 Distans
s Spacer
16 | { 7344926-01 5 5 5 Bricka
_' Washer
17 | 725237871 5 5 5 Skruv M6x40
Screw
18 (7 1612362-01 1 1 1 Kugghjul 2:an
. Gear wheel 2:nd z = 16
19 [/ 1612481-01 1- 1 1 Distansring
Spacer
20 16 12 480401 1 1 1 Lagerhylsa
Sleeve
21 | D 161236301 1 1 1 Kugghjul 3:an
> Gear wheel 3:rd z = 19
22 [/~ 16 12 842-01 1 1 1 Stoadbricka
: : Washer
23 | - 1612390-01 1 1 1 Kugghijul 5-6:an
Gear wheel 5-6:th z = 25-27 .
24 |- 7353 126-00 5 5 5 Spérring
Circlip
25 |/.31611717-01 4 4 4 Stédbricka
. ’ Washer
26 | 161241801 1 1 1 Lagerhylsa
Sleeve
27 | 1611837-01 1 1 1 Kugghjul 4:an
Gear wheel 4:thz = 23
28 | > 161236001 1 1 1 Huvudaxel
Mainshaftz = 13
29 |4 1611 15501 2 2 2 Bricka
Washer
30 16 11 670-01 1 1 1 Innerring
Inner race
31 [ * 161167101 1 1 1 Néllager
) Needle bearing
32 {; 16 11 699-01 2 2 2 Axel
Shaft
33 | . 16 12 384-01 3 3 3 Viéxelférare
: Gear striker
35 72 01 268-50 6 6 6 Pinne
Pin

25



Ei) Husqvarna

Véxellada, koppling
Gearbox clutch 6-speed

O

"

26



Reservdelsnr

Antal/Quantity

Benamning/Description

Fig. 500 | 510 | 510 | 510
- Part Number — —1 ]
TC TX |TE,EU|TEUS
36 | ~ 1513 709-01 1 & 1 Bricka
Washer
37 | .. 7252364-86 1 1 1 Skruv M6x10
Screw
38 |~ 7386 120-03 1 1 11 Kula
Ball
39 | ~—-16 12 699-01 1 1 1 Kulbana
Ball race
40 |#1 161170101 1 1 1 Kulissrulle kpl.
Shift drum compl.
41 |2 1612 365-01 1 1 i Kugghijul 2:an
Gear wheel 2:nd z = 29
42 ; 16 12 386-01 1 1 1 Kugghjul 3:an
Gear wheel 3:rd z =, 26
43 g 16 12 357-01 1 1 1 | Kugghjul 6:an
Gear wheel 6:thz = 20
44 ; 16 11 715-01 1 1 1 Kugghijul 5:an
- Gear wheel 5:thz = 22
a5 |5 1612 350-01 1 1 1 Hialpaxel
Augxilaryshaft
46 | 1612 388-01 1 1 1 Kugghijul 4:an
Gear wheel 4:thz = 24
47 Ao 161371401 1 1 1 Stadbricka
Washer
48 | &7 1612 415.01 1 1 1 Lagerhylsa
- . Sleeve
49 |’y 161236101 1 1 1 Kugghijul 1:an
. Gear wheel 1:th z = 34
. . .
164 qé 35‘0’1 44| 1 &W&W}oit fCMtLK A“"/’f/ﬂ""y/

27



E-I) Husqvarna

Forgasartilibehor
Carburettor jets

ﬁ 767524 5~7

28



Reservdelsnr

Antal/Quantity

Benamning/Description

Fig. 500 | 510 | 510 | 510
Part Number TC TX |TE,EU|TEUS

1 16 15 320-01 1 1 1 1 Forgasare kpl.
Carburettor

2 16 15 250-01 1 1 1 1 Trottel

- Throttie 50

3 |2 161525401 | 1 1 1 1 Nal
Needle K32

4 {10 1615 167-01 1 1 1 1 Nélclips
Needle clip

5[5 161521101 | 1 1 1 1 Huvudmunstycke
Mainjet 150

6 ?3 16 15 217-01 1 1 1 1 NaImunstycke

. Needie jet AB 265
7 3 16 15 221-01 1 1 1 1 Tomgéngsmunstycke
. Pilot jet 52

10 |7 1615316-01 1 1 1. 1 Startmunstycke
Start jet 60

1|2 1615322:01 2 2 2 2 Flottér 2x35 g
Float

29



@ Husqvarna

Forgasartillbehor
Carburettor jets

ﬁ‘ Po753265~07

8000 @0‘!30

30




10
10
10
10

10

AL,

A
A

.Reservdelsnr

Antal/Quantity -

Benamning/Description

500 510 510 510
PartNumber |~ o1 x| TE.EU|TEUS
16 15 249-01 Trottel 40 9™
de Ao A 2S0-0A Throtle SO ‘W
16 15 251-01 Trottel60
Throttle
16 15 233-01 NA&IK 16
Needle
16 15 252-01 NalK9
Needle
16 15 253-01 . Nai K2
‘Al AT ko Needle Kgl SMM{’
16 15 209-01 Huvudmunstycke 145- *
. Mainjet
16 15 210-01 Huvudmunstycke 148
ABAS 244-04 Mainjet AS0 J‘WMJ-
16 15 212-01 Huvudmunstycke 152
Mainjet
16 15 213-01 ) Huvudmunstycke 155
Mainjet
16 15 214-01 Huvudmunstycke 158
Mainjet
16 15 244-01 Huvudmunstycke 160
Mainjet
16 15 245-01 Huvudmunstycke 165
Mainjet
1615 247 {| ™~ Huvudmunstycke 175
‘Mainjet
16 15 248-01 Huvudmunstycke 180
Mainjet )
16 15 216-01 Naimunstycke 262 .
A ASUY-GA Needlejet  ~ Stonolarf
16 15 218-01 Nalmunstycke 268
Needle jet
16 15 219-01 Tomgangsmunstycke 48
Pilot jet
16 15 220-01 Tomgéngsmunstycke 50
Ap AS224-0N Pilot jet 52 4 W"(’
16 15 222.01 Tomgangsmunstycke 55
Pilot jet
16 15 2231 Tomgéngsmunstycke 58
Pilot jet fo—ddeocthprf
16 15 291-01 Startmunstycke 65
Start jet
16 15 228-01 Startmunstycke 70
Start jet
16 15 292-01 Startmunstycke 75
Ao AS 29304 Start jet
61529501 Startmunstycke 80
Start jet
16 15 327-01 Startmunstycke 45
Start jet
16 15 328-01 Startmunstycke 50
Start jet
16 15 329-01 Startmunstycke 55
Start jet .
16 15 316-01 - Startmunstycke 60 W’V"
Start jet
16 15 323-01 Flottér 2.5 g
Float
ATAS 23W S\ G
AG AS 2SI S\ Sl
AGAS 32Q-0A Lerguserhals ( plwub\‘h)

31



Husgvarna Motorcyklar AB

QN s s Y

A0

A0

- &

1(2)

1986-06-04 HM-QS/Zd-LJ

A

P4 grund av. Cagiva-affidren har reservdelskatalogen f&r 87
4rs vattenkylda U4-taktare blivit férsenad. Tills den nya
katalogen kommer har Ni hidr en lista p3d de vanligaste av
de nya delarna p3d dessa modeller.

Due to the Cagiva take over, the spare parts manual for the
87 liquid cooled. 4-strokes is delayed. While waiting for the

manual, here is a 1ist over most of the new parts on these
bikes.

SPARE

16
16
16
16
16
16
16

16

16
16

16

16

15
15
15
15
15
15
15

15

15
15
15

19

]

19

19
19

19

15

PARTS FOR 4-T LC 87 / RESERVDELAR 4-T LC 87

354-01
399-01
367-01
071-01
369-01
15501
357-01

358-01

055-02
37T7-01
378-01

892-01

898-01
897-01
899-01
901-01

410-01

Cylinder

Liner + piston (cpl kit) / Sats cyl.foder + kolv
Piston cpl © 91.5 / Kolv kpl

Piston ring B 91.5 / Kolvring

0il ring # 91.5 / Oljering

Cirelip / Lésringskolv

Cam chain tensioner cpl / Kamkedjespénhare

Gasket, cam chain tensioner /
Packning kamkedjespédnnare

Cam chain skid plate / Kamkedjeslipa
0il filter plug / Oljefilterplugg
Gasket o0il filter plug / Packning, oljefilterplugg

Cyl.head + rocker arm cover /
Sats toppleock + vipparmskédpa

Crankcase left / Yévhushalva vinster
Crankcase right / -Vevhushalva héger
Crankcase cpi / Vevhus kpl

Gasket set / Packningssats

Bushing, cam chain skid plate /
Bussning kamkedjeslidpa



Husqgvarna Motorcykiar AB

15

A0 16
A0 16
16
16
16
15

/

15

N A NNy

15
15
15
15
15
15
15
15
15
15

15

SIRAN isK\l NN v N

15
15
15
15
15

15

15

15
15
15
19
13
13
13
13
13
13
13
13
13
13
1§
13
15
15
15
15
15
11
11

11

360-01
407-01
363—01
361-02

896-01

'866-01

867-01
860-01
861-01
Béu-oz
865-01
873-01
874-01
879-01
876~01
877-01
878-01
930-01
940-01

914-01

915-01 -

936-01
470-01
472-01

k72-02

B e

Cylinder head gasket./ Topplockspacknihg

Base gasket / Cylinderfopspackning

Crankshaft cpl Tb / Vevaxel kpl TC

Crankshaft epl TE/TX / Vevaxel kpl TE/TX

Overhaul kit conn. rod / Renoveripgssats vevstakg
Spoiler for radiator right / Kylarspoiler héger

Spoiler for radiator left / Kylarspoiler vinster

Radiator right / Kylare hdger

Radiator left / Kylére vinster

Radiator screen / Kylargaller vi + hg

Radiator

splash shield / Stidnkskydd kylare

Radiator hose / Kylarslang

Radiator hose / Kylarslang

Radiator hose / Kylarslang

Radiator hose / Kylarslang

Radiator hose / Kylarslang

Radiator hose / Kylarslang

Exhaust pipe right / Avgasrér h8ger
Exhaust pipe left / Avgasrdr vaﬁster
Silencer TC /‘Ljuddémpa;é TC
Silencer TX./ Ljuddidmpare TX
Silencer TE»/ Ljuddidmpare TE

Frame / Ranm .

Rear frame TC/TX y Bakbrygga TC/TX
Rear frame TE / Bakbrygga TE

Front fork, see Service Bulletin 2-080
Framgaffel, se Servicemeddelande 2-080



SERVICE MANUAL -

\

RENN-KIT / VORDERGABEL 86

Wir haben jetzt zwei neue Renn-Kits filir die Vordergabel,
einen flir CR und einen fiir WR. Durch diese Kits wird die
Funktion der Vordergabel verbessert.

-

RACING KIT FRONT FORK 86

We have now available.as spare parts two racing kits for the
front fork, one for CR/XC and one for WR. These kits will
improve the function of the front forks.

These kits contain following pieces: .
Diese Kits bestehen aus folgenden Teilen: .

15 17 539-01 CR - XC:

2 pes 15 12 443-01 Damping spindel
" - 15 12 444-01 Bottom plug

" - 15 12 445-01  Valve spring

" - 15 12 373-01 Plastic washer
- " - 15 12 449-01 Valve

- " - 15 12 446-01 Rebound spring
- " - 15 12 451-01 Valve support
"« 15 12 450-01 Valve cage

- 15 12 }452-01 Valve

- 15 12 458-01 Spacer

- 15 12 453-02 Spring

- 15 12 447-01 Dampening cone

3T I = =

Preis: DM 173,30 + 14% MWSt.

15 17 539~-02 WR:

2 pes 15 12 443-01 Damping spindel .
- "™ - 15 12 44401 Bottom plug
- " - 15 12 445-01 Valve Spring
- " - 15 12 373-01 Plastic washer
- " <« 15 12 449-01 Valve
- " - 15 12 446-02 Rebound spring
- " - 15 12 451-01 Valve support
- " - 15 12 450-01 Valve cage
- " o 15 12 452«01 Valve
- " « 15 12 453-01 Spring

" -

15 12 447-01 Dampening cone

Preis: DM 167,40 + 14% MwSst.

1.0 05-86 - | 2"080




RESERVDELAR
SPARE PARTS
430 AE 86

"

Husqvarna



Reservdelar till 430 Auto

- Har féljer en lista p& de delar som &r nya pa 430 Auto.
Ovriga delar & samma som 400 WR-B 85, eller finns p&

Spare parts for 430 Auto.

These spare parts are new on 430 Auto. The re-
maining spare parts are same as on 400 WR-B 85 or

bifogade katalogbiad. are mentioned on the spare part sheets enclosed.
Detéljnummer Bendmning Description

15 15 822-01 Sidopanel H-Sid Sidepanel right side

1515 823-0i Luftfilterlock Air filter cover

72 5236851 Skruv M6x16 filterlock Screw M6x16 (air box cover

72 52 372-51 Skruv M6x25 filterlock Screw M6x25 (air bO)f cover)

15 13 745-01 Snabbmutter, filterlock Nut for screw holding filter cover

15 17 523-01 - Vinkelvéxel, hastighetsmétarwire Speedometer Drive

15 16 351-01 Framaxel Front wheel axle

15 16 352-01 Distans, Framaxel Spacer (front wheel axle)

15 16 355-01 Lasbricka framaxelmutter Securing plate (front wheel axle)

15 13 935-01 Tank (EV) Petroltank (EU)

15 13 935-02 Tank (US) Petroltank (US)

15 15 833-01 Dekal V-sid (EU) (bensintank) Decal Left side (EU) (petroltank)

15 15 835-01 Dekal H-sid (EU) (bensintank) Decal Right side (EU) (petroltank)

15 15 831-01 Dekal V-sid (US) (bensintank) Decal Left side (US) (petroltank}

15 15 830-01 Dekal H-sid (US)(bensintank) Decal Right side (US) (pstroltank)

15 16 892-04 Kedjekrans 54 T (férsénkta skruvhal) Sprocket 54 T (countersunk screw holes)
15 16 893-01 Skruv, kedjekrans Screw (sprocket)

15 17 850:01 Dekal bakgaffel Decal (swing arm)

’:FE)‘:; 1.0 1 Dekal luftburk Decal (spoiler air box cover) Dee e,e w
15 17 845-01 Dekal Spoiler V-sid Decal (spoiler left side)

517 Dekal Spoiler H-sid Decal (spoiler right side)

NS AN -04 s ) \
15 11 1 Stétdampare (kortare &n WR-B) Shockabsorber (shorter than WR B) A tU}JD M—‘J,‘
15 11 325-04 Stotddmparfiader Spring (shockabsorber)

16 13 82201 Forgasare, Europa, strypt Carburettor, Europe only restricted
16 13 823-01 Forgasare, USA-modell, ostrypt Carburettor, USA not restricted

ASAG 338-

l—k(v\\-e.w‘m;\_




o | @ Husqgvarna




Antal - Quantity

Reservdelsnummer 125 240 250 500 430 | Bendmning, Description
Fig. | Sparepart number [CR |WR | XC |CR |WR | CR |[WR [ XC [CR |WR, |WR, | XC | AE
EU | US
1 15 13 480-01 1 Avgasror
) exhaustpipe
2 | 732211801 1 Mutter M 8.
Nut
3 15 14 590-01 1 Vibrationsdampare..
damper
4 16 11 077-01 4 Mutter.
. Nut
5 | 1614 583-01 4 Bricka.
Washer
6 | 1513 700-01 4 Skruv.
) Screw
7 | 16 14 483-01 1 Cylinder lock.
Cylinder head
8 | 16 14 482-01 1 Packning.
gasket
9 16 14 506-01 1 Anslutning.
Hose connection
11 72 52 364-53 1 Skruv M6x10.
Screw
12 | 1610 823-01 1 Bricka.
Washer
13 | 16 11 882-01 1 Packning.
Gasket
14 | 16 14 570-01 ] 1 Packning.
AGALSY-(N Gasket
15 | 4Sr4d-802-02 1 Avgasstos.
Exhaust manifold
16 | 7255 370-01 3 Skruv N 6x20.
Screw
17 16 14 488-01 1 Cylinder
18 16 11 189-01 1 Kolvring (cyl @ 86.00).
Piston ring
16 11 189-02 Kolvring o 86.50).
Piston ring
16 11 189-03 Kolvring (cyl @ 87.00).
Piston ring
21 16 11 738-01 1 Lasring,
b Circlip
22 | 161447101 1 Kolv kpl (cyl. @ 86.00).
Piston compl.
16 14 471-02 Kolv kpl (cyl @ 86.50).
Piston compl
16 14 471-03 Kolv kpl (cyl @ 87.00).
Piston comp
24 | 1611 838-01 1 Nallager.
Needle bearing
28 16 10 642-01 1. | Renov sats vevstake.
' Overhaulkit connrod
29 | 1513713-01 . 1 Kil.
Key
30 16 11 659-01 1 Vevaxel héger.
Crank shaft right
31 73 58 016-00 2 Kil.
Key
32 16 10 921-01 1 Distansring
34 16 11 091-01 1 Vevaxel vénster.
Crankshaft left
35 | 1611 078-01 1 Kil.
. Kkey
36 16 11 876-01 1 Vevparti kpl.
Crankshaft compl
37 | 15 16 346-01 1 | Bromshandtag US enbart havarm.
Brake handle US (only iever)
38 | 1516 345-01 1 Balg US
i Cover US
42 15 16 353-01 1 Huvudcylinder Europa, féaste for
bromsljuskontakt.
Master cylinder Europe only,
attachment for brake ligths switch
15 16 343-01 Huvudcylinder US enbart
Mastercylinder US only
44 -] 1511 387-01 1 Bakgaffel kpl.

Swingarm compl







Antal - Quantity

Reservdelsnummer 125 240 250 500 430 | Benamning, Description
Fig. | Sparepart number [CR |WR | XC |CR |WR | CR |WR | XC |CR |WR, (WR, | XC | AE
EU | US
46 7322 118-01 2 Lasmutter M8.
Nut
47 73 41 164-01 1 Bricka 8.4x17,
. Washer
48 1516 723 02 1 Havarm. .
Lever
49 15 16 299-01 1 O-ring
50 15 15 535-01 1 Returfjader.
Spring
51 15 16 598-01 1 Mutter.
Nut
53 15 16 891-01 1 Bromsskdld kpl.
Brake plate compl
54 1516 837-01 1 Distans.
' Spacer
55 | 15 16 836-01 1 Bricka.
. Washer
56 15 16 886-01 1 Bromsexenter.
- Brake cam
57 15 16 813-01 1 Skruv.
Screw
58 | 1516 897-01 1 Snabbkoppling bromswire.
Securing plate brake cable
59 15 15 553-01 1 Féste.
Attachment
60 | 1510 442-02 1 | Fjader.
Spring
61 15 10 604-04 1 Parkeringsstod.
Parking rest
62 72 52 451-51 1 Skruv M8x20.
Screw
63 15 13 707-01 1 Mutter M6.
Nut
64 72 52 455-51 1 Skruv M8x30.
Screw
65 72 525 09-81 1 Skruv M10x90.
Screw
66 15 15 542-01 , 1 Distans.
Spacer
67 15 11 303-03 1 Bromswire.
Brake cable
68 | 1516 898-01 1 Fjéder.
69 | A543 0001 e gl WREU

A5 (BU004







Antal - Quantity

Reservdelsnummer 125 240 250 500 430 | Bendmning, Description
Fig. | Sparepart number |[CR (WR | XC [CR |WR | CR |WR | XC |CR |WR, [WR, | XC | AE
EU |US
1 16 19 870-01 1 Vevhushalva
Crankcase half
16 19 872-01 Vevhus, kpl.
Crankcase, compl
16 10 777-01 2 Bussning
Bushing
4 | 16 14 589-01 1 Bussning
Bushing
5 | 7255 378-01 3 Skruv M6x40
Screw
6 | 16 11 640-01 1 Kapa
Cover
7 | 1513725-01 1 Tatring
8 | 723132851 4 Skruv M5x14
Screw
9 | 1611 778-01 1 Fldns
Flange
10 | 16 10 810-01 1 Flans
Flange
11 12 25 358-01 1 Packning
Gasket
12 | 7383 205-40 1 Kullager
Bearing
13 16 14 728-01 1 Kabelgenomféring
Grommet
14 | 7255 374-01 5 Skruv M6x30
Screw
72 55 378-01 2 Skruv M6x40
Screw
15 | 1513 730-01 7 Bricka
Washer
16 16 12 537-01 1 Oljeplugg
Drain plug
17 12 25 025-01 1 Packning
Gasket
18 | 7252 455-51 5 Skruv M8x30
Screw
72 52 459-51 2 Skruv M8x40
Screw
19 | 734116401 * 7 Bricka
Washer
20 | 7235 328-55 4 Skruv M5x14
Screw
21 73 82 205-28 1 Kullager
Bearing
22 | 16 11 094-01 1 Lock
Cover
23 16 17 032-01 1 Packning
Gasket
24 | 7382202-25 1 Kullager
Bearing
25 | 1225077-01 1 Skruv
Screw
26 73 41 146-01 1 | Bricka
Washer
27 | 1611 196-01 2 Styrstift
Peg
28 | 7322118-01 2 Mutter M8
Nut
30 | 1612 455-01 1 Sparrhylsa
Ratchet sleseve
31 12 25 414-01 1 Fjader
Spring
32 | 16 11 234-01 1 Hévarm
33 | 1611 229-01 . 1 Spérrplat
Ratchet plate
34 | 7255 368-01 1 Skruv M6x16
Screw
35 16 11 247-02 1 Packning
Gasket
36 | 1611 710-01 - 4 Dragbult

Stud




@ Husqvarna

10



Antal - Quantity

Reservdelsnummer 125 240 250 500 430 | Benamning, Description
Fig. | Sparepart number [CR (WR | XC {CR |WR [ CR {WR [ XC |CR |WR, [WR, | XC | AE
EU |US

37 | 1611 228-01 1 Inkopplingsaxel
Engagement shaft

38 | 1513 722-01 1 Tétring
Seal

39 | 1612713-01 1 Havarm
Lever

40 | 7353 126-00 1 Lasring
Circlip

41 16 12 693-03 1 Kedjedrevz = 12

AS AS?SS‘CP 4‘. Sprocket

42 | 4549-783-04 1 Kedjelds
Master link

43 | 1517 760-07 1 O-ringkedja 118 lank
Chain

44 16 12 353-01 1 Distans
Spacer

45 | 161181602 1 Képa

- Cover
|1 46 | 7255 379-01 1 Skruv m 6x45

Screw

47 72 55 374-01 2 Skruv mé6x30
Screw

16 19 882-01 1 Packningssats

Gasket set

1



'

@ Husqvarna

41
314,35-30 399

12




Antal - Quantity

Reservdelsnummer 125 240 250 500 430 | Bendmning, Description
Fig. | Sparepart number |CR |WR | XC |CR |WR | CR |[WR | XC [CR |WR, |WR, [ XC | AE
EU | US
1 16 19 871-01 1 Vevhushalva, vanster
Crankcase half, left
3 16 10 777-01 2 Bussning
Bushing
4 16 14 589-01 1 Bussning
Bushing
5 16 10 776-01 1 Styrhylsa
Sleeve
6 | 16 14 590-01 1 Styrhylsa
Sleeve
7 15 13 726-01 1 Tétring
. Seal
8 | 7382205-25 2 Kullager
Bearing
9 | 7382202-28 1 Kuliger
< Bearing
10 | 1611 515-02 1 Stédbricka
Support washer
11 72 56 331-55 4 Skruv M5x20
Screw
12 16 17 018-01 1 Packning
. Gasket
13 | 7386 120-03 1 Kula
Ball
14 | 16 11 084-01 1 Fjéder
Spring
15 | 16 11 249-01 1 Téackplat
Plate
16 | 72 31 364-04-01 1 Skruv M6x10
Screw
17 | 7353 122-00 1 Lasring
Circlip
18 16 12 842-01 1 Bricka
Washer
19 | 1612 782-01 1 Mellanhjul
ldle gear
20 | 16 12 520-01 1 Nallager
Needle bearing
21 72 56 366-55 4 Skruv
Screw
22 16 12 702-01 1 Axel
Shaft
23 | 7404 215-00 1 O-ring
24 | 7382202-28 1 Kullager
Bearing
25 | 1611 708-01 2 Styrstift
Peg
26 | 1619 873-01 1 Tranmissionskapa
Cover
27 | 7252 370-51 2 Skruv
Screw
28 16 11 248-02 1 Stoppklack
Paw!
29 16 12 530-01 1 Bussning
Bushing
30 | 7255 376-01 8 | SkruvM6x35
Screw
31 50 12 782-01 1 Packning
Gasket
32 | 16 10786-02 1 Lock
Cap
33 16 10 823-01 1 Packnijng
Gasket
34 | 7231 364-01 1 Skruv M6x10
Screw
35 | 1611 672-02 1 Axeldel, kick
Kickstarter, lower
36 | 16 11 083-01 1 Kickpedal
Kickstarter pedal
37 | 7404 313-10 1 O-ring

13



a1
3143539 399

14




Antal - Quantity

Reservdelsnummer 125 240 250 500 430 | Bendmning, Description
Fig. | Sparepart number [CR |WR | XC |CR [WR [ CR |[WR | XC |CR [WR, IWR, | XC | AE
EU | US
38 | 1611 298-01 1 Bricka
Washer
39 72 55 368-01 1 Skruv M6x16
Screw
41 16 11 086-01 1 Kick, kpl.
Kickstarter, compl.
42 | 7353 120-00 1 Lasring
: Circlip
43 | 16 11 099-01 1 Kickstopp
Kick stop
44 | 7255 368.01 2 Skruv M6x16
Screw
45 16 11 187-01 1 Havarmstéd
Lever support
46 | 1611 095-01 1 Kickaxel
Kick shaft
47 16 12 524-01 1 Bricka
Washer
48 16 12 781-01 1 Kickdrev
Kickstart gear
49 16 12 519-01 1 Nallager
Needle bearing
50 | 1611 098-01 1 Retyrfiader
Return spring
51 72 14 258-00 1 Pinne
Pin
52 16 11 097-01 1 Distanshylsa
Spacer
63 | 1612 534-01 1 Fjader
Spring
54 | 1611 096-01 1 Medbringarhjul
Engaging gear
55 16 17 966-01 1 Pumpaxel
Pump shaft
56 | 7382 198-00 1 Kullager
Bearing
57 73 82 198-04 1 Kullager
. Bearing
58 | 1617 958-01 1 Tatring
Seal
59 | 1617 951-01 1 Pumphijul
Pumpwheel
60 | 7353 108-00 1 Lasring
Circlip
61 16 17 968-01 1 Packning
Gasket
62 | 1617 967-01 1 Pumphus
Pumphousing
63 72 55 371-01 3 Skruv M6x22
Screw '
64 | 16 17 955-01 2 Styrstift
Peg
65 16 17 033-01 2 Distans
Spacer
66 | 1513 920-02 1 Slang
Hose

15



Elj Husgvarna

1A



Antal - Quantity

Reservdelsnummer 125 240 250 500 430 | Benamning, Description
Fig. | Sparepart number [CR |WR | XC |CR WR'| CR |wRr | xc [cR WR, |WR, | XC | AE
: EU |US
1 16 11 256-01 1 Néltager
Needle bearing
2 16 17 015-01 1 Kopplingstrumma
Clutch drum
3 | 7214 187-26 3 Stift
Pin
4 16 12 695-01 3 Tapp
Peg
5 16 17 034-01 1 Koppiingsnav
Clutch hub
6 16 12 712-01 1 Mutter
Nut
7 | 1617 027-01 3 Fjader
4&) /‘A ',:L}M Spring
8 | Howitr008-04— 3 Spaérrfijader
Spring
9 16 11 241-01 3 Kopplingsback
Clutch shoe
10 | 151373601 3 | Bricka
Washer
11 16 11 239-01 3 Spérr
Pawl
12 | 16 12 703-01 1 Medbringarskiva
Drive wheel
13 | 16 12 796-01 1 Drev 1:a
Gear 1:st
14 | 7353 122-00 1 Lasring
Circlip
15 | 16 12 842-01 1 Bricka
Washer
16 | 7353 130-00 1 Lasring
Circlip
17 16 12 573-01 1 Drev 2:an
. Gear 2nd
18 | 1611 263-01 ! 2 | Nallager
AbAT020-DBA Needle bearing
19 i R ree 1 Axel 3:an
. Shaft 3rd
20 16 11 238-02 3 Kopplingsback
Clutch shoe
21 | 1617 026-01 6 Fiader (170 N)
Spring
22 | 1611 262-01 2 Nallager
Needle bearing
23 | 1611 254-01 1 Distans
. AG 4?01\‘\' '04 Spacer
24 | &8RO 1 Axel 2:an
. Shaft 2nd
25 | 1612 572-01 1 Kit
Key
26 | 1611238-02 3 Kopplingsback
Ciutch shoe
27 | 7214 187-26 3 Pinne
Pin
28 16 12 555-01 3 Tapp
Peg
29 | 7214 305-26 3 Pinne
Pin
30 16 12 757-01 1 Kopplingstrumma
Clutch drum
31 16 17 021-01 1 Axel
Shaft
32 | 1611 078-01 1 Kil
Key
33 16 12 525-01 1 Bricka
Washer
34 | 1612 527-02 1 Bricka
Washer
35 | 1612 768-01 1 Kugghijul 1:an
Gear 1st
36 16 12 751-01 2 Lager
Bearing

17



El) Husqvarna

g

18 .



Antal - Quantity

Reservdelsnummer 125 240 250 500/ 430 | Bendmning, Description
Fig. | Sparepart number [CR [WR [XC [CR |WR | CR. WR | XC |CR [WR, |WR, | xC | AE
EU | US
37 | 161126501 2 Frihjul
Free wheel
38 | 1612 767-01 1 | Kugghjul 2:am
Gear 2nd
39 | 1612 738-01 2 | Néllager
) Needle bearing
40 | 1611 264-01 ) 3 | Frihjul
. , Free wheel
41 16 12 764-01 1 Utgéende axel
' Output shaft
42 | 1612 761-02 1 | Kugghjul
43 72 56 368-55 8 Skruv M6x16 10.9'
[ Screw
44 73 22 116-51 8 Mutter M6
AGAY 858-0M4 Nut
45 | 46~49-050-00= Renoveringssats, vevaxelkoppling

Qverhaulkit clutch

19



